
kOEHRING 
Bantam 

MODEL 
S-S2B 

TELEKRUISER 

Everything possible has been done in the design and construction of 
your Bantam equipment to give dependable service and safe operation 
of the machine. To obtain best reliability, replace all parts with only 
genuine Bantam duplicates, obtained through your authorized Bantam 
distributor. When replacing wire rope, use only the types and sizes 
recommended in this manual. Lubricate the machine only as directed 
on the "Lubrication Chart" and within the freguencies S£ecified. 

SERIAL NO. 

Printed In U. S. A. 
Catalog No. S-628-72 



GROUP INDEX 
TELEKRUISER 

SEE BLUE SECTION FOR THE 
CORRESPONDING MAINTENANCE 
GROUPS 

SUPERSTRUCTURE, 

HYDRAULIC SYSTEM 

SWING REDUCER 
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BOOM 

JIB AND BOOM ATTACHMENTS 

FRAME, ENGINE HOUSING, FENDERS 
AXLE LOCK-OUT, FUEL TANK 
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STEERING 

HYDRAULIC OUTRIGGERS 
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Model S-628 
Date 1 MA"CH 1912 

Ref. Part Quan. 
NC'. Number Req/d 

1 r41115 , 
2 1203-163 22 

3 '209-35 44 

4 ' ,1209-31 22 

5 r31060 1 

6 31064 , 
1 1200-29 2 

1210-11 2 
1205-25 2 

8 1222-80 , 
9 1222-81 1 

10 1202-4 2 
1210-8 2 
1205-12' 2 

Bantam . Division of Koehring Company • Waverly, Iowa 

SUPERSTRUCTURE 
Group No. 1 

Page 1.' 
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Name and Description 

SUPERSTRUCTURE 

CAPSCREW, 1/8 UNC X 2 1/4 LG., GUDE 8 

WASHER, 1 3/8 X 13/16 X 1/16 .S".EC I AL 

WASHER, 1/8 I 

GUARD 

PINION GUARD 

CAPSCREW, 5/16 UNC X 3/4 LG. 
LOCKWASHER, 5/16 MED. 
NUT, 5/16 UNC 

HOOD LATCH 

HOOD CATCH 

STOVE BOL.l 3/16 UNC X 1/2 LG., "D. HEAD 
LOCKWASHER, #10 
NUT, 3/16 UNC 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model S-628 
Date 1 MAlt CH 1972 

Ref. Part Quan. 
Nt'. Number Req'd 

11 1200-57 4 
1210-20 4 
1209-4 2 

12 F38623 1 

13 1222-209 1 
41535 1 

14 F36599 1 

15 1200-144 4 
1210-32 4 

16 B49000 1 

n 1242-77 1 

18 10049 2 

19 1204-25 1 

20 1229-168 4 

21 1205-186 4 

Bantam . Division of Koehring Company • Waverly, Iowa 

SUPERSTRUCTURE 

Name and Description 

CAPSCREW, 3/8 UNC X :/4 LG. 
LOCKWASHER, 3/8 toED. 
PLAINWASHER, 3/8 ~EG. 

COVER 

LOCK 
LINK 

SUPPORT 

CAPSCREW, 5/8 UNC X 1 1/2 LG. 
LOCKWASHER, 5/8 MED. 

COUNTERWEIGHT, 6000 Le. 

CAPSCREW, 1 1/4 UNC X 5 LG., GRADE 5 

WASHER 

LOCK NUT, 1 1/4 UNC 

CAPS CREW , 7/8 UNF X 9 LG., GUDE 8 

NUT, 7/8 UNF ESNA 

Group No. 1 
Page 1.2 
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\VHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . DIVISIon ot Koehrlng company • Waverly, Iowa 

Model S-628 
Date REV. 1 JULY 1973 HYDRAULIC SYSTEM 
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RESERVOIR 

Ref. Part Part Quan. Name and Description No. Number Number Req'd. 

PRIOR To BEGIN. wI 
SER. 11955 SER. #955 

1 r~~r-61 49042 , MAN IF"OLD 
1218-61 1 "0" RING, F'OR ABOVE 

2 1219-393 1219-393 2 SPLIT F"LANGE CLAMP 

3 1203-100 1203-100 4 CAPSCREW, 5/8 UNC X 1 3/4 LG., H.T. 
1210-32 1210-32 4 LOCKWASHER, 5/8 NED. 

4 121~-394 2 JOINT 
121 -91 4 SEAL, FOR ABOVE 

4 12~67-6 2 HOSE 
12 0-76 4 CLAMP, FOR ABOVE 

5 38696 49041 1 TUBE 

6 38695 49040 1 TUBE 

Group No. 2 
Page 2.1 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam • Division of Kaehring Company • Waverly, Iowa 

Model S -628 
Date REV. 1 JULY 1973 HYDRAULIC SYSTEM 

Ref. Part Quan. Name and Description No. Number Req'd 

7 121~-~92 4 SPLIT FLANGE CLAMP 
121 - 3 2 "0" RING 
1203-102 8 CAPSCREW, 7/16 UNC X 1 1/2 LG., H.T. 
1210-23 8 LOCKWASHER, 7/16 MED. 

8 121~-390 4 SPLIT FLANGE CLAMP 
121 -72 2 "0" RING 
1203-101 8 CAPSCREW, 1/2 UNC X 1 1/2 LG., H.T. 
1210-26 8 LOCKWASHER, 1/2 MED. 

9 1 HYDRAULIC PUMP, SEE PAGE 2.16 FOR PARTS BREAKDOWN 

10 1200-102 2 CAPSCREW, 1/2 UNC X 1 3/4 LG. 
1210-26 2 LOCKWASHER, 1/2 MED. 

11 A37072 AR HOSE ASSEMBLY 

12 121 9-389 2 ADAPTER 

'2A 1219-556 1 ADAPTER 
, 218-64 3 "0" RING, FOR ITEMS 12 & 12A 

13 121 9-385 5 ADAPTER 

1218-65 5 "0" RING, FOR ABOVE ADAPTER 

14 A37161 1 HOSE ASSEMBLY 

15 A37156 1 HOSE ASSEMBLY 

16 37005 1 TUBE 

17 37007 1 TUBE 

18 A49366 1 HOSE ASSEMBLY - REPLACES 37008 & 490~9 TUBES USED 
AND BEGIN. wisER. #955 AND ITEMS 2 AND 23 

19 37006 1 TUBE 

20 121 9-551 3 PLUG 

21 1219-659 1 ADAPTER 

1218-73 1 "0" RING, FOR ABOVE ADAPTER 

22 121 9-782 1 ADAPTER, 90° - PRIOR TO SER. #955 
12019~4 1 ADAPTER, 90° - BEGIN. WISER. #955 
1218-65 1 "0" RING, FOR ABOVE ADAPTERS 

Group No. 2 
Paga 2.2 

PRIOR TO 

\VHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Sant;arn • uivision or Koenrmg ~ompany • waverlY. Iowa 

Model s-628 
Date REV. 1 OCT. 1972 HYDRAULIC SYSTEM 

Ref. 
No. 

23 

23 

25 

27 

28 

29 

30 

31 

32 

33 

34 

Part 
Number 

1219-429 
1218-112 

12365-6 
12&0-7~ 

Quan. 
Req'd 

1 
1 

1 
2 

Name and Description 

JO I NT - PR I OR TO S ER. I 955 
SEAL W/RESTRAINING RING, FOR ABOVE 

HOSE - BEG IN. W/SER. # 955 
CLAMP, FOR ABOVE 

l' VALVE BANK ASSEMBLY - SEE PAGE 2.19 

1200-110 3 
1210-26 3 1 

1205-58 3 ' 

1219-783' 
1218-73 ' 

1219-876 

A49102 

1219-680, 
1218-65 ' 

1200-315 
1210-20 

1219-802 
1218-64 I 

A49100 

A49101 

! 
1 ! 
1 

1 

, 
2, 
2 

1 

I , , 

CAPS CR 8N , 1/2 UNC ~ ,2 3/4 LG. 
LOCKWASHER, 1/2 M(R:., 
NUT, 1/2 UNC 

PLlXi 
"0" RING, FOR ABOV~ 

TEE 

HCSE ASSEMBLY 

ADAPTER 
"0" RING, F"OR ABOVE 

OUTRIGGER VALVE - SEE PAGE 2.23 

CAPSCR8N, 3/8 UNC X 5/8 LG. 
LOCKWASHER, 3/8 MED. 

ADAPTER 
"0" R lNG, FOR ABOVE 

HCSE ASSEMBLY 

HOSE ASSEMBLY 

Group No. 2 
Page 2.3 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Oat. REV. 1 MARCH 1977 HYDRAULIC SYSTEM 

Ref. Part Part Quan. Name and Description 
No. Number Number Req'd. 

PRIOR To BEGIN. ""-l 
SER .#1270 SER.#1270 

1 38852 f~6i~-9 1 TUBE 
1 ADAPTER 

2 38853 49500 1 TUBE 

3 38850 1 TUBE 

4 38851 1 TUBE 

5 35639 2 CLAMP 

6 1200-98 2 CAPSCREW, 1/2 UNC X 1 1/4 LO. 
1210-26 2 UOCKWASHER, 1/2 MED. 

7 121~-282 4 ADAPTER wIno" R I NQ 
121 -65 4 "0" RING "-OR ABOVE 

8 A 38678 1 HCSE ASSEMBLY 

9 A 38679 1 HCSE ASSEMBLY 

10 121~:g55 2 ADAPTER w/"O" R I NO 
121 - 5 2 "0" R I N'i ,.- OR ABOVE 

RE"-ER TO GROUP 6 "-OR BOOM HYDRAULICS 

Group No. 2 
Page 2.4 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART :NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model S-628 
Date REV. 1 JULY 1973 HYDRAULIC SYSTEM 

WINCH 

10 

fiG .. 1 fiG. 2 

Ref. Part Part Quan. Name and Description No. Number Number Req'd. 

riG. 1 riG. 2 
1 A35394 A49435 1 HffiE ASSEMBLY 

2 A 38395 A49434 1 HOSE ASSEMBLY 

3 1219-440 1219-440 2 ADAPTER 

4 121~-~85 121~-~85 2 ADAPTER 
121 - 5 121 - 5 2 "0" RING, F'OR ABOVE 

5 121~-~92 1 21~-~92 4 SPLIT rLANGE CLAMP 
121 - 3 121 - 3 2 "0" RING 
1203-102 1203-102 8 CAPSCR8W, 7/16 UNC x 1 1/2 LG., HT 
1210-23 1210-23 8 LOC~ASHER, 7/16 MED. 

6 1 HYDRAULIC MOTOR - SEE PAGES 2.18 & 2.18A 

7 1200-102 1200-102 4 CAPS CR8W , 1/2 UNC x 1 3/4 LG. 
1.210-26 1210-26 4 LOC~ASHER, 1/2 MEO. 

49433 4 STUD 

Group No.2 
Pilge 2·5 

15 
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Model 

Date 

Ref. 
Ne. 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

Ref. 
No. 

21 

22 

23 

24 

25 

26 

27 

28 

Bantam - Division of Koehring Company - Waverly. Iowa 

S-628 
REV. 1 JULY 1973 HYDRAULIC SYSTEM 

Group No. 2 
Page 2.6 

Part Quan. Name and Description Number Req'd 

A41840 1 HOSE ASSEMBLY 

1219-464 2 ADAPTER, 90° 

1219-704 1 TEE 

A37073 1 HOSE ASSEMBLY 

1219-598 1 ADAPTER 

A37094 1 HOSE ASSEMBLY 

121e-~47 1 ADAPTER 
121 - 1 1 "0 II R lNG, F'O~ ABOVE 

A37155 1 HOSE ASSEMBLY 

1219-695 1 TEE 

1219-688 1 REDUCER 

1219-946 1 ELBo,v 

Part Quan. Name and Description Number Req'd 

A25124 1 HOLD VALVE KIT - INCLUDES ITEMS 21 THRU 28 (OPT I ONAl) 

A37160 1 HOSE ASSEMBLY 

A37159 1 HOSE ASSEMBLY 

37864 2 SW IVEL ADAPTER, 90° 
1219-555 2 ADAPTER, F'OR ABOVE 

1219-588 2 ADAPTER, 90° 

A37901 1 TUBE ASS EMBL Y 

1219-705 1 DOUBLE HOLD VALVE 
1200-320 2 CAPSCR8N, 5/16 UNC X 5 1/2 LG., F'O~ ABOVE 
1210-17 2 LOCKWASHER, 5/16 MED. 
1205-25 2 NUT, 5/16 UNC 

, 219-385 2 ADAPTER 

A371csB 2 HOSE ASSEMBLY 

""Tr'M r'lDn&'tHlI.Tr! c;:pTo~rn'V RAN1'AM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Clan\Oitlnl • UIVISIOn Ill' I'\ot=n.·mg 'Yompany • waverlY, Iowa 

Model s-628 
Oat. REV. 1 OCT. 1972 HYDRAU L I C SYSTEM 

Ref. Part Quan. Name !lind Description 
Nc. Number Req'd 

1 37867 1 STEERING PUMP - SEE PAGE 2.11· 

2 1242-6 4 CAPS CREW , 3/8 UNC X 1 ,/4 LCD", H .. T. 
1210-20 4 LOCKWASHER, 3/8 MED. 

4 A50421 1 HOSE ASSEMBLY (REPLACES AjB844) 

5 1219-582 2 ADAPTER 

1 A49103 1 HOSE ASSE.~BLY 

12 1219-694 1 TEE 

13 A 31033 1 HOSE ASSEMBLY 

15 A31cf34 2 HOSE ASSEMBLY 

16 1 STEER ING VALVE - SEE PAGE 16.1 

18 1242-36 4 CAPSCREW, 3/8 UNC X , LG o H.T. 
1210-20 4 lOCKWASHER, 3/8 MED. 
1205-36 4 NUT, 3/8 UNC 

Group No. 2 
Page 2.7 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 
Date REY. 1 OCT. 1972 HYDRAULIC SYSTEM 

Ref. Part Quan. 
Nc. Number Req'd 

19 1246-2 1 

20 1200-1 
1210-14 
1205-13 

21 A 38845 

26 A37967 

2 
2 
2 

28 1223-142 AR 
1223-410 1 

29 1223-467 1 

34 A 38842 1 

35 1219-475 1 

36 1219-928 1 

37 1219-810 1 

38 1219-768 1 

39 1219-815 1 

40 1219-627 1 

41 38749 
25330 
?5331 
25332 
25333 
2533& 
25335 

41 41979 
27607 
276d3 

42 1219-827 

1 
1 
1 
1 
1 
1 , 
1 
1 
1 

1 

Name and Description 

SOLENOID 

CAPSCREW, 1/4 UNC X 3/4 LG. 
LOC~ASHER, 1/4 MED. 
NUT, ,/4 UNC 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

CABLE - CHRYSLER (2), GM DIESEL (1) 
CABLE - GM 01 ESEL 

STARTER CABLE 

HOSE ASSEMBLY 

TEE 

ELBON 

ADAPTER 

TEE 

ELBON 

ADAPTER 

PUMP & MOTOR COMPLETE - PRIOR TO SER. #887 
PUMP ONLY 
MOTOR ONLY 
COUPLING 
ADAPTER PLATE 
MOUNT I NG ~S E 
STRAP 

PUMP &. MOTOR COMP LETE - BEG IN. W /S ER. #887 
MOTOR ONLY 
PUMP ONLY 

ELBOW 

Group No.2 
Page 2.8 

\\tHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date REV. 1 OCT. , 912 HYDRAULIC RESERVOIR 

Ref. Part 
No. Number 

1 F38924 

2 1200-,46 
2 1200-148 

1210-32 

3 121 9-20 

4 37558 

5 121 9-38 

6 1218-66 

3 
I 

14:-----~ 

13-® 
I 

12---,(;t 
11----'1ii'~, 

10--

--1~ ~ 
lee 

--,'<"C""~ : --19 
l I 

---J 

rt} __ 

Quan. 
Req'd , 

2 
2 
4 

2 

1 

1 

1 

~---8 ,-4 
"-5 

Name and Description 

RESERVOIR 

CAPSCREW , 5/8 UNC X 1 3/4 LG. 
CAPSCREW, 5/8 UNC X 2 LQ. 
LOCKWASHER, 5/8 MED. 

PIPE PLUG, 1" NPT 

PIPE PLUG, SPECIAL 

PIPE PLUG, 1/8 NPT 

"0" RING 

---'1il-3 

Group No. 2 
Page 2.9 

~ 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



I 

Model 5-628 
Det. 1 MARCH 1972 

Ref. 
No. 

Part Quan., 
Number Req'd 

7 1252-5 1 

Bantam - Division of Koehring Company - Waverly. Iowa 

HYDRAULIC RESERVOIR 

Name and Description 

FILTER 

8 1200-102 
1205-65 

1 CAPSCREW, 1/2 UNC X 1 3/4 LG. 
1 NUT, 1/2 UNC SELF-LOCKING 

9 F37556 1 LEVER 

10 

11 

1233-37 
1210-5 

35330 

12 35313 

13 F37551 

7679 

14 F38388 

15 41181 

17 22919 

18 22920 

19 1218-89 

20 F37554 

6 
6 

2 

1 

1 

1 

1 

1 

1 

1 

2 

1 

21 1200-59 12 
1210-20 12 

1219-869 1 

A38556 1 

CAPSCREW, #8-32 X 1/2 
LOCKWASHER, #8 NED. 

GASKET 

FILLER STRAINER 

COVER W /BREATHER 

BREATHER, FOR ABOVE 

FILLE~ CAP W/CHAlN 

SINGLE FILTER ELEMENT 

BY-PASS VALVE 

H:>LD-OOWN SPRING 

LG. 

"0" RING, FOR ITEMS 13 & 20 

COVER 

CAPSCREW, 3/8 UNC X 1 LG. 
LOCKWASHER, 3/8 MED. 

PLUG, 2" NPT - HEATER PORT 

IMMERSION HEATER ASSEMBLY, INCLUDES THE FOLLOWING 

38552 1 I HEATER 

1223-478 1 

12239-36 I 1 

1223-479 1 

PLUG 

CO~D, 3 WIRE 

CONNECTOR, 3/4" SCREW 

Group N,o. 2 
Peg.a 2.10 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Cate 1 MAR CH 1972 

I 
I , 

. i 32 
37 I ~ ~12 
L. '~'. ~--35 12-1/"'", -. 36 
~I' " 
~ I -·lta 

38 :: 
39 

Ref. Part Quan. 
Nc. Number Req'd 

1 1221-32 3 
2 37032 2 

3 31031 1 

4 1205-58 3 

5 F"37045 2 
1214-96 1 

6 1200-57 4 
1210-20 4 

7 F"37015 1 

8 F"38~30 1 
121 ';'96 1 

Bantam • Division of Koehring Company • Waverly, Iowa 

HYDRAULIC CONTROLS 

KNOB 

ROO 

ROD 

Nur, 1/2 UNC 

SUPPORT 
BUSH lNG, FOR A80VE 

SWING 

WINCH 

EXT;ND~' DOWN 
IN , 2 

~. ~ 
. ~ \ 

12 11 ,~-e \ 
11 ........... !~42\ 
~ \ \ 

~'&::s."'J " f'4L- " _17 ~ \ \~'d 
\ \ \ ............ 

~\ \ ~ 16 
~ '\\ 

~~'~~\~~4 
/~ 617 

14 3 

Name and Description 

CAPSCRE3I, 3/8 UNC X 3/4 
LOCKWASHER, 3/8 NED. 

LG. 

~LLCRANK 

BELLCRANK 
BUSH lNG, FOR ABOVE 

Group No. 2 
Page 2.11 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Date 1 MA'-CH 1972 
Ref. Part Quan. 
N~. Number Req'd 

9 F3B~26 1 
121 -96 2 

10 37042 1 

11 F38331 1 

12 1227-186 6 

13 3118 3 
1205-37 3 

1~ 31 19 5 
1207-13 5 

16 1222-,82 3 
1205-,62 3 

11 1205-37 3 
1210-20 3 

20 F38337 1 

21 F3B339 1 

22 F36892 2 

23 1222-139 2 
1205-37 2 
1210-20 2 

2~ F3833~ 1 

25 F37037 1 

26 F37018 1 

27 F38335 1 

1206-2 2 

28 F37~~ 1 
121~- 4 2 

1200-57 ~ 
1210-20 4 

Bantam - Division of Koehring Company - Waverly, Iowa 

HYDRAULIC CONTROLS 

Name and Description 

BELLCRANK 
BUSH lNG, .. 0.- ABOVE 

SHAFT 

ARM 

ROLL PIN, 1/8 X 1 1/~ LG. 

YOKE 
NUT, 3,s UHF 

PIN 
COTTER PIN, 3/32 ~ 1 LQ. 

BALL JOINT, Ui 
NUT, 3/8 UNF ~AM, LH 

NUT, 3/8 UNF 
LOC~ASHER, 3/8 MED. 

CONTROL ROD 

CONTROL ROD 

CONTROL ROD 

BALL JOINT 
NUT, 3/8 UNF 
LOC~ASHER, 3/8 MED. 

LEVER 

LEVER 

LEVER 

LEVER 

SETSCREW, 1/~ UNC X 1/~ LG., ro.- ITEMS 26 & 27 

SUPPORT 
BUSHING, ro.- ABOVE 

CAPSCREW, 3/8 UNC X 3/4 LG. 
LOC~ASHER, 3/8 MED. 

Group No. 2 
Page 2.12 

mUJ<'1\.T n'RnJ<''RYN(! <::PFrTJ;'V RANTAM ~F.RIAT. NITMRF.R. PART NUMBER AND NAME OF PART REQUIRED 



aCln .. i::Il"n • U.V.SIDn u, n.ut=nl"l"Y ,..un • .,d .. , • VVdVt::.",y. 'UWCl 

Model S -628 
Date 1 MARCH 1972 HYDRAULIC CONTROLS 

Ref. Part I Quan,-I Name and Description 
No. Number Req'd l 

29 F37026 1 BELLCRANK 
1214-96 2 BUSHING, FOR ABOVE 

30 37040 1 SHAFT 

31 F37022 1 BELLCRANK 
1214-96 2 BUSHING, FOR ABOVE 

32 F37024 1 BELLCRANK 
1214-96 2 BUSHING, FOR ABOVE 

33 37893 2 KEY 

34 37041 1 SHAfT 

35 F37044 2 SUPPORT 
1214-96 1 BUSHING, FOR ABOVE 
1210-20 2 LOCKWASHER, 3/8 MED. 

1205-36 2 NUT, 3/8 UNC 

36 F37028 1 BRACKET 

37 I 120Q-61 2 CAPSCREW, 3/8 UNC X 1 1/4 LG. 
1210-20 2 LOCKWASHER, 3/8 MED. 

1205-36 2 NUT, 3/8 UNC 

38 F37035 1 ARM 

39 37049 1 TUBE 

40 37055 8 LINK 

41 1689 8 . PIN 
1207-13 8 COTTER PIN, 1/8 X 1 1/4 LG. 

42 F38~29 1 BELLCRANK 
121 -96 1 BUSHING, FOR ABOVE 

43 35559 2 YOKE, LH 
1205- 162 2 NUT, 3/8 UNF JAM, LH 

I 

44 41472 1 CONTROL ROD 

46 41473 1 CONTROL ROD 
; 

47 F41468 1 BRACKET 
I 

48 1200-3 4 CAPSCREW 
1210-14 4 LOCKWASHER 
1205- 13 I~ 

NUT 

49 F41 476 PEDAL, RH 
I 

50 F41 477 1 I PEDAL, LH 

1216-2 4 BUSHING, FOR ABOVE PEDALS 
1208-8 2 MACHINERY euSHING 

51 1213-6 2 I GREASE FITTING 
i 

52 41474 1 PIN 
1207-31 1 COTTER PIN, FOR ABOVE 

I 

Group No. 2 
Page 2.13 
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WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRF:D 



Bantam • Division of Koehring Company • Waverly. Iowa 

Model 5-628 
Oat. REV. 1 OCT. 1972 ROTARY MANIFOLD 

Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 

8 

n---H 
12 (3 

~·--IO 

9---'tl 1---8 

Part Quan. 
Number Req'd 

1242-37 
1210-26 
1205-58 

F37196 
1214-59 
1214-65 

1206-64 

1205-84 
1210-32 

37169 

1474 
1207-12 

F37009 

1 

4 
4 
4 

1 
2 
2 

2 

2 
2 

2 

2 
2 

1 

I 

j-2 
PRIOR TO SER. 955 

15 

9 

BEGIN. wisER. 955 

Name and Description 

ROTARY GLAND - SEE PAGE 2.15 OR PAGE 2.25 

CAPSCR~, 1/2 UNC X 1 3/4 LG. GRADE 5 
LOCKWASHER, 1 /2 MEO. 
NUT, 1/2 UNC 

TORQUE ARM 
BUSHING, TOP ) 
BUSH I NG, BOTTOM 

FOR ABOVE 

SETSCR~, 5/8 UNC X 1 1/2 LG., SOCK. HEAD, CUP PT. 

NUT, 5/8 UNC JAM 
lOCKWASHER, 5/8 MED. 

LINK 

PIN 
COTTER PIN, 1/8 X 1 LG. 

COL~ 

Group No.2 

Page 2.14 
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Santarn . Uivision ot Koenrmg company • Waverly, Iowa 

Model s-628 
Date REV. 1 OCT. 1972 ROTARY MANifOLD 

Group No.2 

Page 2.15 
Ref. Part Quan. Name and Description No. Number Req'd 

9 1200-~9 1210- 0 ~ CAPSCREW ~ 3/8/~NC X 1 LG. 
LOCKWASH R, 3 NED. 

10 1 COLLECTOR RING - SEE PAGE 5.1 

11 1 HYDRAULIC SWIVEL - SEE PAGE 13.4 

12 1219-795 2 ADAPTER 

13 1219-440 2 ADAPTER 

14 121'9-281 1 ADAPTER 

15 1219 .. 605 2 ADAPTER 

16 1219-441 2 ADAPTtR 

17 1219"556 2 ADAPTER 

,8 '219~282 2 ADAPTER 

3,--~1!Ii 

Ref. Part Quan. Name and Description No. Number Req'd 

1 37004 1 ROTARY MAN If OLD COM'-LETE - USED PR I OR TO SER. #955 
SEE PAGE 2.25 FOR MANIFOLD USED BEGIN. W/SERo 1955 

2 23686 1 SPACER 

3 23687 10 ''0" RING & TEFLON RING 

4 23688 1 SNAP RING 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Dat. 1 MARCH 1972 HYDRAU L I C PUMP 

Ref. Part Quan. Name and Description 
No. Number R£-q'd 

38572 1 PUMP COMPLETE, INCLUDES ITEMS 1 THRU 18 

A24987 1 SEAL KIT, INCLUDES ITEMS 1, 3, 7, & 9 

1 24244 1 DOUBLE LIP SEAL 

2 24245 1 SHAFT END COVER 

3 24982 4 RING SEAL 

4 24674 1 PLUG 

5 24248 8 ROLLER BEARING 

6 24249 4 THRUST PLATE 

7 24983 24 POCKET SEAL 

8 24984 1 SHAFT & GEAR SET (2" ) 

9 24252 4 GASKET 

10 24985 1 GEAR HOUSING 

11 24254 1 BEARING CARRIER 

12 24255 1 CONNECTING SHAFT 

13 24986 1 MATCHED GEAR SET (1 3/4") 

Group No. 2 
Page 2.16 

I 



Model s-628 
Dat. 1 MAR CH 1972 

Ref. 
No. 

14 

15 

16 

17 

1R. 

Ref. 
No. 

1 
2 

~ 
~ 

10 
11 

12 

~~ 
15 

~J 
19 

Part Quan. 
Number Req'd 

24253 1 

24258 1 

24259 4 

4 

24247 4 

I 
~---2 

Part Quan. 
Number Req'd 

37867 1 

2436~ 1 
2436 4 
24350 1 
24353 1 
24369 1 
24355 1 
24370 1 
24371 1 
24372 1 
2437~ 1 

243~ 1 
243 1 2 
24375 1 
243~~ 1 
243 5 1 
243~~ 1 
243 1 

Santarn • Division of Koehrlng Company • Waverly. Iowa 

HYDRAULI C PUMP 

Name and Description 

GEAR HOUSING 

PORT END COVER 

WASHER 

STUD 

NUT 

13 

Name and Description 

HYDRAULIC PUMP, COMPLETE 

COVER 
SCREW 
SNAP RING 
VALVE ASSEMBLY, RELIEF 
SPRING 
PLUG 
SPRING 
PRESSURE PLATE 
BUSHING, fOR ABOVE PLATE 
SEAL KIT 
CARTRIDGE KIT 
PIN 
BODY 
SHAfT 
BEARING 
SNAP RING, BEARING 
SNAP RING 

Group No. 2 
Page 2.11 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date REV. 1 MARCH 1977 SWING MOTOR - DENISOH M1D 

Group No. 2 
Page 2.18 

Ref. 
No. 

10 

" 12 

~~ 
15 
16 

~~ 
19 
20 
21 
22 

~~ 

Part 
Number 

37220 

24324 
24325 

24326 
24321 
24328 
24329 
24330 
24331 
24332 
24333 
2799~ 
241995 
2 334 
24335 

Quan. 
Req'd 

1 

1 

1 
4 
1 
1 
1 
1 

30 
30 , 

1 , 
1 , 
2 

1 , 
1 
1 
1 
1 
1 , 
1 
1 

PR 'OR TO SER. #1~0 

Name and Description 

HYDRAULIC MOTOR COMPLETE - INCLUDES ITEMS 1 THRU 24 

"0" RING &. SEAL KIT - INCLUDES ITEMS 3, 10, 15, 17 

END CAP 
CAPSCREW, 5/8 UNC X 2 LG., SOCK. HD. - CAP TO HOUS I NG 
BEAR ING 
"0" RING 
ROTOR 
VANE K IT -I NCLUDES 10 VANES 
SPR I NG GU IDE 
COMPRESSION SPR ING 
CAM RING 
FRONT PORT PLATE ASSEMBLY - REPLACES ITEMS 12, '3, 14 

POPPET, FOR ABOVE ) LATER MODELS 
SETSCREW, FOR ABOVE 

''0'' RING 
OONEL PIN 

~ - NOT ApPLICABLE 

"0" RING 
RETAINING RING 
SEAL 
SPRING, WAVY WASHER 
CAP PWG 
RETAINING RING 
BALL BEAR ING 
RETAINING RING 
SHAFT, SPLI NED 
HOUSING 

lITUt:'''-T ADT\t:'DTl'U! <;:DJ.'("'T);'V l'I&NT&U <;:);,l'IUT NTTURF.R PART NlTMRF.R AND NAME OF PART REOUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date 1 JULY 1973 SWING MOTOR - COMMERCIAL 

Group No.2 
Paga 2.18A 

BEGIN. wisER. #1040 

Ref. Part Quan. Name and Description No Number Req'd 

43809 1 HYDRAULIC MOTOR COMPLETE 

A2511 3 , SEAL KIT, I NCL.UDES ITEMS 4, 5, 8, 10, 13 , , 
1 25092 1 SNAP RING I 

2 25096 1 BEARING 

3 25093 1 SEAL RETAINER 

4 25094 1 . "0" RING 

5 22051 1 LIP SEAL 

6 25091 1 SHAfT END COVER 

7 25097 1 pu.t; 

8 25095 2 . RING SEAL 

9 22064 4 BEARING 

10 25106 12 POCKET SEAL , 
11 25105 2 THRUST PLATE 

12 28,45 1 GEAR SET, 1 114 " 
13 25107 2 GASKET SEAL 

14 28146 1 GEAR HOUSING 

20 25128 1 PORT END COVER 

21 25102 1 PLATE 

22 25103 2 SCREW 

23 24259 8 wASHER 

24 8 CAPS CREW 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring CQmpany - Waverly, Iowa 

Model s~2B Group No. 2 
Date REV. 1 MARCH 1977 SWIIG MOTOR - DENISON fIMo Page 2.18e 

Ref., 
No. 

1 

2 
3 

4 
g 
~ 
9 

10 
11 
12 

~~ 
15 
16 

~~ 
19 
20 

8 

Part 
Number 

Quan. 
Req'd 

1 , 
1 
4 
1 
1 
1 
1 
1 

30 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 , 

BEGIN. WISER. 112~1 

I 

2 

3 

4 
5 

6 

7 

~~~~f--8 

,~ .......... ~-.:t-- 9 

5 

Name and Description 

HYDRAULIC MOTOR COMPLETE - INCLUDES ITEMS 1 THRU 19 
SEAL KIT (~E~lACES 37220) 

END CAP 
CAPSCR~, 5/8 UNC X 2 1/4 lG., SOCKET HEAD 
BEAR ItG 
SEAL 
CAM RING ASSEMBLY, iNCLUDES ITEMS 4 TH~U 7 
ROTOR 
VANE KIT - INClUD£S 10 VANES 
SPRltG 
CAM RING 
rRONT PORT PLATE ASSEMBLY 
SEAL 
OOWEl PIN 
SNAP RING 
SNAP RING 
OODY 
SPLINED SHAFT 
SEAL 
BEARltG 
SHAFT SEAL 
rElT WIPER 
SCR~, 5/16 UNC X 7/16 La. 
SHUTTLE SPOOL 

WHFN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



I:tClflloCiI I I - UIVI:iIUIl UI n.ul:lIl"1ny ~ompiln, • vvaverl,. Iowa 

Model s-628 
Date REV. 1 MARCH 1977 VALVE B4NK 

Group No. 2 
Page 2.1 

Ref. 
No. 

Part Quan. 
Number Req'd 

491 65 

A 24378 

A 24055 

1 24379 

2 24381 

3 24494 

4 26556 

5 

5A 

6 

27124 

27125 

24388 

1 

1 

1 

1 

1 

1 

1 

24 
~1----22 

21 

Name and Description 

VALVE BANK COMPLETE - BEGIN. wIsER. #902 (REPLACES 41825) 

~" RING KIT, INCL. ITEMS 18 THRU 22 FOR COMPLITE VALVE 

"0" RING KIT, I NCL. ITEMS 18 THRU 22 FOR ONE WORK SECT I O~ 

INLET SECTION COMPLETE, INCLUDES ITEMS 8, 21, 22 

WORK SECTION COMPLETE, INCLUDES ITEMS 7, 9 THRU 23 

WORK SECTION COMPLETE, INCLUDES ITEMS 7, 9 THRU 23 

MID-INLET SECTION COMPLETE, INCLUDES ITEMS 8, 21, 22 

WORK SECTION COMPLETE, INCLUDES 

WORK SECTION COMPLETE, INCLUDES 

ITEMS 7, 9 THRU 23) ~l~9tCES 
ITEMS 9 THRU 23 PRIORI902 

OUTLET SECT ION I 
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date REV. 1 MARCH 1977 VALVE BAN< 

Group No. 2 
Page 2.20 

Ref. Part Quan. 
No. Number Req'd 

9 24015 

10 24016 

11 24017 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

24018 

24019 

24696 

24021 

24022 

24691 
24695 

24698 

24003 

24699 

24025 

24026 

1 
1 

1 

1 

2 

2 

3 

2 

1 

1 

8 
8 

2 

2 

2 

3 

1 

1 

3 

Name and Description 

RELIEf VALVE CARTRIDGE - 2750 PSI - SEE PAGE 2.22 

MAIN RELIEF" VALVE CARTR lOGE - 2000 PS I I 
MAIN RELIEf VALVE CARTRIDGE _ 2750 PSI - St:E PAGE 2.21 

SPOOL CLEVIS 

STRIPPER BOLT 

POPPET 

SPRING 

RETAINER PLATE 

SPRING GUIDE 

SPRING 

END CAP 

CAPSCREW - REPLACES 24023 
LOCKWASHER 

"0" RING - REPLACES 24024 

BACK-UP RING 

QUANTITIES SHGJN FOR 
ONE SECTION 

"0" RING - REPLACES 24002 QUAD RING 

SEAL (SQUARE SECTION) 

SEAL (SQUARE SECTION) 

SLUG 

STUD ASSEtJBLY 

) REQ'O BETWEEN EACH SECTION 

\VHEN OiWERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQVmED 



l:IIi:lf .. "'i:lf I I • I.IIVI:.IUn UI ",uc:"n"y ""UIII,,dny • VVdV.:rl,. IUWd 

Model s-628 Group No.2 

Page 2.21 Date. REV. 1 MUCH 1977 VALVE BANK - MA IN RELIEF 

Ref. 
No. 

1 
2 

~ 
g 
7 
8 
9 

10 
11 
12 

~~ 
15 
16 
17 
17 

Main Relief 

IMPORTANT: RE~LACEMENT CARTRIDGES MUST BE ADJUSTED TO THE ~RO~ER ~SI 
SETTING AS SHOWN IN THE MACHINE MAINTENANCE INSTRUCTIONS. 

Part Quan. Name and Description Number Req'd 

27098 MAIN RELIEF VALVE - 2000 PS I RE~LACES THE ~OLLOWING: 

AD~UST RE~LACEMENT CARTRIDGE 
26557 - 2750 PSI 

To S~ECI~!ED SETTING - SEE 
MAINTENANCE MANUAL. 

264~H 1 SCREW 
22164 1 PLUNGER 
22167 1 NUT 
22159 1 "0" RING 
26458 1 SHELL 
1218-65 1 "0" RING 
22163 1 BACK-UP RING 
22162 1 "0" RING 
264~9 1 SEAT 
255 5 1 SNUBBER 
22157 1 POPPET 
26413 1 BACK-UP RING (PARBACK) 
1218-114 1 "0" RING 
26460 1 BACK-UP RING 
22158 1 "0" RING 
26461 1 RETAINER 
26462 1 SPRING - 2001 TO 2800 PSI 
22165 1 SPRIf>.G - 800 TO 2000 PS I 

, 

I 
I 
I 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Dlt. 1 MA'-CH 1912 

Ref. Part Quan. 
No. Number Req'd 

24390 

1 2646~ 1 
2 2646 1 

~ 26465 1 
26466 1 

~ 23144 1 
1218-169 1 

7 26412 1 
8 2~405 1 
9 2 467 1 

10 26468 1 
11 26469 1 
12 26470 1 

26471 1 
26472 1 

~~ 2647~ 1 
2647 1 
26475 1 

Bantam . Division of Koehring Company • Waverly. Iowa 

VALVE BANK - LINE RELIEf 

3 

Line Relief 

Name and Description 

LINE RELIEF COMPLETE, INCLUDES ITEMS 1 THRU 

CARTRIDGE 
SEAT 
CAP 
"0" RING 
"0" RING 
"0" RING 
BACK-UP RING 
"0" RING 

(PARBACK) 

BALL & RETAINER ASSEMBLY 
END CAP RETAINER 
SPRING 
SLUG 
SLUG 
SLUG 
BACK-UP RING 
SPRING - 1001 TO 2200 PSI 
SPRING - 2201 TO 3800 PSI 

Group No. 2 
Page 2.22 

14 - 2750 .. sr 

I 

------- ~~~~~n'ro ......... "."''' tH"TTAM C;:lO'1Hb.T. NTTMRF.H PART NUMBER AND NAME OF P.A.RT R1<;Q1JIRED 



-6an'Carn • Uivision or ~DenrlRg ,-ompany • waverlY, Iowa 

Model s-6aS 
Dat. REV. 1 MARCH 1977 VALVE ASSEMBLY 

Group No. 2 
Page 2.2: 

Ref. 
Nc. 

1 

2 

3 
4 

5 

6 

1 

8 

9 

10 

11 

12 

13 

14 

15 

16 

11 

Part Quan. 
Number Req'd 

41801 1 

A293c£ , 
26196 1 

26197 1 

26198 1 

26199 2 

26800 2 

26801 1 
-26802 1 

26803 1 

26804 1 

26805 1 

26806 1 

26801 4 

2680S 1 

26809 1 

26810 1 

26811 1 

26812 1 

VALVE COMPLETE 

19 18 1716 

.-:t-----3 
"''':~----2 

Name and Description 

II 

SEAL KIT - INCLUDES ITEMS 4~11,22,24,29,30,37-39,42 
BODY - REQU IRES SPOOL, ITEM 43 

STOP PIN 

SPRI~ 

"0" RI~ 

CAP 

SLEEVE 

SPRING 

SOLENOID CASE 

SLEEVE 

WASHER 

GUIDE TUBE ASSEMBLY 

TIE ROO 

PLATE 

CO I L PROTECTOR 

COIL 

POPPET GUIDE 

"0" RING 

! 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date REV. 1 MAR CH 1977 VALVE ASSEMBLY 

Ref. Part Quan. Name and Description 
Nc. Number Req'd 

18 2681 3 1 POPPET 

19 26814 1 SPRING 

20 268'5 1 ADJUSTING STEM 

21 268,6 1 NUT 

22 26817 2 THREAD SEAL 

23 268,8 1 PWG 

24 26819 , "0" RING 

25 26820 1 SPR ING 

26 26821 , NAME PLATE 

27 26822 1 POPPET 

28 26823 2 SELF-TAPPING SCREW 

29 26824 1 "0" RING 

I 30 26825 1 SLIPPER SEA L 

31 26826 1 PIPE PWG 

32 26827 1 PLUG 

" 33 26828 2 JAM NUT 

I 34 26829 1 SETSCREW 

35 26830 1 SPR ING END 

I. 36 26831 1 SPRING 

37 26832 1 "0" RING 

38 26833 1 BACK-UP RING 

39 26834 , "0" RING 

40 26835 1 POPPET ASSEMBLY 

41 26836 1 SEAT 

42 26837 1 "0" RING 

43 26838 1 SPOOL - REQUIRES BODY, ITEM 1 

I 

, 

Group No. 2 
Page 2.24 

! 
i 

I 
! 

11 

~ 
1 

I 

I 
I 

I 

! 

I 

i 

, 
i 
, 

I 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Cdmpany • Waverly, Iowa 

Model 5-628 
Date' REv. 1 JULY 1973 HOT ARY MAN I FOLD 

Group No. 2 
Page '2.25 

Top View 

o 

Ref. Part Quan. Name and Description No. Number Req'd. 

A49131 1 HYDRAUlI C ROTARY MANIFOLD - INCLUDES ITEMS 1 THRU ,4 

A27119 1 SEAL KIT - INCLUDES ITEMS 2, 3, 5 THRU 9 

1 49123 1 SPOOL 

2 1218-187 2 "0" RING 

3 1218-188 2 BACK-UP RING 

4 49124 1 CASE 

5 49125 2 WEAR RING ! 

6 49126 7 RECTANGULAR RING 

7 49127 7 SEAL 

8 49128 , THRUST WASHER 

9 1218-52 2 "0" RING 

10 49129 1 PLATE 

11 1242-100 4 CAPSCREW, 3/8 UNC X 3/4 LG. GRADE 5 
12 1210-20 12 LOCKWASHER, 3/8 MED. 

13 1242-44 8 CAPSCREW,3/8 UNC X 1 1/2 LG. GRADE 5 
14 49130 4 BLOCK 

-
-_ ••• --------- ..... -.-~,--- ... -- ........................ _ ........... ~_ .............. 'r"to 'r""Io .. r.."'I"'I ... T.,T .............. n ",",,-,T"\ lIo.T""'1I1:" £'\'r.' T"lAO"T' Tlt:"£'\TT'nt~n 



Model s-628 
Date 1 MA It CH 1972 

Ref. 
No. 

24 

Part Quan. 
Number Req'd 

1 

1 1200-116 12 
1210-26 12 
1205-58 12 

2 1203-134 1 

3 A46083 1 

4 1203-14 5 

5 1213-37 1 

Bantam - Division of Koehring Company - Waverly, Iowa 

SWING SPEED REDUCER 

41 

30 

--37 

Nalme and Description 

SA~ED REDUCER COMPLETE, INCLUDES ITEMS 1 THRU 41 

CfljIl'$CREW, 1/2 UNC X 3 1/2 L G • 

LQ¢KWASHER, 1/2 MED. 
NUT, 1/2 UNC 

SHOULDER SCREW, 3/8 

CASE ASSEMBLY, INCLUDES ITEMS 2, 4, 15 

CAPSCREW, 5/16 UNC X 1 1/4 LG., HEX SOCKET HEAD 

BREATHER 

Group No.3 

Page 3" 1 

• -- - ---.-- ____ • __________ a ____ .. _____ ..... _ ....... ___ ............... ..,. .... __ ..... ~".,,,...,. 



Model s-628 
Dllte 1 MARCH 1972 

Ref. Pllrt QUlin. 
No. Number Req'd 

6 36533 1 

7 36511 1 

8 37717 1 

9 36512 3 

10 36535 6 

11 36544 1 

12 36545 3 

13 1227-260 3 

14 1217-250 3 
15 A25972 1 

16 8 6540 1 

17 1218-31 1 

18 36524 1 

19 36525 3 

20 1227-261 3 

21 36526 6 

22 36527 2 

23 36516 1 

24 36529 1 

25 36519 3 

26 1217-251 3 
27 12014-2 1 
28 1200-144 5 

1200-148 1 
1210-32 6 

29 121 9-537 1 

30 36542 1 

31 1217-238 1 

32 121 7-237 1 

Bantam - Division of Koehring Company - Waverly. Iowa 

SWING SPEED REDUCER 

Nllme lind Ducription 

BUSHING 

GEAR 

GEAR 

GEAR 

BUSHING 

PLANET CARRIER 

SHArT 

ROLL PIN 

ROLLER BEARING 

Group No" 3 
Pllge 3.2 

, 

I 

I 
, 

i 
: 

~ 

GEAR ASSEMBLY, INCLUDES 36520 GEAR, 46082 DOWEL PIN -
I 
, 
i REFER TO SERVICE BULLETIN 1243. I 

DIPSTICK 

"0" RI~ 

BUSHING 

SHArT 

ROLL PIN 

BUSHING 

SHIM 

GEAR 

CASE 

GEAR 

ROLLER BEARING 

BUSHING 

CAPSCREW, 5/8 UNC X 1 1/2 LG. 
CAPSCREW, 5/8 UNC X 2 LG. 
LOCKWASHER, 5/8 MED. 

PLUG, 1/2 NPT HEX SOCKET HEAD 

PLANET CARRIER 

CUP 

CONE 

Wl-Jlm mmFRTNr. ~PF.r.IFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIR:~D 



Model S-628 
Date 1 MA"CH 1972 

Ref. Port Quan 
No. Number ,Reqd 

33 1217-249 1 
0 , 

34 1217-248 : 1 , , 
! 

35 1219-38 : 1 ; 

i 

36 1218-96 
. 

1 I 

37 36517 1 

. 38 36546 1 
, 

39 36534 1 

40 36536 AR 
36537 AR 
36538 

1 A: I 
41 1203-135 

42 F37896 
, 
i 

43 1203-143 
1206-36 r 

44 1218-158 

45 37722 

46 I 3118 
1205-40 

47 3119 
1207-4 . 

48 I 37719 
25568 
25567 

i 49 42815 

50 . 1218-26 

0 

1 
, 

3 
1 

1 

1 

1 
, 

1 
i 

1 
1 I 

1 
1 
2 

, 

1 

1 

Bantam . O:vision of Koehring Company - Waverly, Iowa 

SWING SPEED REDUCER 

Name and Description 

CUP 

CONE 

PLUG, 1/8 NPT HEX SOCKET HEAD 

SEAL 

GEAR 

BUSHING 

CAP 

SHIM, .002 
SHIM, .005 
SHIM, .010 

CAPSCREW, 3/8 UNC X 1 LG., HEX SOCKET HEAD 

CASE 

CAPSCREW, 1/2 UNC X 1 LG., NYLOK, HEX SOCKET HEllO 
CAPSCREW, 1/2 UNC X 1 1/4 LG., NYLOK, HEX .SOCKET 

SEAL, 2 9/16 00, 1/4 WIDE, DOUBLE LIP 

COVER 

YOKE 
NUT, 3/8 UHF JAM 

PIN 
COTTER PIN 

BRAKE AS$~MBL Y 
ACTUATING ASSEMBLY 
MIDDLE DISC ASSEMBLY 

SLUG 

"0" RING 

Group No. 3 
Page 3.3 

0 

"~AD 

i 
, 

I 

WHEN ORDERING. SPEClFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 
Dat. REV 1 OCT. 1972 HOUSE BRAKE CONTROL 

Ref. P rt 
N,. Number 

1 372.8 

2 f49244 

3 1200 57 

4 '200-6~ 
1291 1 
1210,20 
120)-36 

5 32475 

6 32476 

7 1200-32 
1210-'l 
1205-2 

8 1291-7 

9 37729 

10 1291-19 

11 3118 
1205-40 

12 3119 
'207-4 

'3 F42762 

Quan 
Req'd 

1 

1 

2 

2 
2 
4 
4 

1 

1 

2 
2 
2 

1 

1 

1 

1 
1 

, , 
1 

I 

o 
® 

-\ 

Name and Description 

BRAKE LEVER 

SUPPORT- BEGiN. wiSER. #961 - REPLACES 37219 

CAPS CREW 3/8 UNC X 3/4 LG. 

CAPSCREW, 3/8 UNC X 1 3/4 ,LG. 
SPACER, F"OR ABOVE 

LOCKWASHER 3/8 MED. 

NUT, 3/8 UNC 

CABLE CLAMP 

LI NK SPACER 

CAPSCREW, 5/16 UNF X 1 LG. 

LOCKWASHER, 5/16 MED. 

NUT, 5/16 UNf 

BRA KE CAB LE , STANDARD CAB 

BOOT 

SPACER 

YOKE 
NUT, 3/8 UNF JAM 

PIN 
COTTER PIN 

CABLE ANCHOR 

Group No. 3 
Page 3.4 

, 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam Division of Koehring Company • Waverly. Iowa 

Model S-628 
Date REV. 1 MARCH 1977 CAB 

Group No. 4 
Page 4.1 

:~ef. Pert Pert Quan Name and Description No Number Number Reqd. 

ORIGINAL REPLACEMEN 
1 F37070 1 CAB SUBFRAME 

2 1200-,44 6 CAPS CREW , 5/8 UNC X 1 1/2 LG., HT 
1210-32 6 LOCKWASHER, 5/8 NED. 

3 65780 1 CAB ASSEMBLY - INCLUDES 000", FRONT WINDOW FRAME 
REAR PANEL, TILT-UP ROOF 'RAME - LESS GLASS. 
REPLACES 37234(ltRIOR 11020) & 49357 (SEa. 1102 )} 

4 N.A. BAS IC CAB ONLY 

5 23942 1 FRONT W I NOOW FRAME 

6 23943 4 ROLLER 

7 23944 2 RH SPACER 
23945 2 lJi SPACER 

8 

i~~123 
1 FRONT GLASS 
1 FRONT GLASS, VANDAL RESIST. , FRONT GLASS

f 
VANDAL RESIST. TINTED 

1 WEATHER SRI P 

9 23554 1 LOCK BOLT W/WASHER 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date REV. 1 MARCH 1977 
Ref. Part 

, 
Part 'Quan. 

No. Number I Number :Req'd. 

ORIGINAL iREPLA CENEN 
10 

~~~ 
, 1 

6 6 
: 1 ' 

1 
1270-91 1 

1()\ I ~ 
1 
1 

2004 2 

lOB 200487 1 

lOC ~~~ 1 

~l 200490 

100 g~96 1 
1 122~-101 1 

~80~ 
I 

100 1 

4§1 
1 
1 , 

11 37217 65388 i 1 
12242-33 12242-33 i 2 

12 
~~~ 

1 
1 , 

6 07 . , I 

! 13 

~~~ 
l , 

1 
I 1 

1 ' 

14 122~-188 : 2 
122 5-6 ! 2: 

14A 27971 1 

15 12244-28 . 2 
12244~2 , 
12244 0, 1 

'" 

16 23946 , 
17 23947 

I , 
1203-7~ : 2 
1210-1 2 

18 23568 1 

19 37165 1 
I 

20 23937 1 

21 23558 1 , 

22 23938 , 
23 23939 1 

24 23940 1 

CAB 
Name and Description 

REAR WINDOW 
REAR WI NlX>W, VANDAL RES 1ST. 
REAR WINDOW

f 
VANDAL RESIST. TINTED 

WEATHER S RIP F'OR ABOVE 

Group No. 4 
Page 4.2 

t 

, 

I 

i 

ITEMS 1~ THRU 100 A~PLY TO 6~780 REPLACEMENT ~AB 

COVER wI HINGE & LATCHES 
HINGE 
LATCH 

COVER GASKET 

RH SLIDE PROP 
Ui SLIDE PROP 

LOCK KNOB FOR ABOVE , 

TOP TINTED WINOOW , 
TOP TINTED WINDOW, VANDAL RESIST. 

WEATHER STRIP F'OR ABOVE : 

TOP TINTED WINOOW - PRIOR TO SER. #1020 
TOP TINTED WINDOW - BEGIN. wISER. #1020 ' 
TOP TINTED WINDOW, VANDAL RESIST. - BEG. 11020 , 

SLlDI~ SHADE 
32" CHANNEL 'Oft ABOVE 

, 

SLIDING GLASS 
SLIDING GLASS, VANDAL RESIST. 
SLIDING GLASS, VANDAL RESIST. TINTED 

SLIDING GLASS 
SLJDI~ GLASS, VANDAL RESIST. 1 

S LID I NG GLASS, VANDAL RES 1ST. TINTED I 

fiNGER PULL j 
STRIPPING FOR ABOVE 

11 WINOOW LOCK 

I GLASS CHANNEL, FRONT & REAR 
GLASS CHANNEL, TOP 
GLASS CHANNEL, BOTTOM I 

I 

REAR PANEL : 

fiLTER RETA I NER 1 

CAPS CREW , 1/~ UNC X 3/8 LG. 
UDCKWASH~R, 1/~ MED. 

LOCK : 

fiLTER ELEMENT, H EA T ER I NT A K E i 

SLIDING DOOR 

HANDLE ASSEMBLY 
~ 
~ 

LEVER & LATCH ASSEMBLY I 

SPR ING 

SPRING 

VI'HEN ORDERli\:G, SPECIFY BANTAM SERIAL NUMBER, PART i\iUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 MARCH 1977 CAB 

Ref. Part Quan. 
No. Number Req'd 

25 

. 26 

27 

27A 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

46 

i~66r~3 
1205-29 
23941 

1 
2 
2 , 

~7209 1 
~~J~ ~ 
1?70-112. 1 
12227-48 

36561 

37210 

1200-22 
1210-17 

~~?8:~65 
1205-36 

65461 
65471 

F37213 

37521 

32cB2 
41519 
41520 
1200-11 
1210-'7 
1205-25 
11128 

12243-27 
12240-48 

12259-60 

A49301 

A49275 
A65319 

1 , 
2 

, 
, 
, 
1 

1 , 
1 

2 
2; 
2. 

i 1 

1 

1 

1 

1 

1 
1 

~9~9t 1 

1~3~-24C ~ 
1222-193 AR 
1222-'92 AR 
1221-35 1 

Name and Description 

ROLLER 
CAPSCREW, 5/16 UNC X 1 1/4 LG. 
JAM NUT, 5116 UNC 

RETRACTABLE LEVER 

DOOR GLASS 
DOOR GLASS, VANDAL RESIST. 
DOOR GLASS1 VANDAL RESIST. TINTED 

WEATHER ~TRIP 'OR A80VE 
DOOR SEAL, RU88ER SPONGE 

SEAT 

SUPPORT 

CAPSCREWz 5/16 UNC x. 3/4 LG. 
LOCKWASH~R, 5/16 MED. 

CAPSCREWz 3/8/UNC X 5/8 LG. 
LOCKWAS

7
1:tt.R, 3 ts MED. 

NUT, 3 8 UNC 

CONSOLE COVER (REPLACES 37211) 
CotGOLE S IDE (REPLACES 37212) 

DASH PANEL 

COVER 

MIRROR W/NUTS 
ARM 
ARM 

CAPSCREW 5/16 UNC X 1 La. 
LOCKWAS7H~R, ~/16 MED. 
NUT, 5 1~ UNC 
COVER 
WEATHER STRIP CHANNEL, SLIDING GLASS 
WOOL FELT 
WEATHER STR I P 

FIRE EXTINGUISHER 

CAB IMSULATION KIT 
CAB I NSULAT ION KIT - REPLACEMENT CA8 

fRONT fLOOR MAT 
REAR f LOOR MAT 
RUBBER STRIP 

PLUG BUTTON, 3/4" 
PLUG BUTTON, 5/8" 
GROMMET, ELECTRICAL 

Group No. 4 
Page . 4.3 

WHFN OROfCRINr. SPECIFY BANTAM SF-RIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company. Waverly, Iowa 

Model 5-628 
D~. REV. 1 JULY 1973 PROPANE HEATER - PRIOR TO SER. #1089 

, ~21 
b~ 

Ref. Part Quan. Name and Description No. Number Req'd. 

\ l223-3~ 1 HORN 
2 1223-3 l illJOUNT I NG BRACKET 
~ 1223-389 1. NUT 
r~ 1223-270 ~ RELAY 
~ -"38751 ·1 PRO p,~ NE HEATER 
b 23931 1 AIR DISTq IBIJTOR .., 

23932 1 THER"103TAT 
~ 2)9~~ of CavtBL.'STi ON A j R HOSE • 
9 2393 2 CLAMP 

10 239~ 1 COLLAR 
11 414- i ELBON (REPLACES F'37513) 
12 38776 1 EXHAUST TUBE 

~96m i EXHAUST TUBE (RAISED CAB, 5 -627) 
13 1240-20 i CLAfvlP 

12~O-n LOCKWASHER, rjl6 M(O. 

12~-25 6 NuT, Sh6 UNC 
14 24 8' 1 R : N:; ASS (t.1BLY 
11=\ 24939 1 BRACKET 
H~ 1222-1~(; 1 R EGtJ L\ T'OR 'to'! So POD 

~J i2~9-8 0 ~ REDUC I NG NIPPLE 

~ 21 9-175 1 ADAPTeR 
i9 12J9~ 79 , ADAPTER 
20 A 3t.-'775 , HOSE ASSEMBLY 
21 1240-~ 2 CLAMP 
22 12282 1 HO"t' l~ I! W .J_, 

~~ 1240-48 3 CLAt~P 

F'g8769 1 TANK BRA~K£T 
25 3 774 1 CLAMP 
z6 t 2)1-2 2 WING NUT 

1223-44 2 GROt\1f'~ET , 3/4 if) 

Group No. l~ 
Plge 4.4 

W\'H'1\! mmFRTNr. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Dat. 1 MA~CH 1972 

Ref. Part Quan. 
No. "lJmber Req'd 

A38751 

1 267~ 2 
2 267 1 

~ 26764 6 
26278 1 

5 24505 1 
6 26759 2 

~. 26762 1 
2450 1 

9 24507 1 
10 26766 1 
11 2~08 1 
12 27~ 1 

~~ 267 4 
26769 1 

Bantam . Division of Koehring Company • Waverly, Iowa 

HEATER 

Name and Description 

HEATER, COMPLETE Hupp CORP. PART 

ADAPTOR B 5207J-G2-2 
FAN B 5207 -G2 
NUT, 810-32 42-1032-13 
PLATE ASSEMBLY B 52305-Gl 
COMMUTATOR A 52030-G1 
SPACER A 5060e-G7 
MOTOR SUPPORT ASSEMBLY B 5252 -G1-1 
MOTOR, 12 VOLT C 52~86-G4 
GASKET A 60 89-G1 
AIR DUCT ASSEMBLY B 517J7-Gl.1 
GASKET A 517 2-G1 
SHELL ASSEMBLY C 52287-G2-1 
SCREW, 110 X 3/8 22~1-1032-o6-13 
FAN ASSEMBLY , 8 2399-Gl 

No .. 

Group No. 4 
Pag" 4.5 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 Group No. 

Oat. 1 MA~cH 1972 HEATER Page 

Ref. Part Quan. Name and Description 
No. Number Req'd 

PERFECTION PART No. 

15 24509 2 BRUSH A 52304-G1 
16 24510 2 SPRING A52303-G1 

~~ 26770 1 SCREW, 110-32 X 1/4 3180-1032-04-12 
26771 1 CHAMBER ASSEMBLY D 52525-G1 

19 24511 1 SEAL A 52057-G1 
20 26772 2 SCREW, #8-32 X 3/8 2251 -0832 -06-13 
21 2677~ 1 CASING ASSEMBLY, BOTTOM B 52949-G 1-1 .' 

22 2677 10 SPEED NUT M 30002-67 I 

~~ 26775 1 GRO~ET B 50035-G4 
26770 10 SCREW, #10 X 3/8 1151-0010-06-13 

25 2677A 3 NUT, #8-32 BRASS 41-0832-31 
26 2677 1 BURNER PLATE ASSEMBLY C 543~7-Gl I 

~~ 267~9 1 GROt+1ET, FUEL LINE A 523 4-Gl 
267 0 1 GASKET A 52342-Gl 

29 24513 1 SPARK PLUG A ~0031-G2 I 

30 26780 1 BRACKET A5 ~43-G1 
31 26351 1 SOLENOID VALVE ASSEMBLY A 5 435-G1 

I 32 24515 1 IGNITION COIL, 12 VOLT B 50229-G4 

§~ 26781 4 45° INVERTED ELBOW A4618 
26782 1 SCREW 1653-0010-08-13 i 3g 2678~ 2 NUT A 52086-G1 
2451 1 SPARK PLUG CABLE A 51645-G1 i 

§8 2451~ 1 CAPACITOR A 50603-G1 I 
~6 2618 1 BRACKET A 50235-G1 

26]82 6 SCREW, #10 X 1/2 LG. 1653-0010-oB-13 
41 2~n94 1 FLAME SWITCH ASSEMBLY B 51700-G2 i 
42 2 521 1 SPARK PLUG SEA L A 52089-Gl-2 

!i 
~~ 24522 1 GASKET A 52521-G1 

26761 1 GRO~ET B 50035-G1 

t~ 24523 1 SEAL, FLAME SWITCH A 518~2-Gl 
2678~ 1 PLAIN WASHER A 516 7-Gl , 

47 2452 1 SPRING A 2306 
48 26786 1 TOP CASING ASSEMBLY B 53368-G1-1 : 

49 25501 1 LIMIT THERMOSTAT A52~7~-G1 
50 26787 1 CASING COVER A 5 3 2-G1-1 
51 267M 2 SCREW, 68-32 X 3/8 LG. 2251-0832-06-13 , 
52 267 1 THERMOSTAT BRACKET A 54421-G1-1 , 

53 25~93 1 SAFETY THERMOSTAT B 54419-Gl i 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 

4 
4.6 



Model s-628 
Date 1 MARCH 1972 

Ref. 
No. 

~,: 
r 

Part Quan. 
Number Req'd 

Bantam . Division of Koehring Company • Waverly, Iowa 

WORK LIGHTS 

Name and Description 

Group No. 4 
Page 4" 7 

~~~------~--+---------------------------------------------.----+-----

1 

2 

3 

4 

5 

A37292 

1223-447 3 
24467 3 

1223-476 3 

1209-6 6 

1205-68 3 

1240-274 4 
1211-3 4 

6 1223-217 AR 

7 7103 1 

8 6653 1 
1233-1 2 
1205-6 2 

9 1223-466 2 

10 1221-35 2 

11 38392 2 

12 38570 3 

WORK LIGHT KIT, INCLUDES ITEMS 1 THRU 12 

WORK LIGHT W/BULB 
SEALED BEAM LAMP, FOR ABOVE 

MOUNTING BASE 

fLATWASHER, 1/2 STDo 

NUT, 1/2 UNf ELASTIC 

JIffY CLIP 
SHEET METAL SCREW, #8 X 1/2 LG. 

WIRE, 14 GA. 

LIGHT SWITCH 

TERMINAL BLOCK (LOCATED IN HEATER COMPARTMENT) 
MACHINE SCREW, 610 UNf X 3/4 lG. 
NUT, 110 UNF' 

BULLET TERMINAL 

GROMMET 

BRACKET 

BRACKET 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Dat. 1 MA~ CH 1972 

Ref. Part Quan. 
NC'. Number Req'd 

A 38805 

1 Fj8901 1 

2 f"3889S 1 

3 A 38896 1 

4 1217-24 2 

5 12260-97 1 

6 1209-2 1 

7 1205-22 1 

8 2930 2 

9 2931 2 

1207-1 2 

10 1291-30 1 

11 2929 2 

12 2938 2 

1210-7 4 
1205-5 4 

13 1211-12 2 

Bantam . Division of Koehring Company • Waverly, Iowa 

BOOM ANG LE I NO I CATOR 

5 3 

Name and Description 

BOOM ANGLE INDICATOR ASSEMBLY, INCLUDES 

BRACKET 

PENDULUM W/BEA~ING 

INDICATOR W/BEA~ING 

BEARING, F'OR ITEMS 2&3 

DECAL 

WASHER 

LOCKNUT, 1/4 UNf" SELF'-LOCKING 

YOKE 

PIN 

COTTER PIN, 1/16 X 1/2 LG. 

CABLE 

"u" BOLT 

PLATE 

LOCKWASHER, #10 LIGHT 

NUT, 1/10 UNC 

SELf" TAPPING SCREW, 5/16 X 3/4 LG • 

Group No.4 
Page 4.8 

11,12 

ITEMS 1 TH~U 13 

•. _.-•• ~ .. ~_ .. n',., .... "TN .. Tr." DA"'TAU "];''OlAT lI.1TTlIII1U;'R P~RT NlTMRF.R AND NAME OF PART REQUIRED 



Bantam • Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Oat. 1 MA~CH 1972 MARK ING DECALS 

2~rELEKRUISERl 5- H 

L 

~ HYDRAULIC OIL I N 

4-

1 I ~I·OUT ~~J IN.j R FUEL 
8 

I:;: IC;:A::U=T;:I~O=N=: =W=j=th=O=ut=ou=tr=jgg=e=rs=,::::;l- ZO 
n eve r maneuver boom beyond 
the radius specified on the 
capacity chort to Insure sTability 

:;-61.6 - T-62t1 - TK 4M> IZZ 0-

)2 

BOOM 

7-

11-

13 

DOWN 

\ 
MECHANICAL STRENGTH 

MASTER CLUTCH INDICATOR 
UNDER HOOD RED· DYERlDADRANGE 

DANGER + 

MICO BRAKE LOCK 

RELEASE 0 SET ELECTRICAL CHECK + 
Sw"lel'! and apply b,okes 

DO NOT HOIST + 
EXTEND -\4 

SWING BE] WINCH BOOM 
I DIESEL STOP I -15 

LEFT 

0 
REAR AXLE 

CENTER 

2 WHEEL 

4WHEELC' CRAB 

STEERING 

UP RETRACT 

16 
I 

ON OFF I PUMP ON 

EMERGENCY STEERING PUMP 
C~Uri~:el~f t~~~in,;n s~~~r;:~I~/~~~e,~~ mpo~~g. 

so· vehicle may be gUided to 0 safe SfOp. 
Check emergency stel ring pump dOily by "turn-
ing IgnitIOn sw tch and pump sWitch on' but not 
slorl'ng engine If wheels can be steered. 
tu,n pump 'of,". 

OUT IN IN OUT 

() FRONT 0 
L R 
E I 
F OUTRIGGERS G 
T H 

T 
OUT IN IN OUT 

CJ REAR 0 

19 .... 

(7\ 
~, 

RUNNING 
LIGHTS 

17 
I 

teC OFF ON o START 

IGNITION 

!:......' 

WORK 
LIGHTS 

OFF 0 ON 

EMERGENCY 
BRAKE 

0 
HORN 

70 

9- 65- LO 
60-

" 
I 

50- D 
45- L 
40 

E 
35- HI 
25-

20 

15-

10-

5-

" 15 

/-
\ ~ \ 
'- _ J 

INStRUMENT 
WARN NG 

MICO BRAKE LOCK 

RELEASE 0 SET 

SWITCH AND APPLY EiMKES 

OFF 

STARTORUN 0 
HEATER 

Group No. "4 
Page 4.9 



Model 

Date 

Ref. 
NC'. 

1 

2 

3 
4 

5 
6 

7 
8 

9 
10 

1 1 

12 

13 
14 

15 
16 

17 
18 

19 
20 

5-628 
1 MARCH 1972 

Part Quan. 
Number Req'd 

1222-95 AR 

12260-25 2 

12260-75 1 

12260-76 1 

12260-52 1 

12260-36 1 

12260-46 1 

12260-61 1 

12260-44 1 

12260-45 1 

12260-88 1 

12260-154 1 

12260-19 1 

12260-51 1 

12260-89 1 

12260-49 1 

12260-82 1 

12260-28 1 

12260-249 1 

12260-143 1 

Bantam . Division of Koehring Company • Waverly, Iowa 

MARK I NG DEC A l.S 

Name and Description 

ElMBLEM 

"TELEKRU ISER If DECAL, eOOM 

DECAL, HYDRAULIC OIL 

DECAL, f"UEL 

DECAL, SHIf"T & THROTTLE 

DECAL, REAR AXLE DISCONNECT 

DECAL, MASTER CLUTCH 

DECAL, MECHANICAL STRENGTH INDICATOR 

DECAL, BOOM ANGLE I NO I CATOR 

DECAL, BOOM ANGLE INDICATOR 

DECAL, MICO BRAKE LOCK 

DECAL, BOOM "EDALS, SWING 

DECAL, WINCH 

DECAL, BOOM EXTEND 

DECAL, DIESEL STOft 

DECAL, DASH 

DECAL, DASH 

DECAL ''5'' 
DECAL, "628" 

DECAL, CAUTION 

Group No. 

Page 

4 
4.10 

WHEN ORDERING, SPEClFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Date ., JULY 1973 MARK I NG DECA LS 

Group No.4 

Pagfi 4.11 

I TELEKRUISER~' ~ ____ ----,7-2 
3 
! 

\~ Bantamo 
8~ H 

5 
/ 

'--_----III 

TEMPERATURE -12 
HIGH-OUT 

LO-IN 

1314 
/ 

RiGHT BOOM DOWN 

SWING B 8 WINCH 

LEF I 
~ 

RUNNING 
LIGHTS 

/lCC CFF ON o START 

IGNITION 

WORK 
LIGHTS 

UP 

OFF 0 ON 

EMERGENCY 
BRAKE 

o 
HORN 

22 
ENGINE EMERGENCY 

S10 .. 

6 

15 16 
'\. .. 

9 

IS-62el 

~~====:::=:::::;l-21 

I 
CAUTION' W ilhoul oul,igge s, 
n eve r maneuver boom beyond 
the radius specified on the 10 
capacity crort to Insure stability. 

70 
65-

60-

55-

"'-
45-

40-

.35-

15-

10-

5 

" 15 

L 

N 

R 

LO 

I 
D 
L 
E 

HI 

EXTEND HYDRAULIC olLI 
BOOM 

RETRACT 

('-
\ ~ \ 
'- j 

11 

INSTRUMENT 
WARN NG 

MICO BRAKE I.lX;K 

RELEASE 0 SET 

SWITCH ANO APPLY BRAKES 

23 

FUEL 

v l9 

o 
REAR AXLE 

CENTER 

2 WHEEL 

4 WHEEL C CRAB 

STEERING 

20 
I 

MASTER CLUTCH 
UNDER HOOD 

ON OFF I PUMP ON 

EMERGENCY STEERING PUMP 
CA_U1..I.Q!::L: If engine stops while vehicle. is moving, 

Immedlotely turn on emergency steering pump 
5l ... ehlcle may be guided to a sofe stop. 
C,ec.k emerge"c, steering pump doily by "turn­
Ing Ign"lon switch and pump SWitch "on" but not 
1~~r~inpgu~~q,~~." 1f wheels can be steered, 

OUT IN IN OUT 

(J FRONT 0 
L R 
~ OUTRIGGERS ~ 
T ¥ 

OUT IN IN OUT 

(J REAR '~ 

WlIFN nRnFRTNr. ~PF.r.TFY RANTAM ~F.RTAT. NTTMRF.R. PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 JUL.Y' , 1973 MARK t NG DECA I.S 

Ref. Part Quan. Name and Description No. Number Req'd 

1 12260-299 1 DECAl,BoOM 

2 12260-286 1 DECAl,RH .CAB 

3 12260-285 1 DECAl,LH.CAB 

4 12260-287 1 DECAl,LH .CAB 

5 12260-265 1 SER tAL NO. PLATE 

6 12260-96 1 DECAl,PCSA STANDARD # 2 

7 122~0-288 1 DECAL, " S-6~" 
122 0-291 1 DECAL, It s-6 " 

8 12260-52 1 DECAL, SHI~T AND THROTTLE 

9 12260-44 1 DECAL, BOOM ANGLE IND. • IAL 

10 12260-45 1 DECAL, BOOM ANGLE IND. DIAL 

11 12260-36 1 DECAL, REAR ANGLE DISCONNECT 

12 12260-324 1 DECAL, HEATER CABLE 

13 12260-154 1 DECAL, CONTROLS 

14 12260-19 1 DECAL, CONTROLS 

15 12260-51 1 DECAL, CONTROLS 

16 12260-75 1 DECAL, " HYD. OIL" 

17 12260-76 1 DECAL, ~UEL 

18 12260-46 1 DECAL, MASTER CLUTCH 

19 12260-49 1 DECAL, LH. DASH 

20 12260-82 1 DECAL, RH. DASH 

21 12260-1 43 1 DECAL, CAUT I ON 

22 12260-315 1 DECAL, ENGINE EMERGENCY STOP 

23 12260-316 1 DECAL, ENG I NE STOP 

24 12260-372 1 DECAL, WORK I NG .. OS IT I ON 

CAPAC ITY CHART - S .. EC I,.,. PART No. 

Group No.4 
Page 4.12 

! 

I 

, 

I 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
D.te REV~ 1 MARCH 1971 PROPANE HEATER 

25 

t 
.'ef. Part Quan 
No. Number Req'd 

1 49404 1 

2 49413 1 

3 49414 1 

4 12385-2 1 
, 

5 49409 2 

6 12024 3 
1205-12 3 

1 f49411 1 

8 49416.. 1 

9 1240"20 
1210""7 
1205-25 

10 38116 

'1 49412 

12 1240-43 

13 49719 

1 

1 

BEG IN •. 5 ER. # 1 089 

19 

15 

Name and Description 

PROPANE HEATER - SEE PAGE 4.15 

BRACKET 

BRACKET' 
" 

HOSE 

fLANGE 

STOlE OOLT, 3/16 UNC X 1/2 LG. 
NUT, 3/'6 UNC 

COUPL I r-.(; 

ElOOW 

CLAMP 
LOCKWASHER, 5/16 M£D. 
NUT, 5/16 UNC 

EXHA US T T USE 

CONTROL CABLE 

CLAMP 

WIRE HARNESS (REPLACES 49415) 

Group.No.4 

P.~. 4.1 

WHEN ORDERING. SPI::C'lI- Y BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQ! '1R~.1i 



Bantam - Divisian af Kaehring Campany - Waverly,lawa 

Model 5-628 
Oat. REV. 1 MARCH 1977 PROPANE HEATER 

Ref. Part Quan. Name .nd Description 
No. Number Req'd 

14 1200-1 9 CAPSCREW, 1/4 UNC X 3/4 LG. 

1210-14 ~ lOCKWASHER, 1/4 NED. 

120')-13 NlJT, 1/4 UNC 

15 F38769 1 MOUNTING BRACKET 

16 38774 1 CLAMP 

17 1231-2 2 WING NUT, 5/16 UNC 

18 1200-311 4 CAPSCREW, 7/16 UNC X 1 LG. 

1210-23 4 lOCKWASHER, 7/16 NED. 

19 A 38775 1 t-()S E ASS EMB l Y 

20 1219-799 1 ADAPTER 

21 12019-188 1 ADAPTER 

22 1221-35 1 GROt+1ET 

23 1223-44 2 GROt+1ET 

24 200360 1 PRESSURE REGULATOR 

25 1223-330 1 DEfROSTER fAN 
, 211-1 2 SElF .TAPPIt-G SCREW 

12260-324 1 DECAL, HEATER 

Group No.4 
P.g. 4.14 

WilEN ORDERI~G. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Model 

Date 

Ref. 
~o. 

CD 
1 
2 

~ 
g 
A 

Bantam -S -628 Division of Koehrin 1 g Company - W 

Part 
Number 

Qua n. 
Req 'd 

49404 

Name and D . 
PROPANE HEATE escrlption 

R COMPLETE 

CASE & HEAT EXCHANGER 

2821~ 
2821 

1 TOP COVER 

28219 
1 iHERMOSTAT BRACKET , 

28220 1 
HERMOSTAT 

RUBBER GROMMET 
28221 1 MOUNTING BRACKET 
28222 1 EXHAUST CONNECTOR 
2822~ 1 
2822 1 

EXHAUST GASKET 
EXHAUST WASHER 

~~~~ 1 
1 

IAR DEFLECTOR 
HEX NUT 

282~ 1 
282 

LOCKWASHER 
1 FLAT WASHER 



Model S -628 
Date 1 JULY 1973 

Ref. Part Quan. 
No. Number Req'd. 

~~ 2R229 
28230 

15 2R231 
16 28232 

~~ 28233 
28234 

19 28235 
20 28236 
21 2823~ 
22 2823 

CD 28 315 

1 2R2~9 
2 28240 

~ 
28241 
2P.242 

g 2f243 
28244 

~ 
2824,) 
2824i; 

9 2R21~A 
10 2824 
11 28249 
12 28250 

13 28251 

CD 
1 282')2 
2 2R2~~ 

~ 2825 
R' 2 .. 255 

5 28256 
28257 

6 28258 

7 28259 
b 28260 
9 2826, 
10 28262 
11 2826~ 
12 2826 

~~ 
2826"i 
2'~2(6 

15 
16 

2~'26~ 
2,S2h( 

~~ 
28?(,9 
2P'270 

Bantam - Division of Koehring Company - Waverly, Iowa 

PROPANE HEATER 

Name and Description 

FIBER WASHER 
LOCKWASHER 
MACHINE SCREW 
HEAT EXCHANGER 
CASE 
MERCURY SWITCH 
CLIP 
SHOULDERED WASHER 
MACHINE SCREW 
FRONT AND TOP COVER 

MOTOR & BLOWER ASSEMBLY LESS CLAMP 

THUMBSCREW 
CLAMP, MOTOR MOUNTING 
NYLON FAN 
BLOWER HOUSING, CIRCULATING AIR 
GASKET 
BLOWER MOUNTING PLATE, CIRCULATING 

AIR (INCLUDES GASKET, ITEM 13) 
BAND, RUBBER 
I'4lTOR, 1 2 VDC 
HOSE, COMBUSTION AIR OUTLET 2" 
BLOWER HOUSING, COMBUSTION AIR 
BLOWER v.+tEEL 
BLOWER MOUNTING PLATE, COMBUSTION 

(INCLUDES GASKET, ITEM 13) 
AIR 

GASKET 

BURNER HEAD ASSEMBLY 

I GN ITER WI RE 
KNURLED NUT 
FLAT WASHER 
IGNITER 
BURNER HEAD GASKET 
BURNER HEAD ASSEMBLY 

(INCLUDES 6 THRU 11) 
BURNER TUBE 
BURNER HEAD 
LCCKWASHER 
MACHINE. SCREW 
WASHER 
LOCK NUT 
CONNECTOR 
FUEL LINE 
MALE ELBOW 
SOLENOID VALVE 
FUEL LINE 
LOCK NUT 
CONNECTOR 

Group No.4 
Page 4.,6 

I 

I 

\\m:~ OHIlEHI:\,;, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model S-628 
Date 1 JULY 1973 

Ref. Part Quan. 
No. Number Req'd 

CD 28316 

1 28271 1 
2 28272 1 

~ 28273 1 
28274 1 

g 28275 1 
28276 1 

~ 2827~ 1 
2827 1 

9 282~9 1 
10 2820 1 
11 28281 1 

(0 28317 

1 28282 1 
2 2828~ 1 

~ 2828 1 
28285 1 

g 28286 1 

~~ 1 

~ 1 
28289 6 

9 28290 
~ 10 28291 

11 28292 3 
12 2829~ 1 

~~ 2829 1 
28295 3 

0 28318 

1 28296 1 
2 282~ 1 
3 282 1 

g 28299 1 
28300 1 

~ 
28301 1 
28302 1 

9 28303 1 

(0 
15 28304 1 
16 28305 1 

~~ 28306 1 
283~ 1 

19 283 1 
20 28309 1 
21 28310 1 

I 
I 

Bantam . Division of Koehring Company • Waverly, Iowa 

PROPANE HEATER 

Name and Description 

POWER PACK ASSEMBLY 

IGNITER WIRE 
COIL 
COl L CLAMP 
CONDENSER 
IGNITION PACK \~APAROUND 
RESISTOR, 15 OHM, 12 WATT 
RESISTOR, 2 OHM, 12 WATT 
SOCKET 
RUBBER GROt+1ET 
VIBRATOR CLAMP 
VIBRATOR 

CONTROL ASSEMBLY 

TOGGLE SWITCH 
CONTROL BOX 
GREEN PILOT LIGHT 
PILOT LAMP 
FUSE HOLDER 
10 AMP FUSE 
GROt+1ET 
HEX NUT 
LOCKWASHER 
FLAT WASHER 
SHOULDERED WASHER 
FIBER WASHER 
LOCKWASHER 
MACHINE SCREW 

REMOTE CONTROL KIT LESS PANEL 

SETSCREW 
ROD CLIP 
HARNESS 
LOCK NUT 
PUSH-PULL CONTROL 
SPACER 
BRACKET 
HEX KEY 

CONTROL ASSEMBLY 

PIVOT CONTROL 
STEEL WASHER 
NYLON WASHER 
LOCK NUT 
TEMPERATURE CONTROL 
SPACER 
MICROSWITCH 

Group No. 4 
Page 4.17 

""";-'" {""\Dr'lLD""f' CD);,f'T);,V DA"T'T'Al\6 C);,DTAT 1I.TTT1\'HHo"D P&RT N1TMRFR ANn NAMR OF PART RRoITTRRn 



Model S -628 
Date , JULY 1973 
Ref. Part Quan. 
No. Number Req'd. 

22 283' , 1 

~~ 28312 1 

283'~ 1 
25 2831 1 

Bantam - Division of Koehring Company - Waverly, Iowa 

PROPANE HEATER 

Name and Description 

MICROSWITCH ACTUATING KIT 
ACTUATING ROD 
STOP 
BIMETAL BLADE 

Group No. 4 
Page 4. ,8 

, 

\\"HEN ORDERI:--;C;, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model· s-628 
Dat. 1 M""CH 1972 

SEE WIRING DIAGRAMS, 
PAGES 5.4, 5.5, 5.6 

V 
LO 
ro" 
LO 

ELECTRICAL 
Group No. 5 

Page 5 .. 1 

I 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model S-628 
D~. REV. 1 JULY 1913 ELECTR ICAl 

Group No. 5 
Page 5. 2 

Ref. 
Nt'. 

2 

3 

4 

5 

Part Quan. 
Number Req'd 

1 , 
1 

1 
1 , 

, 
1 , 
1 , 
1 
1 , 

6 A 31069 1 

1 1223-53 1 

8 1103 2 

9 1223-2 2 
1223-53' 2 
1223-480 , 

'0 1223-449 , 

, , 1223-448 4 

" .. 1223-491 4 

'2 1223-64 1 

13 1223-338 , 

Name and Description 

ITEMS MARKED (*) ARE FOR OUTRIGGERS POWERED FROM THE 
MAIN HYDRAULIC PUMP RATHER THAN TaE STEERING PUMP. 
REFER TO GROUPS 2 AND 11 FOR IDENTIFICATION. 

ITEMS MARKED (**) ARE FOR OUT-AND-DOWN OUTRIGGERS. 
SEE GROUP l1A. 

WIRE HARNESS, MAIN INSTRUMENT 
WIRE HARNESS, MAIN INSTRUMENT 
WIRE HARNESS, MAIN INSTRUMENT 

WIRE HARNESS ) 
WIRE HARNESS ) _ LOWER HARNESS TO COLLECTOR RINGS 
WIRE HARNESS) (WRAPPED TO SHIFT TUBE) 

WIRE HARNESS, PROPANE HEATER 

CONNECTOR w/w I RES, W I PER TO MA I N HARNESS 

CONNECTOR W/WIRES, #1 
CONNECTOR W!WIRES, #2 
CONNECTOR W/WIRES, #3 
CONNECTOR W/WIRES, #3 
CONNECTOR W!WIRES, #4 
CONNECTOR W/WIRES, #5 
CONNECTOR W/WIRES, #5 

MAIN HARNESS 
CONNECTORS TO 

- COLLECTOR RING 
LEADS 

SEE W IR ING 
DIAGRAM, PAGE 
5.4 fOR IDENT 1-
fICATION. 

COLLECTOR RING ASSEMBLY - SEE MAINTENANCE GROUP 5 
rOR COLOR AND FUNCTION DIAGRAM. 

IGNIT ION SW ITCH 

LIGHT SW ITCH 

TOGGLE SWITCH, BRAKES - PRIOR TO ~ER. #821 
TOGGLE SWITCH, BRAKES - BEGIN. WISER. #821 
TOGGLE SWITCH, PROPANE HEATER 

TOGGLE SWITCH, STEERING 

TOGGLE SWITCH, OUTRIGGER 

TOGGLE SW ITCH, OUTR I GGER (*) 

HORN BUTTON 

PUSH BUTTON SWITCH, DIESELSTOP 

V,:H\·N nRnFRINr. SPF.CTFY RANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date REV 0 1 JULY 1913 ELECTR ICAl 

Ref 
Nt' 

Part Quan 
Number Req'd· 

2 

Name and Descrpt:on 

DASH LAMP 

INSTRUMENT WARNING liGHT (REO) 

Group Nc>. 5 
Page 5e3 

15 

16 2 INDICATOR liGHT (G~EEN), AXLE CENTER, PROPANE HEATER 

17 1223-2 

F37862 
1223-536 
1223-276 

1· TOGGLE SW ITCH, [ME~GENCY STEER I NG MOTOR 

1 
1 
1 

TURN SIGNAL ASSEMBLY 
FLASHER 
FLASHER UN IT 

19. 1223-295 2. FUSE, 14 AMP 

20 1223-443 1 CIRCUIT BREAKER, 30 AMP 

21 37296 
&9117 * 
41339 ** 

1 
1 
1 

PLASTIC TIE WRAP, HARNESSES 

MAIN WIRING HARNESS, LOWER 
MAIN WIRING HARNESS, LOWER 
MAIN WIRING HARNESS, LOWER 

22 1 
1 

lOWER DASH HARNESS, CHRYSL[~ (REPLACES 
lOWER DASH HARNESS, GM D,ESEL (REPLACES 

37871 .,,/REF". 33) . 
37933 .,,/REF'. 33) . 

~ 

23 J7872 
37934 

24 37870 

25 1245-68 

26 1245-63 

1 
1 

1 

ENGINE HARNESS, CHRYSLER 
ENGINE HARNESS, GM DIESEL 

LIGHTING HARNESS 

1 AMMETER 

1 FUEL GAUGE 

27 1245-65 1 TEMPERATURE GAUGE .,,/eULs & CONNECTOR, ENGINE 

28 1245-66 1 TEMPERATURE GAUGE W/BULB & CONNECTO~, TRANSMISSION 

29 1245-64 1 i Oil PRESSURE GAUGE 

30 1245-59 1 
1221-27 1 

31 1223-443 1 

32 1223-444 1 

33 1246-4 AR 

33 1246-2 AR 

HOUR METER 
MOUNTING RUBBER,HOUR METER 

CIRCUIT BREAKER, 30 AMP 

CIRCUIT BREAKER, 40 AMP 

RELAY, HEAOLIGHT, HEAT[~, IGNITION (CHRYSLER) 

RELAY, START[~ (REPLACES 1246-9) 

~ 

I , 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REY. 1 JULY 1973 

Ref. 
Nt'. 

Part 
Number 

F"37863 
38186 

Quan. 
Req'd 

1 
1 

35 1223-2 1 

1 
1 
1 

1245-106 
1245-73 
1245-42 

37 1223-452 1 

38 1223-450 1 

39 1223-464 1 

40 

46 
47 

48 

49 
51 
52 

1223.477 
f37828 
49372 
1221-36 

1223-269 

1223-454 
25486 
1223-273 

7099 

1223-465 
25485 
1223-273 

1223-455 
25485 
1223-275 

2 
1 
1 
2 

2 

2 
2 
2 

2 

2 
2 
2 

2 
2 
2 

53 1251 -4 1 
1222-151 1 
1222-152 1 

54 1221-35 1 
1223-50 1 

_~8oS2 
li1337 
1223-441 
1245-76 

1 
1 

1 
1 

ELECTR ICAL 

Name and Description 

DASH LAMP 
DASH LAMP (FOR PANEL COVER ONLY) 

SWITCH, DASH LAMP 

fUEL SENDER MOUNT It«; K IT FOR SENDERS BELOW 
fUEL SENDER - SNYDER FUEL TANK 
fUEL SENDER - MICHIGAN flEET TANK 

ENGINE HIGH-TEMP SWITCH 

PRESSURE SWITCH 

TRANSMISSION HIGH-TEMP SWITCH 

Group No. 5 
Page 5.4 

CAM ROLLER SWITCH, 
CAM, FOR ABOVE 
BRACKET - REPLACES 
RUBBER STOPPER 

NEUT. START ,STEER. - RE'LACES 1 223.Ja.5 ~ 
REQUIRES 49372 BRACKET 

HEADLIGHT 

LAMP, TURNSIGNAL, INCLUDES CASE, LENS & BULB 
LENS ONLY, FOR ABOVE 
BULB ONLY, FOR ABOVE 

TERMINAL BLOCK 

LAMP, TURNSIGNAL, INCLUDES CASE, LENS & BULB 
LENS ONLY, F"OR ABOVE 
BULB ONLY, FOR ABOVE 

LAMP, TAil, INCLUDES CASE, LENS & BULB 
LENS ONLY, FOR ABOVE 
BULB ONLY, FOR ABOVE 

M I CO BRAKE LOCK I 
STOP LIGHT SWITCH r----- SEE GROU' 15 

EMERGENCY BRAKE VALVE-SEE GROU' 13 

HEATER I 
HORN 1------- SEE GROU' 4 
HORN RELAY 

WIPER MOTOR 
ARM 
WIPER BLADE, 16" 

GROMMET 
GROMMET (MAKES TWO) 

GROUND WIRE (FOR WATERMAN OUTRIGG&R VALVES) 
GROUND WIRE (FOR OUT-AND-DOWN OUTRIGGER VALVE) 
INDICATOR LIGHT, OIL VACUUM 

MANifOLD SWITCH, OIL VACUUM 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Oat. REV. 1 JULY 1973 ELECTR ICAl 

Back side of dash 

~ 
~ 

~ g 
DIVERSION 
VALVE 

THE ABOVE SCHEMATIC IS FOR OUTRIGGERS POWERED FROM THE 
MAIN HYDRAULIC PUMP. REFER TO GROUPS 2 & 11 FOR FURTHER 
IDENTIFICATION. FOR FUNCTIONS OTHER THAN OUTRIGGERS A 
THE WIRE HARNESSES ARE AS SHOWN ON PAGES 5.6 THRU 5.o~ 

Group No. 5 
Page 5·5 



QEARANCE LIS 
{\ 0 C\ 

WORK LIGHTS 

9$ 

EMERG. 

r6~r CIRCUIT INSTRUMENT 
WORK LIGHTS LIGHTS 

~ 
DASH 
LIGHT 
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Bantam . Division of Koehring Company - Waverly, Iowa 

Model 5-628 
Date 1 MARC", 1972 ELECTRICAL 

L---------------~~A~ 

~~i7-AP'C'!I 
0:: YJ~ 
CD 

0:: 

G:i~ 
:::>z 
u..W 
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Group No.5 
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Model. s-628 
Date 1 MA" CH 1972 

Ref. Part Quan. 
No. Number Req'd 

1 37069 1 

2 25434 1 

3 25435 AR 

4 25436 AR 

5 25437 AR 

6 25438 AR 

7 f37009 1 

Bantam . Division of Koehring Company • Waverly, Iowa 

COLLECTOR RING 

\ --

J 
\ 
7 

U. 4-b .... 
. ....... 

'. 3 

Name and Description 

COLLECTOR RING, 'COMPLETE - 30 CIRCUIT 

BRACKET 

BRUSH HOLDER & BRUSHES 

SPRING, BRUSH HOLDER 

CLIP 

SOLOERLESS CONNECTOR 
" 

MOUNTING BRACKET 

, 

Group No.5 

Page 5.9 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
O.te REV. 1 MARCH 1977 BOOM ATTACHMENT INDEX 

60' BOOM 

LOWER BOOM SECTION. 

CENTER BOOM SECTION •• 
UPPER BOOM SECTION •• 
BOOM TIP SECT ION • 

PROPORT I ONA TOR • • • 
. . 

.. 6·3 
· 6.5 

. .. 6.8 

· 6.9 
· 6.10 

HOIST BLOCK & LINE. • 6.11 
HYDRAULIC SYSTEM (PRIOR.SER. #1270) •• 6.13 

. . . 
BOOM LIFT CYLINDER •••• 
BOOM TELESCOPE CYLINDER. 

BANTAM WINCH • • • . 

AUX I LlARY WINCH. • • • • • 

· 6.16 
• • 6.17 

· 6.19 
• 6.26 

TWO-SPEED WINCH. • • • • • • • • 6.29 
WINCH ROTATION INDICATOR • • • 6.3~ 
HYDRAULIC SYSTEM (BEG. SER. #1270) •. 6.31 

JIBS • • • • • 
HYDRAULIC CLAM • • • • • • • • • • SEE GROU" 7 
ANTI-TWO BLOCK 

Group No.6 
Page 6.1 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

I 



Model 5-628 
Dete 1 MAR CH 1912 

Bantam - Division of Koehring Company - Waverly, Iowa 

Group No. 6 
Peg8 6.2 



Bantam . Division of Koehrmg Company • Waverly, Iowa 

Model s-628 
Date REV. 1 MARCH 1977 BOOM - 60' 

Ref. Part Quan. Name and Description No. Number Req'd. 

1 r41566 1 LOWER BOOM - PRIOR TO SER. #1062 
r49271 1 L().4ER BOOM -SER. #1062 To#1260 
r 49526 1 LOWER BOOM - BEG IN. W /S ER. #1260 

2 12014-10 2 BUSHING 

3 r38637 1 PIN 

4 38663 1 CAP 

5 1200-184 , CAPS CREW I 3/4 UNC X 1 1/2 LG. 
1210-38 1 LOC~ASHER, 3/4 MED. 

6 1206-~4 2 SETSCREW, 1/2 UNC X 1 1/4 L,". 
1205- 1 2 JAM NUT, 1/2 UNC 

7 1213-6 2 GREASE fin ING 

8 r~8638 1 PIN - PR lOR TO SER. #1260 
r 9520 1 PIN - BEGIN. WISER. #1260 

9 41564 2 BLOCK 

10 A35717-1 1 PIN 

11 1204-25 1 ELASTIC NUT 

Group No. 6 
Page 6.3 

\VHPN ORDF:RI.'\j(-; SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Oat. REV. 1 MARCH 1977 BOOM -60' 

Ref. Part Quan. 
No. Number Req'd 

12 F41556 1 

14 

1200-182 
1210-38 

A35479-1 

15 10723 

2 
2 

2 

1 

16 1214-91 1 

17 1208-73 AR 

18 A35481-1 1 

19 1213-1 

20 1228-8 

21 1228-9 

22 38404 

23 1213-10 

24 35443 

25 1217-66 

2 

1 

1 

1 

1 

1 

1 

26 1200-145 2 

27 1205-91 

28 35646 

29 36613 
49525 

1200-141 
1210-32 

4 

1 

1 
1 

1 
1 

32 35817 2 

33 F49322 1 

34 F49258 1 

35 1200-144 2 
1210-32 2 

Name and Description 

COVER- PRIOR TO SER. #1062 

CAPSCREW, 3/4 UNC X 1 1/4 LG. 
LOCKWASHER, 3/4 MED. 

ROLLER w/BUSHINGS, ITEMS 15 & 16 

THRUST BUSHING 

BUSHING 

MACHINERY BUSHING, 2 1/2 X 3 7/8 X 14 GA. 

PIN 

GREASE FITTING, 1/8 NPT 

LOCKWASHER, SAE W-12 

LOCKNUT, SAE N-12 

SHAFT 

GREASE FITTING, 1/4 UNF 

ROLLER 

ROLLER BEARING COMPLETE 

CAPSCREW, 5/8 UNF X 1 1/2 LG. 

NUT, 5/8 UNF X 1 1/2 LG. 

STRAP 

CAP - PR lOR TO SER. #1260 
CAP - BEGIN. wiSER. #1260 

CAPSCREW, 5/8 UNC X 1 LG. 
LOCKWASHER, 5/8 MED. 

SHIM 

SPACER - BEGIN. WiSER. #1019 

COVER - BEGIN. WiSER. #1062 

CAPSCR8N, 5/8 UNC X 1 1/2 LG. 
LOCKWASHER, 5/8 MEO. 

Group No.6 

Page 6.4 

'-----'L.-___ ....L...._.J.-_________________________ "--__ ..... __ 

\VIIEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART i{EQ1'l!n:ll 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Oat. REV. 1 MARCH 1977 OOOM - 60' 

Ref. Part Part Quan. Name and Description No. Number Number Req'd. 

PRIOR To BEQINi~ 
S ER. 11 CF/:. SER .11 

1 A 35486-1 A 35486-1 1 CENTER BOOM SECTION 

2 A 35487-1 A47345 4 ROLLER V/aUSHIMa, ITEM 3 

3 1214-5 1214-105 1 BUSHING 

4 A 5950.1 r47360 2 PIN 
12C>0-59 2 CAPS CREW 
1210-20 2 U)CKWASHER 

5 1213-1 AR GREASE rlTTING 

6 1207-57 2 COTTER PIN, 5/16 X 2 1/2 La. 

7 35488 35488 2 PIN 

8 1220-45 1220-45 4 SNAP RI~ 

PRIOR To BEQIN. wi 
SEM .11399 SER .11399 

9 35491 1 PIN 

10 A 35492-1 ~g~~~~ 2{1 BRACKET lV/PIN) 
BRACKET LESS PIN) 

11 1208-57 1208-57 AR MACHINERY BUSHING, 2 x 3 x 14 aA. 

12 1227-297 1 ROLL PIN, 5/16 x 2 3/4 La. 

I i3 1,35489 I 3~9 2 PIN 

Group No. 6 
Page 6.1 

, 

~ 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
D~. 1 MARCH 1912 

Ref. 
No. 

Part Quan. 
Number Req'd 

14 1227-302 2 

15 1208-72 AR 

16 A35493·1 4 

17 1214-94 

18 10726 

19 A35495-1 

20 1214-92 

21 10723 

22 35494 

23 1228-8 

24 1228-9 

25 35496 

26 35497 

1 

1 

2 

1 

1 

1 

2 

2 

27 1210-38 4 

28 1200-182 4 

29 

30 

31 

32 

33 

A38760 

A35498.1 

1214-63 

38761 

A35503·1 
1214-63 
1208-8 

F38768 
1227-188 

F38762 

F38765 

35504 

1200-106 
1210-26 

1205-61 
1205-65 

2 

2 

1 

2 
1 
1 

3 
3 

2 

2 
2 

4 
2 

Bantam - Division of Koehring Company - Waverly, Iowa 

BOOM - 60' 

Name and Description 

ROLL PIN, 5/16 X 4 LG. 

MACHINERY BUSHING, 2 1/2 X 3 1/2 X 14 GA. 

ROLLER W/BUSHINGS, ITEMS 17 & 18 

BUSHING 

THRUST BUSHING 

ROLLER W/BUSHINGS, ITEMS 20 & 21 

BUSHING 

THRUST BUSHING 

PIN 

LOCKWASHER 

LOCK NUT 

COLLAR 

SUPPORT 

LOCKWASHER, 3/4 MED. 

CAPSCREW, 3/4 UNC X 7/8 LG. 

WHEEL BRACKET ASSEMBLY, INCLUDES ITEMS 29 THRU 35 

SHEAVE W/SV$HING, ITEM 30 

BUSHING 

SPACER 

SHEAVE W/_"SHING 
BUSHING, ~~ ABOVE 
MACHINERY BUSHING, 3/4 X 1 1/4 X 18 GA. 

PIN 
ROLL PIN, FOR ABOVE 

SUPPORT, t.H 

SUPPORT,RH 

CABLE 

CAPSCREW, 1/2 UNC X 2 1/4 LG. 
LOCKWASHER, 1/2 MED. 

NUT, 1/2 UNC JAM 
NUT, 1/2 UNC SELF-LOCKING 

Group No.6 

Page 6.6 

WlH.'l\T (H~n",RTNr:. .<;;'PFrTJ'Y RANTAM SF-RIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam· Division of Koehring Company • Waverly, Iowa 

Model s-628 Group No. 6 
Date REV. 1 MARCH 1977 BOOM - 60' Page 6·1 

Ref. Part Quan. Name and Description No. Number Req'd 

39 35556 2 SPIf()LE 

16351 2 SPRIt«i 

35557 2 EAR (WELDED TO BOOM) 

12cB-3 2 MACH I HERY BUSH I t«i, 5/8 X 1 1/8 X 1~ GA. 

40 1205-90 2 HUT, 5/8 UNC ELASTIC 

41 10957 1 SHAFT 

42 1213-10 1 GREASE flTT It«i, 1/~ UHF STRAIGHT 

43 10956 1 ROLLER 

44 1217-66 2 ROLLER BEARING W/CUP & CONE 

45 12cB-73 2 MACHINERY BlSHING, 2 1/2 X 3 7/8 X 1~ GA. 

46 1205-91 1 HUT, 5/8 UNr ELASTIC 

47 35647 1 STRAP 

48 1200-145 2 CAPS CREW , 5/8 UNr X 1 1/2 LG. 

49 1205-91 2 HUT, 5/8 UHf ELASTIC 

50 f49322 1 SPACER 

\\"}1"F:>.,T ORDFRI,\;C; SPFClFY BA)\;TAM SERL<\.L NU\lBER. PART NUMBER AND NA:'vlE OF PART REQL'IRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-6~ 
Date REV. 1 MARCH 1977 

Ref. Pert Pert Quan. 
No. Number Number Req'd. 

PR I OR To BEG IN. WI 
S ER .11399 Stilt .'1 399 

1 A 35505-1 1 

2 35506 1 

3 35501 F65323 2/1 
F65325 1 

4 12c6-57 

5 1227-2971 

6 12c6-72 

7 A 35493-1 

8 1214-94 

9 10726 

10 1213-1 

11 355c6 

12 1227-302 

13 1235-354 

14 1205-133 

15 ~~ 

16 1207-42 

17 38'99 

,8 1207-55 

AR 

1 

AR 

1 

1 

2 

2 

1 

1 

1 
1 

1 

1 

2 

OOOM - 6o' 

Name and Description 

PIN 

BRACKET (W/ PIN) 
BRACKET (LESS P'N) 

MACHINERY BUSHING, 2 X 3 X ,4 GA. 

ROLL PIN, 5/16 X 2 3/4 La. 

MACH I NERY BUSH I NG 

ROLLER W/8USHIMGS, 'TEMS 8 & 9 

BUSHING 

THRUST BUSHING 

GREASE FITTING, 1/8 NPT STRAI.NT 

PIN 

ROLL PIN, 3/8 X 4 LG. 

MACHINE BOLT, , 1/~ UNC x 13 La. 

NUT, 1 1/4 UNC ELASTIC 

PIN - 8 1/4" LG. 
PIN - 8 1/2" L •• 

COTTER PIN, 1/4 x 2 La. 

P'N 

COnER PIN, 5/16 x 2 La. 

Group No.6 

Page 6.8 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly. Iowa 

Model s-628 
Date REV. 1 MARCH 1977 

Ref. Part Put 
No. Number Number 

A38980 A38872 
~-SHEAVE ~--SHtAVE 

10 1/2" 13 1/2" 
1 f38981 f38873 

2 35477 35477 

3 1207-58 1207-58 

4 f38984 f38876 

5 1205-179 1205-1~9 
1209-2 

6 A49471 
6 A38933 
6 

7 1217-236 1217-236 
7 

a 
8 

1209-53 1209-52 

9 38983 
9 38874 
9 38875 

10 38705 38879 

11 12
'
3-,6 '213-,6 

1213-1 

12 387(1) 

Put 
Number 

A41260 
4.sHUYf: 
13 1/2" 

f38873 

35477 

1207-58 

f38876 

1205-1~9 
1209-2 

A38933 

1217-236 

1209-52 

38874 
3M75 

3887~ 

1213-16 
1213-1 

BOOM TIP· 60' OOOM 
Group No. 6 

Page 6.9 

Quan. Name and Description Req'd. 

BOOM TIP ASSEMBLY, INCLUDES ITEMS 
1 THRU 12 

SHEAVE SIZE 
1 BOOM TIP 

1 PIN 

2 COTTER PIN, 5/16 X 2 3/4 LG. l 
I 2 CAPSCREW 

2 ELASTIC NUT, 1 3/8 UNF " 

2 WASHER, 1 3/8 SAE, FOR ASOVE I 
l 
l 

5 SHEAVE W/SEARING - 10 1/2" ~EPL. A38~99) 
g SHEAVE W/SEARING - 13 1/2" ~ 

SHEAVE W/SEARING - 13 1/2" ~ 

g BEARING, FOR ABOVE i I, 
~ BEARING, FOR ABOVE ~ 

e NYLON SfiACER ~ 
NYLON, SPACER ~ 

2 RACE - 5 7/8" LG. 
1 UPPER ftACE - 4 3/16" LG. 
1 LOWER RACE - 8 1/8" LG. 

1 SPACER 

AR GREASE tITTING, 30· 
3 GREASE fITTING, STRAIGHT 

1 SPACER (REPLACES 41259) 
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQOIHED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 Group No. 6 
Date REV. 1 MARCH 1917 PROPORT 10NATOR Page 6.10 

8 
7 ~ 

~' , 
II 12 

Ref. Part Quan. 
Name and Description ~ No. Number Req'd 

35873 DUA L PROPORT 10NATOR 

1 27817 2 t.()UNT ING BRACKET 

2 27820 4 NUT 

3 200529 1 END PLATE (1 PORT) 

4 27810 2 CASE 

5 23250 4 "0" R I~ 

6 27812 1 SPACER PLATE 

7 27811 1 END PLATE (2 PORTS) 

8 27818 2 CAPSCREW ! 

.200527 2 CAPSCREW, MOUNTING BRACKET 

9 200)20 6 [)(},tIE L PIN 

10 23251 2 [)(NIEL PIN 

11 23253 6 BEAR ING 

12 27813 1 IDLER SHAfT 

, 13 23252 2 DONEL PIN 

14 23249 1 IDLER SHAfT 

15 23254 4 RETAINIr.(i RING 

16 23248 4 GEAR 

i 1-;-
I 

278,4 2 VALVE HEAD 
, ,8 ! 

27815 BALL I 2 I 19 i 27816 , SPRIt'G -
i 

')r-I • __ I 20J530 1 [)()'.,.JEL PIN . 
\V11EN ORDERING, SPECIFY BA;\;TAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQt:IRED 



Model s-628 
Date 1 MAR CH 1972 

Ref. Part Quan. 
Nc. Number Req'd 

A41276 1 

1 41287 1 

2 1234 - 13 1 

3 A41298 1 

4 1214-99 1 

5 1203-70 2 

r 
1227-399 2 b 

7 1217-282 1 

8 12cB-57 1 

9 1205-187 1 

10 1213-6 1 

, , 41290 1 

12 F41282 1 

13 817006 1 

Bantam . Division of Koehring Company • Waverly, Iowa 

HOIST BLOCK 

Name and Description 

HOIST BLOCK COMPLETE - INCLUDES ITEMS 1 THRU 

HOOK 

SAFETY LATCH 

TRUNNION W/BUSHING 

BUSH lNG, FOR ABOVE 

BUSHING 

ROLL PIN 

BEARING 

BUSHIt-.X; 

NUT 

GREASE F ITT I J\G 

INNER RACE 

CABLE SOCKET 

WE[)3E 

26 

Group No. 6 
Page 6.11 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 JULY 1973 HOIST BLOCK 

Group No.6 
Page 6.12 

Ref. Part Quan. Name and Description f, 

No. Number Req'd 
i 

14 f412BB 1 CAPS CREW 
: 

15 1205-185 1 NUT 

16 41278 2 PLATE 

17 A49471 3 SHEAVE, 10-1/2" W/BEARING (REPLACES A38699) , 

18 1217-236 3 BEARING, rOR ABOYE 

19 1213-16 3 GREASE fiTTING, 30° 

20 1209-53 5 SPACER 
; 

21 1235-289 4 CAPSCREW 

22 41291 4 TUBE 

23 1205-100 4 ESLOK NUT 

24 41277 2 PLATE : 

25 1200-98 2 CAPS CREW 
1205-65 2 NUT 

26 B4070 1 CABLE SOCKET ; 

1269-300 1 HOIST CABLE (300') - 1/2" 0114.. WIRE ROPE, 6 X 19 IWRC 
IPS PftErORMEO, 23,000 LBS. BREAKING 

STRENGTH, SINGLE PART 



Bantam - Division of Koehring Company • Waverly, Iowa 

S-628 Group No. Model 

Date 1 JULY 1973 18-TON HO 1ST BLOCK (EXPORT) Page 

Ref. Part Part Quan. Name and Description 
No. Number Number Req'd. 

3-SHEAVE 4-SHEAV E 

A47465 A49300 18-TON HO 1ST BLOCK - INCLUDES ITEMS 1 THRU 18 

1 F49563 47454 1 PLATE 

2 B17006 B17006 1 WEDGE 

3 F41264 F41264 1 CABLE SOCKET 

4 47568 47569 1 SHAFT 

5 1227-402 1227-402 1 ROLL PIN, 1/2 X 3 1/2 LG. 

6 47451 47451 1 NUT, 2-1/2 UNC 

7 1213-4 1213-4 1 GREASE FiniNG 

8 1217-314 1217-314 1 BEARING 

9 47445 47463 1 TRUNNION 

10 47455 47455 1 HOOK 

1 1 1234-17 1234-17 1 SAFETY LATCH 

12 1205-100 1205-100 4 NUT, 3/4 UNC 
--

6 
6.12A 



Model 

Date 

Ref. 
No. 

13 

14 

15 

16 

17 

18 

Bantam . Division of Koehring Company • Waverly, Iowa 

S-628 
1 JULY 1973 ,8-TON HO 1ST BLOCK (EXPORT) 

Part Part Quan. Name and Description 
Number Number Req'd. 

3-SHEAVE 4~HEAVE 

F47461 F47461 1 PLATE 

1209-62 1209-62 5/6 SPACER 

47452 47462 4 TUBE 

A41450 A41450 ~~~ SHEAVE, 13-1/2" W/BEARING 

47457 47457 BEARING, FOR ABOVE 

1235-372 1235-372 4 CAPS CREW , 3/4 UNC X 11-1/2 LG. 

1227-256 1227-256 2 ROLL PIN, 1/4 X 1-1/2 LG. 

Group No. 

Page 

: 

I 

i 

I 
t 
I: 

, 

, 

I 

: 

! 

6 
6.12B 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART ",UMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Oat. REV. 1 MARCH 1977 BOOM HYDRAU Lies - 60' BOOM 

PRIOR TO SER. #1270 

45 

Ref. Part Quan. Name and Description No. Number Req'd. 

1 1 BOOM LIfT CYLINDER - SEE PAGE 6.16 

2 1213-3 2 GREASE fITTING 

3 1219-555 2 ADAPTER 
1218-65 2 "0" RItf;;, FOR ABOVE 

4 A38679 1 HOSE ASSEM3L Y 

5 A38678 1 HOSE ASSEtJeLY 

6 1219-287 1 ADAPTER, 90· 

7 1219-802 1 ADAPTER, 90· 

8 35249 1 PLUG ADAPTER 

9 1219-588 1 ADAPT ER, 90. 

10 A35448 1 HOSE ASSEMBLY 

11 1219-801 1 ADAPTER 

Group No. 6 
Page 6.13 

SEE PAGE 6.31. ~OR 
SYSTEM BEG. #1270 

:' 
~ 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date REV. 1 MAR CH 1977 BOOM HYDRAULICS - 60' BOOM 

Group No. 6 
Page 6.14 

Ref. Part Quan •. Name and Description 
NC'. Number Req'd 

12 1219-6~ 1 VALVE - RACINE SIAL K5TS 
••••• 2395 

12019- 1 1 VALVE - FLUID CONTROL ••••• A200517 
12019-341: 1 VALVE - R,t.c I NE - ~EPLACES ABOVe VALVES II 6 r ... A200915 . -. , SEE SERVICE ULLETIN 27 I 

1218-126 1 ~O" RING, VALVE TO CYLINDER 
13 1200-113 4 CAPSCREW, 1/2 UNF x 3 LG. 

1210-26 4 LOCKWASHER, 1/2 MED. I 

14 1219-38 1 PIPE PLUG, 1/8 NPT ! 

15 35873 2 PROPQRTIONATOR - SEE PAGE 6.10 

16 1200-59 8 I CAPSCREW, 3/8 UNC x 1 
, 

LG. I 

1210-20 8 LOCKWASHER, 318 MED. 
1205-36 8 NUT, 3/8 UNC 

17 1219-286 2 ADAPTER, 90° , 

18 1219-480 1 ADAPTER 

19 A39780 1 HOSE ASSEMBLY I 

20 A39779 1 HOSE ASSEtveL Y 

21 1219-651 2 ADAPTER 

22 1219-780 2 ADAPTER 

23 1219-864 1 ADAPTER, 90° 

24 1219-6~1 2 ADAPTER 
1218-6 2 "0" RI~, F"OR ABOVE 

25 A38672 2 I HOSE ASSEMBLY 

26 1219 ... ~89 2 i ADAPTER 
1218- 4 2 "0" RI~, FOR ABOVE 

27 A49036 2 HOSE ASSEM3LY 

28 . 38670 2 TUBE , 

29 A39781 2 HOSE ASSEMBLY 

30 A4,840 1 HOSE ASSEMBLY 

37 1219-765 1 ADAPTER, 45 0 

38 1219-583 1 ADAPTER 

39 38937 2 "J 11 BOLT 
1205-22 2 NUT 

41 1 BANTAM WINCH - SEE PAGE 6.19 I 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model 

Date 

j Ref. 
iNC'. 

42 

43 

44 

45 

! 46 

47 

! 

I 

I 

, 

:: 

! 

I 

I 

I 

,-

I 

I 
I 
I 

I 

s-628 
1 MARCH 1972 

Part Quan. 
Number Req'd 

41586 1 

41587 1 

1219-446 1 

1218-34 1 

121e-665 4 
121 -103 2 
1203-137 8 
1210-20 8 

1240-2~ 2 
1200-9 2 
1210-26 2. 

il 

2 

, 
.1 

I 

t 

,1 

~ ~ i 
H 
I 

i 

I ! 

: 
I 

I , 

, 
i 
i 

I 

, 

I 

I 

Bantam . Division of Koehring Company • Waverly, Iowa 

BOOM HYDRAU L I CS - 60 t OOOM 

Name and Description 

TUBE 

TUBE 

ADAPTER 

"0" RING, FOR ABOVE 

SPLIT FLANGE CLAMP 
"0" RING 
CAPS CREW , 'j8 UNC X 1 
LOCKWASHER, ?l8 M:D. 

1/4 LG., H. T • 

CLAMP 
CAPSCREW, 1/2 UNf X 3/4 LG. 
LOCKWASHER, 1/2 MED. 

EXTEND CYLINDER - SEE PAGE 6.17 

Group No. 6 
Page 6.15 

I 

I 

I 

I 

i 

i 

i 

I 
I 
I 
I 
! 

~ 
!i 
rr 

~ 

i 
" 

I 

I 

, 

, 

, 

I 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company . Waverly, Iowa 

Model S -628 
Date REV. 1 JULY 1973 

6.7 

19 

Ref. Part 
No. Number 

PR I OR To 
S ER .#1146 

1 26532 
2 26533 
3 26534 
4 25006 
5 26535 
6 26536 
7 26537 
8 26538 
9 26539 

10 25012 
11 25013 
12 26540 
13 26541 

14 25018 
15 1200-102 
16 25017 
17 25021 
18 25020 
19 250 23 

Part Quan. 
Number Req'd. 

BEGIN. W/ 
SER .#1146 

49556 
28144 

26532 
28135 
28136 
25006 
26535 
26536 
26537 
28141 
26539 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

25012 
25013 
26540 
26541 

25018 1 

1200-102 2 
25017 
28142 
281 43 

1 

2 

1 

25023 1 

BOOM LIFT CYLINDER - 60' BOOM 

Name and Description 

BOOM LIFT CYLINDER COMPLETE 

Group No. 6 
Page 6.16 

SEAL KIT, INCL. PIST. RINGS, SEALS, "0" RINGS, 
BACK-U'" WASHERS 

CASE 

PISTON 

WEAR RING 

PISTON RING 

TEFLON SEAL W/LOADING "0" RING 

"0" RING 

BACK-UP WASHER 

SHAFT 

HEAD GLAND 

"0" RING 

BACK-UP WASHER 

"U" CUP SEAL 

WIPER SEAL 

THREAD RING 

CAPSCREW, 1/2 UNC X 1 3/4 LG. 

PLUG, BUTTRESS RING LOCK 

BRONZE BUSH I NG 

BUSH 1 NG SPACER 

SETSCREW, 3/8 UNC X 3/4 LG., HALF DOG 

WHFN nRnFRTNr! SPFr.TFY RAN'!'AM SFRUT. NTTMRF.R PAR'!' NlTMRFR ANn NAMF OF PAR'!' RFOTlTRFn 



Bantam - DIvIsion ot Koehrmg t,;ompany - Waverly, Iowa 

Model s-628 
Date' 1 MAR CH 1977 BOOM LI FT CY LI NDER - 60' BOOM 

3 4 5 6,7 8 9 10 II 

Ref. Part Part 'Quan. 
No. Number Number ,Req'd. 

,PR 'OR To BEQ/N. wI . 
,SER.'1260 SER.#1260: 

: 

i 49788 
I 

Name and Description 

BOOM LIFT CYLINDER COMPLETE 

Group No. 6 
Page 6.16A 

, 
2 

I 
I 

49817 
29480 
29481 

29483 
29492 

29490 
29491 

1 

1 , SEAL KIT - INCLUDES ITEMS 4 THRU 7, 10 THRU 13 
CASE 

3 
4 

5 
6 

7 
8 

9 

I 

29010 
29()()) 

29482 

29484 
10 25012 
11 29488 
12 29013 
13 29011 

i 14 29485 
15 29494 
16 29493 

1 

2 

1 , 
1 

2 

,I 

, I 

I 1 

1 

1 , 
2 

PISTON 

WEAR RING 

S IRVON SEAL 

"0" RING 

"0 tI R t tt:i 

BACK-UP WASHER 

SHAFT 

HEAD GLAND 

''0'' R I tG 

BACK-UP WASHER 

"U" CUP SEA L 

WIPER SEAL 

THREAD R I f-.Ki 

SOCKET HEAD CAPSCREW, 1/2 UNC X 2 LG. 

1 I SOCKET HEAD CAPSCRo.J, 1/4 UNF X 3/4 LG. 

17 29803 I 29487 
18 29486 
19 2901,2 j2~ :,-_BR_O_N_Z E_B~US.....:H=-'_NG_'_3_-1_/-=-4.:....I_D_X_4_0_D_I_3_-_' /_2_1 D_X_4_0_D_+-__ SPACER 

SETSCREW, 3/8 UNC X 3/8 LG. 

WllVN ORnr:HI!\,(~ SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART RE()\.:I/{!':D 



Model s-628 
Dato 1 MARCH 1972 

Ref. Part Quan. 
No. Number Req'd 

39991 2 

25955 2 
I 

1 25954 1 

2 1206-41 1 

3 25949 1 

4 1218-156 1 
25942 1 

5 25953 1 

6 25952 1 

7 234~2 1 
121 -146 1 

8 24481 1 
25945 2 

9 23433 2 

10 25947 1 

11 25948 1 

12 25951 1 

13 23985 1 

14 25357 1 

Bantam . Division of Koehring Company • Waverly. Iowa 

BOOM EXTEND CYLINDER - 60' BOOM 

Name and Description 

HYDRAULIC CYLINDER COMPLETE 

Group No. 6 
Page 6.17 

SEAL KIT, INCLUDES SEALS, "0" RINGS, B4CK-UP WASHERS -
SEE REf". 23 

CASE 

SETSCREW, 1/4 UNC X 3/8 LG., SOCKET HEAD, CUP PT. 

BUTTRESS PISTON NUT 

"0" RING 
BACK-UP RING 

SHAFT 

PISTON 

SEAL 
"0" RING 

STATIC "0" RING 
BACK-UP WASHER 

PISTON RING 

PORT TUBE 

SPACER 

HEAD GLAND 

"0" RING 
I 

BACK-UP WASHER 



Model 

Oat. 

Ref. 
No. 

15 

16 

17 

18 

19 

20 

21 

22 

23 

25 

26 

27 

28 

Bantam - Division of Koehring Company - Waverly, Iowa 

5-628 Group ... 10. 

REV. 1 JULY 1973 BOOM EXTEND CYLINDER - 60' 800M Pa~e 

Part Quan. Name and Description Number Req'd 
, 
! 

25478 1 "U" CUP SEAL 

25050 1 BACK-UP RING 
, 

25944 1 BACK-UP RING 
1218-157 1 "0" RING , 

25950 1 THREAD RING I 

25049 1 WIPER SEAL 

1206-41 1 SETSCREW, 1/4 UNC X 3/8 LG., SOCKET HEAD, CUP PT. 

25946 1 ROD EYE UNIT ONLY 

1218-156 1 "0" RIIIG 
25942 1 BACK-UP WASHER 

24458 1 HOLD VALVE 
A25038 1 SEAL KIT, FOR ABOVE 

, 

, 

1217-182 2 SELf-ALIGNING BEARING 
, 

25956 1 NEEDLE VALVE 
I 

1205-39 1 LOCK NUT, 3/8 UNC ~ 
I! 
M 

WASHER 
~i 

279t- 1 & 

121 -177 1 SEAL WASHER I , 
I 

I i
l 

,I 
.-,I 
,.1 

I 
I 

I 
, 

i 

ml-l'I<'l\J mmI<'RTN(! ,;:pl<'rTI<'V HANTAM ';;FRTAL NTTMRFR PART NUMBER AND NAME OF PART REQUIRED 

6 
6.18 



Model 5-628 
Dat. 1 MAR CH 1972 

Bantam - Division of Koehring Company - Waverly, Iowa 

BANTAM WINCH 
Group No. 6 

Page 6.19 

W1IEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUffiED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date REV. 1 MARCH 1977 
Ref. Part Part Quan.~ 
No. Number Number :Req'd.' 

PRIOR To BEGIN. ~( 
WINCH 1601~INCH #601 . 

I : 

A 38750 I 
J 

; 
, 

A 26320 1 
, 

1 1 

2 1200-186 4 

3 1209-9 12~-8 I 41 
: i' : 

4 41310 ~§§§g 1 
1 

, 

5 41 333 
~ 1 .-

6 41 330 49136 
I 

! 1 ! 

, 

7 1217-268 1217-312 
. 2 
r 

I 
8 41324 ! 3 t, I 

9 , 41 331 1 

110 1200-59 I 1203-146 

, 

I 2 
i 

11 1209-4 
, 

2 

41575 12 1 I , 

12 ~ 13 1200-114 
1 

1210-26 12 . 

~ 149133 . 14 41309 1 : 

41 321 
! 

15 3: 

16 41 317 
: 

1 1 

1219-38 1i 

149132 
.-

17 41319 1 

18 12260-160 I 1 
1211-22 2: 

19 1229-137 4 
49137 AR 

120 1205-123 4 
1, 

! 
38755 . 21 1 i 

BANTAM WINCH 

Name and Description 

Group No. 6 
Page 6.20 

I 

WINCH COMIILET£ - INCLUDES ITEMS 1 THRU 54 AND ' 
ITEMS 1 THRU 6, PAGE 6.23 

SEAL KIT - INCLUDES SHIMS, GASKETS, "0" R I HGS,: 
BACK-UII WASHERS, LIII SEALS 

K>TOR - SEE PA8£ 6.24 

CAPSCR~, 5/8 UNC X 1 3/4 LG. 
, 

WASHER 

HUB ASSEMBLY (49355 REPLACES 49134 ) : 

SPACER 

SPRAG CLUTCH 
, 

SPACER i 
, 

BALL BEARI~ 

SHIM 
, 

COVER 
I 

\ 

, 
CAPSCR~ 

LOCKWASHER 
, 
, 

:.-

GASKET I: 
" q 
I, 

CAPS CREW , 1/2 UNC X 3 1/4 LG. Ii 
LOCKWASHER, 1/2 NED. 

1 
1 

., 

END COVER 

SHIM 

PISTON OOlf3 ING 
PlUG, 1/8 HPT 

MA I N DR IVE MOUNT , 
, 
; 

IDENTifiCATION PLATE J 

DRIVE SCREW ~OR ABOVE 

CAPSCREW, 1 UNf X 2 3/4 LG. 
SH 1M FOR ABOVE 

LOCKNUT i 

BELLEV I LL.£ SPR I Ni 

I 
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



.' 

Bantam . Division of Koehring Company • Waverly. Iowa 

Model 5-628 
Det. REV.' MARCH '977 BANTAM WINCH 

Ref. Pert Quen. Nam. and Description 
No. Numb.r Req'd 

22 41315 1 ANNULAR PISTON 

23 1218-151 1 BACK-Uft RING 

24 1218-150 1 "0" RI~ 

25 1218-152 1 "0" RING 

26 1218-153 1 BACK-UP RI~ 

27 38757 4 SEPARATOR DISC 

28 38758 4 CLUTCH DISC 

29 38744 1 OUTER RACE 

30 1220-69 2 RETAINING RI~ 

31 r49019 1 DRUM - BEGIN. wISER. #488(WINCH) - RE~LACES r_'320 
r49690 1 DRUM - BEGIN. wiSER. #1155 (WINCH) 

32 1220-70 1 RETAINING RI~ 

33 1217-267 2 BALL BEARING 

34 1220-71 2 RETAINING RI~ 

35 38753 1 WEDGE 

36 1218-154 2 LIP SEAL 

37 41 325 2 SEAL RACE 

38 38747 1 CENTER SHAfT - 22 3/4" LG. 

39 41327 1 fINAL DRIVE MOUNT 

40 36516 1 RING GEAR 

41 1200-114 CAPSCREW, 1/2 UNC X 3 1/4 LG. 12 
1210-26 12 LOCKWASHER, 1/2 MED. 

42 41329 1 COVER 

43 1219-21 2 PLUG, 3/8 N~T 

44 36519 3 flLANET GEAR 

45 1217-251 3 ROLLER BEARING 

Group No. 6 
Page 6.2 

, 

I 
I 
I 

I 
~ 

i 
:i 

i 
1 

1 
1 

i 

! 
I 
I 

I 
1 

i 
I 
L_ 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model 5-628 
Date REV. 1 MARCH 1977 BANTAM WINCH 

Group Nn. 6 
Pago 6.22 

Ref. Part Quani!, Name and Description 
No. Number Req'd' 

46 36525 3 SHAfT 
I I 

47 36526 6 BUSHING : 
I 

I I 

48 1227-264 3 ROLL PIN 
I 

I 

49 1220-73 1 t RETAINING RING 
: ! 

i 

50 38756 1 
1 

BUSHING HOLDER BOSS 
I 

I I 

51 36533 I 
1 BUSHING 

52 38754 1 
I 

BUSHING I 

! 

53 1220-79 1 RETAINING RING , 

54 38759 1 l IlLANET CARRIER 

5~48 21 CABLE GUARD (NOT SHOlIN) •. BEQ IN. wIsER. #529 (WI NCH) 
I 49688 I 2; CABLE GUARD (NOT SHOWN) •. BtGIN. wISER. #1155 (VINCH) 
i 
, , 

I 

i 
I 
I 

I II 
i ~ 

" I' 
1-,1 

i t 

t. 
:1 , 

: ~ 
I 

I 
~ ! , I 

I ! 
I 

I ! 

I 
, : 

I 

i i , I 

i i I 
: 

I I 
\ 

! ! 

! 

i 

I 

I 

: 

I 
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Date REV. 1 MARCH 1977 BANTAM WINCH 

Ref. Part Quan. Name and Description 
No. Number Req'd 

1 41980 1 t«>LD VALVE - SEE PAQE 6.25 

2 1218.115 2 "0" RING 

3 1203-135 a CA.-5CROI , 3/8 UHC x 1 LQ. 

4 1219-351 2 ADAPTER 

5 41577 1 TueE 

6 1219-716 1 ADAflTER 
1218-144 1 "(1' RINi, 'OR ABOVE 

7 1219-665 4 SPLIT fLANGE CLAMP 
1218-103 2 "0" RING 
1203-137 8 CAPSCROI, 3/8 UNC x 1 1/4 LG., H.T. 
1210-20 8 LOCKWASHER, 3/8 NED. 

8 12019-12~ 1 ADAPTER 

Group No. 6 
Page 6.2: 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 
Cat. REV. 1 JULY 1973 BANTAM WINCH 

13 14 

Ref. Part Part Quan. Name and Description 
No. Number Number Req'd. 

PRIOR TO BEGIN. WI 
SER.#775 SER.#775 

41332 49405 1 MOTOR COMPLETE 

26319 26319 1 SEAL KIT, INCLUDES I T EMS 2, 3, 9, 1 0 

1 26321 27945 1 HOLB I~ 

2 26322 26322 1 OUTER FACE SEA L 

3 26323 26323 , INNER FACE SEAL 
4 26324 26324 4 SPRING 

5 26325 26325 1 BALANC ING PLATE ASSEMBLY 
6 26326 27946 1 VALVE 

7 26327 26327 1 VALVE DRIVE 
8 26328 27947 1 VALVE PLATE 

9 26329 26329 4 "0" RING 
10 26330 26330 4 SEAL 
11 27972 27974 1 GEROLER ASSEMBLY 
12 27973 27973 1 OUTPUT SHAFT 

13 26333 27949 1 WEAR PLATE 
14 26334 27950 1 MOUNT ING PLATE 

15 26335 27951 4 STUD 
27955 27954 - "0" RING F'OR ABOVE , 

,6 26336 27952 4 WASHER 

17 27956 27953 4 NUT 

Group No. 6 
Pag. 6.24 

i 

~ 

! 

, 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 Group No. 6 
Page 6.25 Date REV. 1 OCT. 1972 HOLD \ALVE 

Ref. 
No. 

1 
2 

~ 

g 
~ 
9 

10 
1 1 
12 

~~ 
15 
16 

~~ 
19 
20 
21 

7 
I 

12345658 

Uld;l.l.l.k 
9 10 II 12,13 -18 

I 1 I \ 

I 
14,15 

G~~';;(:J .~ 
/ J-~=~ 

16,17 
19 

Part Quan. Name and Description Number Req'd. 

41980 1 WOLD VALVE COMPLETE 

26560 , REPAIR KIT, INCLUDES ITEMS 4, 7 THRU 17, 19 
26561 1 NUT 
26562 1 THREAD SEAL 

2656~ 1 ADJUST ING SCREW 
2656 1 PLUG 
26565 1 nO" RING, ,.OR ABOVE PLUG 

26566 2 SPRING END 

265~ 1 SPRING 
265 1 PISTON & POPPET ASSEMBLY, INCLUDES ITEMS 8 THRU 13 
26569 , POPPET 

26570 1 POPPET 
26571 1 SPR ING 
26572 1 SPR ING SPACER 

26573 1 PLUG & GUIDE 

1~552 1 "0" RING 
2 391 1 SL I PPER SEAL 

2639~ 1 "0" RING 

2657 1 "0" RING 
26575 1 BACK-UP RING 

265~6 1 BODY 
121 -115 2 "0" RING 

2657~ 1 OR I flCE PLUG, .030 
26')7 1 PLUG 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date 1 OCTOBER 1972 AUX I LlARY WINCH 

// 

Ref. Part Quan. Name and Description No. Number Req'd 

1 A 38750 1 HYDRAULIC WINCH ASSEMBLY - SEE PAGE 6.19 
1269-300 1 WIRE ROPE (300') 
B4070 1 CABLE SOCKET 
B17006 1 CABLE WEDGE 

2 1229-129 6 CAPS CREW , 1 UNF X 3 LG., HT GRADE 5 
1205-123 6 LOCKNUT, 1 UNF 

3 F49331 1 BRACKET 

4 121~-665 4 SPLIT FLANGE CLAMP 
121 -103 2 "0" RING 
1203-137 8 CAPSCREW, 3/8 UNC X 1 1/4 LG., HT 
1210-20 8 LOCKWASHER, 3/8 MED. 

5 1242-22 2 CAPSCREW, 5/8 UNC X 1 3/4 LG., HT GRADE 5 
1210:g2 2 LOCKWASHER, 5/8 NED. 
1205 0 2 NUT, 5/8 MED. 

6 1219-446 1 ADAPTER 
1219-956 1 TEE 

Group No.6 
Page 6.26 



Model 5-628 
Date 1 OCTOBER 1972 

Ref. Part Quan. 
No. Number Req'd. 

7 A49351 1 

8 1240-91 4 

9 1200-37 1 
1210-17 1 
12(1)-25 1 

10 A49349 2 

11 49342 1 

12 49344 1 

13 1200-68 3 
1210-20 3 

14 1219-282 3 

15 A49347 1 

16 A49346 1 

17 1219-680 1 

18 1219-843 1 

19 A49348 1 

20 1219-389 2 

21 A49345 1 

22 1291-56 1 
311 9 1 
1207-13 1 

23 49343 1 
1291-27 1 
1202-6 2 
1230-7 2 

24 1291-55 1 

25 F49~62 1 
223 1 
1207-13 1 

26 F49338 1 

27 1205-58 1 

28 37032 1 

29 F49340 1 

Bantam . Division of Koehring Company· Waverly,lowa 

AUX 11iARY \oJ INCH 

Name and Description 

HOSE ASSEMBLY 

CLAMP 

CAPSCR8N, 5/16 UNC X 1 3/4 LG. 
LOC~ASHER, 5/16 MED. 
NUT, 5/16 UNC 

HOSE ASSEMBLY 

PLATE 

VALVE 

CAPSCR8N, 3/8 UNf X 2 LG. 
LOC~ASHER, 3/8 MED. 

ADAPTER 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

ADAPTER 

TEE 

HOSE ASSEMBLY 

ADAPTER 

HOSE ASSEMBLY 

CLEVIS 
PIN 
COnER PIN 

8RACKET 
CLAMP 
STOVE BOLT, 3ft6 UNC X 3/4 LG. 
KEPS, 3/'6 UNC 

CABLE 

CLEV IS 
PIN 
COTTER PIN 

BELLCRANK 

NUT 

LEVER 

BELLCRANK 

Group No. 6 
Page 6.27 

, 

i 
I 



Model 

Date 

Ref. 
No. 

30 

31 

32 

33 

34 

35 

36 

37 

38 

s-628 
1 OCTOBER 1972 

Part I~uan. 
Number ,Req'd 

1221-32 1 

35649 1 

A 15025-2 ' 1 
1217-66 2 

: 

10957 1 
1213-10 1 
1205-89 1 

35648 
i : 
I 1 : 

A35401-2 1 
1217-66 2 

38404 1 
1213-10 1 
1205-89 1 

12ci3-73 2 

1222-202 4 

I, 
I 

1 

I ~ I 
I 

! 

i i 
I , 

I 

i 
I 

i , 
i 
r 

, 

I 

! 

I 

i 

! 

Bantam . Division of Koehring Company . Waverly, Iowa 

AUX IlIARY WINCH 

Name and Description 

KNOB 

STRAP 

ROLLER W/BEARINGS 
BEARING, FOR ABOVE 

SHAfT 
GREASE F ITT I NG 
NUT, 5/8 UNF SELF-LOCKING 

STRAP 

ROLLER W/BEARINGS 
BEARING, FOR ABOVE 

SHAfT 
GREASE F ITT I NG 
NUT, 5/8 UNF SELF-LOCKING 

MACH I NERY BUSH I NG 

PlAST Ie TIE 

Group No. 

Page 

i 

, 

I 

! 

~ 

ij 

f 

il 
t 

i 

I 

i 

6 
6.28 



Bantam - Division of Koehring Company - Waverly. Iowa 

Model 5-628 Group No. 6 
Page 6.2f Date REV. 1 MARCH 1977 AUXILIARY WINCH VALVE 

Ref. 
No. 

1 

2 

3 
4 

5 
6 

7 
8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 
20 

21 

22 

23 

24 

19~ 
2) 

1 

24 ~,~-~ 
2 ~'. 
43~ .. 

6 5L \. \ -J-.' 
~@'~o ~.J 

~'f""B 
~ .. ~- 17 

~...".\ 16 
14 15 

Part Quan. 
Number Req'd 

49344 VALVE CON"LETE 

y;21.22 II 12 11 
23 9 8 \ ~ 

: ~471~~~ ~ 
_--l)b6J~~ 

Name and Description 

A29435 1 SEAL KIT ,.OR ABOYE - INCLUDES ITENS 3, (14), (17), (22) 

29409 1 BOOY 

1 SPOOL 

29411 2 SEAL 

29412 2 WASHER 

2941 3 1 RETAINER PLATE 

29414 2 MACH I NE SCREW 

29415 1 SPACER 

29416 1 SPRING 

29417 1 SPACER 

29418 2 WASHER 

29419 1 SHOULDER BOLT 

29420 1 ENO CAP 

~21 2 f I LUSTER HEAD SCREW 

29422 2 PLUG 
29423 2 "0" RI~ ,.OR ABOVE 

29424 1 SPRING 

1 COMPENSAT I P«2 PISTON 

29426 1 ORIfiCE Pux; 
29427 1 "0" RING ,.OR ABOYE 

29428 1 SHUTTLE ASSEMBLY 

29429 1 RELIEf VALVE 

29430 1 Pux; 

29431 1 PLUG 

29432 1 "0" RING 

29433 1 PLUG 

2943,4 , . 2 ANT I-cAV ITATION VALVE 
WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQCIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Oat. 1 OCT OBER 1972 

Ref. Part Quan. 
No. Number Req'd 

60281 

1 A49368 t 

2 A49367 2 

3 A49369 t 

4 A49366 t 

5 49371 1 

6 49370 1 

7 1219-843 2 

8 1689 1 
1207-13 1 

9 1222-139 1 
1210-20 1 
1205-37 1 

10 1219-282 3 

11 r 49379 1 

TWO-SPEED WINCH 

I 

I 

) / 
/ / 

/ ( . 

II 
II 

• 

9 (I .. 

~ JJy ~ ~r., '[ 

15~~J · 
9 13 (~) 

Name and Description 

TWO-SPEED W INCH ASSEMBLY (OPT 10NAL) 
1 THRU 

HOOE ASSEMBLY 

HOOE ASSEMBLY 

HOSE ASSEMBLY 

HOOE ASSEMBLY 

TUBE 

TUBE 

TEE 

PIN 
COnER PIN 

BALL JO.NT 
LOCKWASHER 
NUT 

ADAPTER 

BELLCRANK 
.. _- .... _-

r l9 

16 
12 

II 

Group No. 6 
Page 6.29 

- INCLUDES ITEMS 



Model s-628 
Date , OCTOBER '972 

Ref. Part Quan. 
No. Number Req'd. 

12 1205-70 1 

'3 r49378 1 

14 r49377 , 
15 49375 2 

,6 49380 1 

17 49381 , 
18 49382 3 

19 '2260-311 , 
1 

Banta." - Division of Koehring Company - Waverly. Iowa 

TWO -S PEED WINCH 

Name and Description 

NUT, 9/16 UNr 

ARM 

ROD END 

LINK 

ROD 

VALVE SECT ION ASSEMBLY 

STUD 

DECAL 

Group No.6 
Page 6.30 

, 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 Group No.6 
Dat. REV. 1 MARCH 1977 WINCH ROTATION INDICATOR - BANTAM W,NCH Page 6.3()\ 

Ref. Part Part Quan. Name and Description No. Number Number Req'd. 

MAIN AUX. 

A4182~ A 49769 WINCH ROTATION INDICATOR ASSEMBLY 

1 1253-13 2 DR IVE ASSEt-eLY 

2 1221-37 1 KNOB 

3 1240-72 1 CLAMP 

4 1200-57 1 CAPSCREW, 3/8 UNC X 3/4 LQ. 
1210-20 1 LOCKWASHER, 3/8 MED. 
1205-36 1 NUT, 3/8 UNC 

5 1253-12 11253-32 1 CABLE 

6 2228 1 EYE OOLT 
1210-20 1 LOCKWASHER, 3/8 MED. 
1209-4 2 P LA I NrlASHER, 3/8 "EQ. 
1205-36 1 NUT, 3/8 UNC 

7 35995 1 ARM 

8 35994 1 SPRI~ 

9 35997 1 WHEEL 

10 1218-66 1 "0" RING 

11 1205-32 1 NUT, 5/16 UNC SELY-LOCKING 

12 F41934 I F41933 1 SUPPORT 

13 35996-4 1 PIN 
1207 2 COTTER PIN 

14 1227-186 1 ROLL PIN, 1/8 X 1 1/4 LG. 

15 1222-184 2 T IE WRAP 

16 1253-14 1 900 I?R I VE ADAPTER 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehr-ing Company • Waver-Iy. Iowa 

Model 5-628 
Date REV. 1 MARCH 1977 OOQ.t HYDRAULICS - BEGIN. wisER. 11270 

Ref. Part Quan. Name and Description No. Number Req'd 

1 2 TELESCOPE CYLINDER - SEE PAGE 6.17 

2 A49036 2 HOSE ASSEMBLY 

3 38670 2 TUBE 

4 38937 2 J-BOLT 

5 1205-22 2 NUT, 1/4 UNr SELF-LOCKING 

6 1213-3 2 GREASE rlTIING 

7 1 BOOM LI rr CYLI NDER - SEE PAGE 6.16A 

8 1219-585 3 REDUCER 

9 12019-9 1 ADAPTER 

10 65332 1 TUBE, SWIYEL 

11 49500 1 TUBE, SPUD 

12 3563~ 2 CLAMP 
1200 2 CAPSCREW, 1/2 UNC X 1 1/'4 LG. 
1210-26 2 LOC~ASHER, 1/2 NED. 

13 38850 1 Tl.eE 

14 38851 1 TUBE 

Group No.6 

Page 6.31 

W1HcN ORDERING SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Date REV. 1 MARCH 1977 BOOM HymAULICS - BEeal N. W/SER. #1270 

Group No. 6 
Page 6.32 

Ref. Part Quan. Name and Description 
No. Number Req'd 

15 121~-282 4 ADAPTER w/"O· R INQ 
121 -65 4 "0" RING 

16 121e-S55 3 ADAPTER w/"O" RING 
121 -05 3 "0" RING 

17 A 39781 2 HOSE ASSEMBLY 

18 A 38678 1 HOSE ASSEMBLY 

19 Aj3679 1 HOSE ASSEMBLY 

20 A 35448 1 HOSE ASSEMBLY 

21 121e-802 1 ADAPTER w/"O" R I NQ 
121 -64 1 "0" R lit(; 

22 121~-sB8 1 ADAPTER W/"O" RING 
121 -155 1 "0" RUG 

SEAl. KllS 
23 1219-6~ 1 VALVE - RAe I NE ••••• A23955 

12019- 1 1 VALVE - FLUIO CONTROL ••••• A200511 
12019-34~ 1 VALVE - RACINE - ~EPLACES ABOVE YALVES # 6,. ... A200915 

SEE SERYICE BuLLETIN 27 
1218-126 1 "0" R lPG, VALYE TO CYLINOER 

24 35249 1 PlUG 

25 121e~9 4 ADAPTER W/"O" RING 
121 4 4 "0" RING 

26 1219-583 2 ADAPTER 

27 12019-21'l 1 ADAPTER 
~ 

28 1200-59 2 CAPS CREW , 3/8 lINC x 1 La. 
1210-20 2 UOCKWASHER, 3/8 NED. 

29 A 49495 1 HOSE ASSEMBLY 

30 12019-218 1 ADAPTER 

31 121e-801 1 ADAPTER w/"o" RING 
121 -155 1 "0" RING 

32 1229-63 4 CAPSCRfW, 1/2 UHF x 3 La. 
1209-29 4 PLA I NWASHER, 1/2 

33 1219-38 1 PUG 

34 A 39779 1 K)SE ASS EMBLY 

35 A 39780 1 HOSE ASSEMBLY 

36 1219-287 3 ADAPTER 

WHRN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



, 

I 

Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 
Date REV. 1 MARCH 1977 BOOM HYDRAULICS - BEGIN. wIsER. 11270 

Ref. Part Quan. Name and Description No. Number Req'd 

37 35873 1 DUAL PROPORT IONATOR - SEE PAGE 6.10 

3B 1219-780 1 ADAPTER 

39 1200-69 1 CAPS CREW , 3/8 UNC X 2-1/'4 ua. 
1210-20 1 LOCKWASHER, 3/8 NED. 
3532'4 1 CLAMP 
1221-31 2 GRCM4ET 

'40 1200-94 2 CAPSCREW, 1/2 UHF X 3/4 LG. 
1210-26 2 LOC~ASHER, 1/2 NED. 
1240-29 2 CLAMP 

'41 41586 1 TUBE 

42 41587 1 TUBE 

'43 121g-665 '4 SPUT fLAN;E CLAMP 
121 -103 2 "0" R I r«;, F'DR ABOVE 
1200-61 8 CAPSCREW, 3/8 UNC X 1-1/'4 LG.,H.T., GRADE 5 
1210-20 8 LOCKWASHER, 3/8 NED. 

44 AJi1840 1 HOSE ASSEMBLY 

46 121e-446 1 ADAPTER w/"O" R IN; 
121 -34 1 "0" R INi, F'OR ABOVE 

47 1 BANTAM w I NCH- SEE PAGE 6.19 

'48 43340 1 CLAMP 
1200-61 2 CAPSCREW, 3/8 UNC X 1-1/4 LQ. 
1210-20 2 LOCKWASHER, 3/8 NED. 

49 1221-4, , GROM4ET 

50 A 65475 1 HOSE ASSEMBLY 

51 A65476 1 HOSE ASSEMBLY 

52 43407 1 BLOCK 

53 1219-'409 2 PWG 

54 1219-680 1 ADAPTER 

55 1219-864 1 ADAPTER 

5§ 1200-59 4 CAPS CREW , 3/8 UNC X 1 LG. 
1210-20 '4 LOCKWASHER, 3/8 NED. 
1205-36 4 NUT, 3/8 UNC 

Group No. 6 
Page 6.33 

I 
I 
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I 

WHF.N ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 
Date REV. 1 OCT. 1972 15' - 20' JIB 

'il '\ II! 
C@j,-------

~ 20 
~ ~~ 22 

23~' 21 

R.f. Part Part Quan. 
Name and Description No. Number Number Req'd. 

A49305 A49306 JIB ATTACHMENT, COMPLETE, INCLUDES 
ITEMS 1 THRU 33 - REPLACES A 38997 , 

10 1/2" 13 1/2" SHEAVE SIZE 

1 F38891 F38891 1 JIB BOOM ONLY 

2 35886 35886 2 BEARING BLOCK 
35553 35553 AR SHIM, FOR ABOVE 

3 35887 35887 2 PIN 
1227-335 1227-335 2 ROLL PIN, FOR ABOVE 

5 A35549-1 F38910 1 EXTENSION 

6 17143 17143 1 PIN 

7 1207-40 1207-40 6 COTTER PIN, 1/4 X 1 1/2 LG. 

8 A18~8~-1 1 SHEAVE WITH BUSHING, 10 1/2" 
121 - 1 BUSHING, FO~ ABOVE 

8 A38~34 1 SHEAVE WITH BUSHING, 13 1/2" 
121 -39 1 BUSHING, FO~ ABOVE 

9 4143 3889$ 1 PIN 

10 1207-59 1201-71 1 COTTER PIN 

Group No. 7 
Page 7.1 

A 38890 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAM·E OF PART REQUIRED 



Model 
Date 
Ref. 
No. 

11 

12 

13 
13 
14 

15 

16 

'7 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

29 

30 

31 

32 

33 

Bantam . Division of Koehring Company • Waverly, Iowa 

s-628 
REV. 1 OCT. 1972 15' - 20' J' B 
Part Part Quan. Name and Description Number Number Req'd. 

A38997 A38890 

1213-1 1213-1 1 GREASE fITTING 

f38979 A35551- 1 1 PENDANT BRACKET 

4125l ~8732 1 PIN 
4931 9313 , 'IN - fOR BOOM STOPS 
1207-55 1207"55 2 COTTER PIN 

A18~86-1 A18~86-1 1 SHEAVE WITH eUSHING 
121 .8 121 -8 1 BUSHING, FOR ABOVE 

A35568- 1 A35568- 1 1 PIN 

1207-57 1207-57 2 COTTER PIN, 5/16 X 2 1/2 LG. 

35554 35554 1 PENDANT 

10684 10~84 ~ PIN 
12 i7-42 12 7-42 COTTER PIN, FOR ABOVE 
f38871 f38906 1 ROLLER 

38995 9855 1 PIN 
I 

4 1207-30 
i 

1207"30 COTTER PIN 

41272 41272 1 PIN 

35644 38908 2 EAR 
, 

35565 
I 

35565 2 EAR 

35566 35566 2 EAR (FOR eRA HE BOOM) 

35567 35567 1 LINK 

' 1398 1398 2 PIN 

38490 38490 1 PIN 

38909 38909 1 PIN 
1207-40 1207-40 2 COTTER PIN 

38768 38768 4 PIN ITEMS 31 THRU 33 USED 
1207-30 1207-30 4 COTTER PIN BEGIN. wisER. #902 

f49307 f49307 2 TUBE 

f49310 f49310 2 TUBE 

Group No. 7 
Page 7.2 

WHEN OHDEI{]:\G, SPECIFY BANTAM SERIAL NUMBER, PART ]\<UI\1BER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 

Oat. 
s-628 
REV. 1 OCT. 1912 32' JIB 

~_16 
----.. ----.---.-----~ 

~ 
~ ~ 

. )~/~~ 
31 32 29 

4 

Ref. Part Part Quan. Name and Description 
No. Number Number Req'd; 

A41270 A41258 32' JIB ASSEMBLY, INCLUDES ITEMS 

10_1/2" 13-1/2" 
SHEAVES SHEAVES 

1 F"41271 F"41271 1 BOTTOM SECT ION 

2 F"38461 F"38461 1 TOP SECT ION 

3 35886 35886 2 BEAR I NG BLOCK - ASSEMBLE TO BOOM 

SHIMS TO CENTER JIB WITH BOOM. 

SHIMS TO BLOCKS. 

4 35553 35553 AR SHIM, FOR ABOVE BLOCKS 

Group No. 7 
Page 7.3 

1 THRU 40 

HEAD. USE 

WELD JIB & 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model 

Date 

Ref. 
No. 

5 

6 

7 

8 

9 

10 

1 1 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

23 

24 

25 

Bantam - Division of Koehring Company - Waverly, Iowa 

5-628 
1 MARCH 1972 32' JIB 

Part Part Quan. Name and Description 
Number Number Req'd. 

A41270 A41258 

35887 35887 2 PIN 

1227-335 1227-335 2 ROLL PIN 

F38871 F38906 1 ROLLER 

38995 9555 1 PIN 
1207 .. 22 1207-22 2 COTTER PIN 

3e473 38473 2 EAR 

41237 38474 1 PIN 
1207-66 1207-66 2 COTTER "IN 

F38979 A35551-1 1 BRACKET 
1209-13 2 WASHER, fO~ ASOVE 

A1e~86-1 A1~~e6-1 1 SHEAVE 
121 -8 121 -8 1 BUSHING, fO~ ASOVE 

A35568-1 A35568- 1 1 PIN 
1207-57 1207-57 1 COTTER PIN 

35554 35554 1 PENDANT 

10790 10790 2 .-ENDA NT - 1 0 • 

10784 10784 5 PIN 
1207-42 1207-42 10 COTTER PIN 

F38475 F38475 1 BOLT, SHO~T - fOR fULL JIS 

f38476 F38476 1 BOLT, LONG - fOR SHORT JIB 

'205-'24 '205-'24 2 NUT, 1" UNC ELASTIC 

F38480 F38480 1 LINK 

F38522 F38921 1 EXTENSION 

38491 38491 1 PIN 
1207-41 1207-41 2 COTTER PIN 

A18389-1 1 SHEAVE - 10 1/2" 
1214:.8 1 BUSHING, fO~ ABOVE 

A38r4 1 SHEAVE - 13 1/2" 
121 -39 1 BUSHING, fOR ASOVE 

4143 38895 1 PIN 
1207-59 1207-71 1 COTTER "IN 

1213-1 1213-1 1 GREASE FITTING 

Group No. 7 
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\VHEN ORDERJ;\iG, SPECIFY BANTAM SERIAL NUMBER, PART :NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Date REV. 1 OCT. , 972 32' JIB 

Ref. Part Part Quan. Name and Description No. Number Number Req'd. 

A41270 A41258 

26 38493 38493 1 ROLLER 

27 38494 38494 1 PIN 
1207-22 1207-22 2 COTTER PIN 

28 38490 38490 ~ PIN 
1207-30 1207-30 COTTER PIN 

29 F41233 F41233 2 OUTER TUBE 

30 2335 2335 2 PIN 
1207-22 1207-22 2 COTTER PI"! 

31 F41234 F41234 2 INNER TUBE 

32 5882 5882 2 PIN 
1207-41 1207-41 2 COTTER PIN 

33 3~487 38487 1 PIN 
1207-41 1207-41 2 COTTER PIN 

34 38488 38488 2 PIN 
1207-41 1207-41 2 COTTER PIN 

35 38489 38489 1 ROLLER 

36 35565 35565 2 EAR - PIN TO LINK & JI8 TO DETE"MINE 
LOCATION ON 800M BEFORE WELDING. 

37 35567 35567 1 LINK 

38 1398 1398 2 PIN 
1207-41 1207-41 2 COTTER PIN 

~9 38495 38495 2 EAR - MOUNT WITH PIN OVER OUTSIDE OF 
800M EARS, THE PIN BEARING ON FRONT 
EDGE OF SLOT. WELD EA"S TO JIB. 

~O 41272 41272 1 PIN 
1207-41 1207-41 2 COTTER PIN 

4, 38909 38909 1 PIN 
1207-40 1207-40 2 COTTER PIN 

Group No. 7 
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WHEN ORDERI!\IG, SPECIFY BANTAM SERIAL NUMBER, PART ~UMBER AND NAME OF PART REQUIRED 



Model s-628 
Oat. 1 MAR CH 1972 

Ref. Part Quan. 
Nt'. Number Req'd 

A41800 

1 ~,~~ 1 
2 

2 1219-826 1 

3 41798 , 
4 1219-680 1 

5 41797 , 
6 121ej44 2 

121 4 2 

7 A41192 , 
8 A41193 1 

9 1240-29 4 

10 1219-480 4 

11 F41194 1 

Bantam - Division of Koehring Company - Waverly, Iowa 

HYDRAU L ICC LAM 

II 

,.6 

60' BOOM 

Name and Description 

HYDRAULIC CLAM ASSEMBLY, INCLUDES ITEMS 1 THRU 24 

VALVE COMPLETE 
SOLENOID, F'OR ABOVE - CONTINUOUS DUTY 

ADAPTER 

TUBE - TO ROTARY MANIF'OLD 

ADAPTER 

TUBE 

ADAPTER 
"0" RING, F'OR ABOVE 

HCSE ASSEMBLY 

HOSE .ES EM BLY 

CLAMP 

ADAPTER 

HYDRAULI C HOSE REEL, COMP'LETE 

Group No. 7 
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WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Ode 1 MARCH 1972 

Ref. Part Quan. 
NC'. Number Req'd 

12 r41195 1 

I 13 1200-146 4 

I 
1210:g2 4 
1205 0 4 

I 

I 15 A41189 2 

16 r383~ 2 

18 A41186 1 

19 . A39515 1 

20 1223-490 1 

~~~~6 1 
1 

21 1223-298 1 

22 1233-20 2 
1210-2 2 
12(1)-1 2 

1223-299 1 
I 

23 1222-191 1 

24 38936 3 
35324 3 
1200-69 3 
1210-20 3 

25 A41796 1 
i 

Bantam - Division of Koehring Company - Waverly. Iowa 

HYDRAULI C CLAM 

Name and Description 

BRACKET 

CAPSCREW, 5/8 UNC X 1 3/4 LG. 
LOCKWASHER, 5/8 MED. 
NUT, 5/8 UNC 

HOSE ASSEMBLY (TAPED TOGETHE~) 

BRACKET 

W IRE ASSEMBLY 

HANDLE ASSEMBLY, INCLUDES SWITCH &. HARNESS 

SWITCH, FO~ ABOVE 
HARNESS, FOR ABOVE 
LOOM, HA~NESS 

rUSE BLOCK - CONNECT TO CI~CUIT BREAKE~ 

MACHINE SCREW, #6-32 x 3/4 LG. 
LOCKWASHER, 1/6 MED. 
NUT, 1/6-32 

rUSE 

SHACKLE 

BLOCK 
CLAMP 
CAPSCREW, 3/8 UNC x 2 1/4 LG. 
LOCKWASHER, 3/8 MED. 

HOSE ASSEMBLY (REL I EF ) 

Group No. 7 
Page 7.7 
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WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRlm 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model S-628 
Oat. 1 MAR CH 1972 HYDRAULIC CLAM 

)]-13 

Ref. Part Part Quan. Name and Description 
No. Number Number Req'd. 

3/8 YD. 1/2 YD. 

1 39925 37904 1 HYDRAULIC CLAM 

2 1222-29 1222-29 2 COLD SHUT 

3 9513 9513 2 CHAIN 

4 18534 18534 1 DRAG CHAIN 

5 B10883 B10883 1 CLEVIS 

6 18535 18535 1 PIN 

7 18536 18536 1 NUT 

8 121 9-837 121 9-772 2 ADAPTER 

9 1219-622 121 9-773 2 QUICK DISCONNECT 

10 121 9-743 1219-807 1 DUST CAP 

11 1219-741 1219-808 1 DUST PLUG 

12 1219-838 2 ADAPTER 

13 A~5685 A~5685 1 BALL & HOOK ASSEMBLY 
2 241 2 241 1 WEDGE 
24242 24242 1 SOCKET 
24243 24243 1 SWIVEL HOOK 

Group No. 7 
Page 7.8 



Model s-628 
Oat. 1 MARCH 1977 

Ref. Part Quan. 
No: Number Req'd 

A29564 

29565 

1 23684 1 
27335 1 

2 22828 2 

3 22829 1 
4 29571 1 

5 23404 1 
6 29568 1 

7 29566 1 
8 29567 1 
9 22834 1 

10 22835 1 

11 29569 1 

12 22029 1 

13 23679 2 
14 23680 1 
15 29570 1 
16 27343 2 
17 1203-7~ 1 

1210-1 1 

Bantam . Division of Koehring Company • Waverlv. Iowa 

HYDRAULI C CLAM 

Name and Dl!scription 

HYDRAULIC CYLINDER - 5 1/2" BORE 

SEA L KIT - INCLUDES SEALS, BACK-UItS, 
ItISTON RINGS 

BUTTRESS NUT 
COnER PIN 

PISTON RI~ 

S IRYON SEAL 

"0" R I toG 

STATIC "0" R I toG 

PISTON 

CASE 

SHAFT 

"0" R I~ 

BACK-UP RI~ 

HEAD GLAN) 

"0" R I~ 

WIPER SEAL 

BACK-UP RI~ 

THREAD RING 

CAPS CREW , 1/4 UNC X 1 1/4 LQ. 

LOCKING CAPSCREW, 1/4 UNf X 3/4 
LOC~ASHER, 1/4 MED. 

LQ. 

Group No. 7 
Pag9 7.~ 
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WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Date 1 MARCH 1972 HYDRAU Lie CLAM 

Group No.7 

Page 7.9 

Ref. Part Quan. Name and Description 
No. Number Req'd 

A24705 HYDRAULIC CYLINDER, 5-1/2" BORE, INCLUDES ITEMS 1 THII!U 15 

1 22028 1 NUT 

2 22828 2 PISTON RING 

3 22829 1 TEFLON SEAL W/LOADING "0" RING 

4 1 "0" RING, FOR ABOVE 
I 

5 22831 1 STATIC "0" RING 

6 22832 1 PISTON 

7 1 SPACER 

8 24707 1 SHAFT 

9 1 CASE 

10 22834 1 STATIC "0" RING 

11 22835 1 BACK-UP WASHER 

12 22226 , "U" CUP SEAL W/LOADING "0" RING 

13 1 SEAL 

14 22227 1 WIPER SEAL 

15 24706 1 HEAD GLAND 



Model 

Oat. 

5-628 
1 MARCH 1972 

TO ORDER 
SP.CII'Y , 

1.l.100EL NUMBER 

2,!5~IAl NUMBER 

3. QUANTITY 

4~ P;"RT NUM BER 

5.ffIo,RT NAME 

Bantam - Division of Koehring Company - Waverly, Iowa 

HOSE REEL - AE~OMOTIVE 

AERO-MOTIVE MFG. CO. KALAMAZOO, MICHIGAN 

Group No.7 

Page 7.10 

WHFN mmFRTNr.. SPECIFY BANTAM SF-RIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 Group No.7 

Oat. 1 JULY 1977 SOLENOID VALVE Pag~ 7·1 ()\ 

I~ 

~~\ 
39 36 

Rp.f. Part Quan. 
Name and Description No. Number Req'd 

39717 VALVE ASSEMBLY COMPLETE 

1 201381 1 4-WAY VALVE - INCLUDES ITEMS 2 THltU 21 

2 24681 t VALVE BODY (s£" I ES ) 

3 N.S.S. 1 SPOOL 

~ 121,-624 1 PLlG w / "0" It I NG 

135 5 1 "0" R I t«; 

5 24683 2 END CAP ASSEMBLY - INCLUDES ITEMS 6 TH"U 11 

6 201382 2 SPRltG RETAINER 

7 201383 2 WASHER 

8 201384 2 SPRI~ 

9 13541 2 "0" R I t«i 

10 201385 2 END CAP 

11 201386 8 CAPSCREW 

12 28197 1 SEAL PLATE 

13 24685 4 ''0'' RI~ 

14 28198 5 "0" RING 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam· Division of Koehring Company • Waverly, Iowa 

Model s-628 Group No. 7 
Date 1 JULY 1977 SOLENO ID VALVE Page 7. lee 

Rp.f. Part Quan. Name and Description 
No. Number Req'd 

15 24686 1 "0" R I~ 

16 21191 1 BODY W/BALL PLUGS 

17 21195 1 . SPOOL 

18 201387 2 CAPS CREW 

19 23284 2 WASHER 

20 21196 2 SPRING 

21 24428 2 SOLENOID COMftLETE 
24688 2 COIL ONLY, FOR ABOVE 

22 201390 1 RELIEF' VALVE ASSEMBLY - INCLUDES ITEMS 27 THRU 43 

23 201391 1 CARTRIOOE - INCLUDES ITEMS 30 TH~U 41 

24 24685 3 "0" R I f'G 

25 24686 1 ''0'' RING 

26 13556 1 "0" R I~ 

27 201392 1 SEAT 

28 201393 1 PISTON RING 

29 201394 1 POPPET, 2ND STAGE 

30 201395 1 SH 1M, .005 

31 201396 1 SPACER 

32 201397 1 SPRI~ 

33 201398 1 SPRI~ 

34 201399 1 POPPET, 1sT STAGE 

35 20,400 1 SEAT, 1ST STAGE 

36 28060 1 "0" R I~ 

37 201401 1 SPRING 

38 201402 , PLlX3 

39 27625 1 "0" RING 

40 201 403 1 INTERSTACK CHECK VALVE W/SNAP RING 

41 201404 1 ASSEMBLY KIT (MOUNTED OPPOSITE AS SHOWN) 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUmED 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 
Dat. 1 OCTOBER 1972 ANT I-TI.«l BLOCK 

4 

. . 
~

,.) : 
.,. I 

I 

J : 

Ref. 
No. 

1 

2 

3 

4 
4 

5 

6 

7 

( (I? 
,_ "-J 

Part 
Number 

A49238 

r49230 

r41201 

41203 
1207-40 
38870 
38870 
1207-30 

1223-477 

1200-140 
1210~2 
1205 0 

A41216 
'223-53~ 

9 

/ 
~ •... 

IGNrno:~'-<n. /rV 
TERMINAL ~ 

Quan. Name and Description Req'd 

ANT I-TWO BLOCK ASSEMBLY - INCLUOES ITEMS 1 THRU 28 

1 BRACKET 

1 BRACKET 

, PIN 
2 COnER PIN, F"OR ABOYE 
1 PIN 
1 PIN 
2 COnER PIN, F"OR ABOYE 

1 SWITCH 

4 CAPSCREW 
4 LOCKWASHER 
4 NUT 

1 WIRE 
1 CONNECTOR, F"OR ABOVE 

Group No.7 
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WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model 

Date 

Ref. 
No. 

8 

9 

10 

11 

13 

15 

16 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

s-628 
1 OCTOBER 1972 

Part Quan. 
Number Req'd 

1240-10 19 
1211-7 10 

1266-12 1 

1223-41 1 

41210 2 

1223-494 4 
1223-496 3 

1222-201 2 

41914 1 

41215 1 

1219-480 1 

1219-856 1 

A41212 1 

A4121'1 1 

1223-264 1 

1223-287 1 

1223-495 1 

A41213 1 

1223-298 , 
1223-295 1 

A41207 2 

Bantam . Division of Koehring Company • Waverly. Iowa 

ANTI-TWO BLOCK 

Name and Description 

CLAMP 
SCREW, F'OR ABOVE 

LOOM 

GROt+1ET 

REEL ASSEMBLY 

TERMINAL 
PLAST I C SLEEVE 

WIRE GRIP 

BRACKET 

VALVE ASSEMBLY 

ADAPTER 

ADAPTER 

WIRE 

WIRE 

CONNECTOR 

CONNECTOR 

LIGHT 

WIRE 

FUSE BLOCK 
FUSE, F'OR ABOVE 

WIRE 

Group No. 7 
Page 7.12 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 





Bantam - Division of Koehring Company - Waverly. Iowa 

Model 5-628 
Date REV. 1 JULY 1973 fRAME 

Group No. 11 
Page 11. 1 

Ref. Part Name and Description NC'. Number 

f41786 1 fRAME 

50049 ROTEK TURNTABLE BEAR I NG (NOT SHOWN - WELDED TO rRAME) 

2 f37503 fUEL TANK HOUS ING 

3 32599 2 BRACKET 

4 1200-142 8 CAPSCREW, 5/8 UNC X 1 1/4 L~. 
1210-32 8 LOCKWASHER, 5/8 MED. 

5 3~97 1 fUEL TANK W/C~p 
2 71 , FI LLER CAP, rOR ABOVE 

1 SENDING UNIT - SEE ELECTRICAL GROUP 5 

6 1219-214 1 BUSHING 

7 1219-163 1 ELOON 

8 37697 TUBE UNIT 

9 1244-145 1 HOSE SEE GROU~ 12A rOR GM DIESEL rUEL LINES 
AND BATTERY SOX. 

- -- -- -- ----- - - • - -- • - - ... ---.... - ............ _..-.- 'r"Io. ........... 'T'I'T ... T"'Io'l'""'lT"!lo .. ~TT"\ "A.T",.,/I r. A~ Tl A n.,... nrAT lTT>17T"\ 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 JULY 1973 FRAME 

Ref. Part Quan. 
Name and Description No. Number Req'd. 

10 '240-71 1 CLAMP 

11 37642 2 HEADLIGHT BRACKET 

12 F37596 1 AXLE BRACKET 

13 F37568 2 PIVOT PIN 

1,4 1213-1 6 GREASE FITTING, 1/8 N~T 
15 1242-12 2 CAPSCREW, 1/2 UNC X 1 1/4 LG., HT 

1210-26 2 LOC~ASHER, 1/2 MEO. 

,6 1235-299 16 MACHINE BOLT, 1 UNC X 11 LG., - PR I OR TO S ER • #1101 
1235-292 16 MACHINE BOLT, 1 UNC X 9 LG., - BEGIN. wisER. #1101 
1205-124 16 NUT, 1 UNC ~LASTIC 

17 AXLE LOCKOUT CYLI NDER - SEE PAGE 11.4 ,.opt CIRCUIT 

18 F37562 2 PIN, U,.,.ER 

19 F37564 2 PIN, LOWER 

20 1200-59 4 CAPSCREW, 3/8 UNC X , I..G. 
1210-20 4 lOCKWASHER, 3/8 MEO. 

21 OUTR IGGERS - SEE GROUP' 17 
22 11128 1 PLlXi - BEG IN. W /S ER. #936 

23 ~~g AR SPAC I NG PLATE 
4 DOtJEL, FOR At'lOVE 

13 

8,9-

15-'" 

3 

Group No. 11 
Page 11.2 



Bantam - Division of Koehring Company - Waverly. Iowa 

Model S -628 
Date REV. 1 JULY 1973 
Ref. Part 
No. Number 

CHRYSLER 
1 F37607 

F39622 

2 F37608 
F3961 9 

3 F37609 
F39620 
F39621 

4 

, 9 

1242-42 
1209-4 
1210-20 
1205-36 

37882 

37657 

1211-12 

23737 

10 23738 

T1 23739 

12 

Part Quan. 
Number Req'd. 

GM DIESEL 

F38387 
F39697 

F37608 
F3961 9 

F37609 
F39620 
F39621 

1242-42 
1209-4 
1210-20 
1205-36 

37882 

37657 

1211-12 

37801 

23737 

23738 

23739 

23740 

24231 
37941 

1 
1 

1 
1 

2 
1 
1 

20 
40 
20 
20 

1 

1 

8 

1 

1 

1 

1 

1 

1 
1 

; 14 1205-15 1205-15 9 

15 

: 16 

1200-31 
1210-17 
1205-25 

23745 

, 

: 18 F38187 
~ 

19 38186 

I 20 381 97 

21 1200-1 
1210-14 
1205-13 

1200-31 
1210-17 
1205-25 

23745 

A381 95 

F38187 

38186 

381 97 

1200-1 
1210-14 
1205-13 

12 
12 
12 

AR 

1 

1 

1 

1 

7 
7 
7 

FRAME 

Name and Description 

REAR FENDER, LH (CURVED BEAM OUTRIGGERS) 
REAR FENDER, LH (WING-TYPE OUTRIGGERS) 

REAR FENDER, RH (CURVED BEAM OUTRIGGERS) 
REAR FENDER, RH (WING-TYPE OUTRIGGERS) 

FRONT FENDER (CURVED B&AM OUTRIGGERS) 
FRONT FENDER, RH (WING-TYPE OUTRIGGERS) 
FRONT FENDER, LH (WING-TYPE OUTRIGGERS) 

CAPS CREW , 3/8 UNC X 1 1/4 LG. H.T • 
PLAINWASHER, 3/8 REG. 
LOCKWASHER, 378 MED. 
NUT, 3/8 UNC 

REAR DECK (REPLACES 37656) 

FRONT DECK 

THREAD CUTTING SCREW, 5/16 UNC X 3/4 LG. 

Group No. 11 
Page 11.3 

ENGINE HOOD ASSEMBLY, INCLUDES ITEMS 9 THRU 16 

GRILL 

LOUVERED PANEL, LEFT 

LOUVERED PANEL, RIGHT 

HOOD 

PANEL 
COVER BOX, FOR ABOVE (NOT SHOWN) 

STOVE BOLT, 1/4 UNC X 3/4 LG. 

CAPSCREW, 5/16 UNC X 1 LG. 
LOCKWASHER, 5/16 MED. 
NUT, 5/16 UNC 

SPRING LATCH ONLY, FOR ITEMS 9, 10, &. 11 

PANEL COVER ASSEMBLY (OPT), INCLUDES ITEMS 18 
THRU 21 

PANEL COVER 

LAMP (REPLACES ITEM 34, PAGE 5.2 NOT SHOWN) 

HASP 

CAPSCREW, 1/4 UNC X 3/4 LG. 
LOCKWASHER, 1/4 MED. 
NUT, 1!4 UNC 

\\;HEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART i\<UMBER AND NAME OF PART REQUIRED 



Model 

Date 

Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 

8 

5-628 
1 MA~CH 1972 

Part Quan. 
Number Req'd. 

2 

1219-827 1 
1219-470 1 

1219-913 1 
1219-768 1 

A37099 1 

A37101 1 

1219-736 1 

1219-732 2 

10711 1 

9 1200-29 2 
2 1210-17 

10 F37270 

11 

12 37278 

13 2597 

1 

2 

1 

1 

Bantam - Division of Koehring Company - Waverly, Iowa 

Group No. 

AXLE LOCK-OUT Page 

Name and Description 

HYDRAULIC CYLINDER - SEE PAGE 11.6 FOR PARTS BREAKDOWN 

ELBOW, NPT THREAD 
ELBOW, "0" RING BOSS THREAD 

TEE, IiIPT THREAD 
TEE, "0" RING BOSS THREAD 

HOSE ASSEt-f3LY 

HOSE ASSEt-eL Y 

CAP 

ADAPTER 

VALVE 

CAPSCREW, 5/16 UNC X 3/4 LG. 
LOCKWASHER, 5/16 MED. 

BELLCRANK 

SETSCREW, 5/16 UNf X 3/8 LG. 

~OD 

YOKE 

11 
11.4 

WHF'N mmFRTNr. SPEr.JFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIHED 



Model s-628 
o.to 1 MARCH 1972 

Ref. P.rt Qu.n. 
No. Number Req'd 

14 37827 1 

15 2234 2 
, 1207-2 2 
! 

16 37281 1 

i :17 5192 1 

18 F37273 1 
1214-59 2 

19 1209-6 2 
1207-13 1 

20 1217-50 1 
1210-20 1 
1205-40 2 

I 
J 
; 

! 

Bantam . Division of Koehring Company • Waverly, Iowa 

AXLE LOCK-OUT 

N.rne .nd Description 

YOKE 

PIN, FOR ITEMS 13 & 14 
COTTER PIN, 1/16 X 3/4 LG. 

CAM PLATE 

SPRING 

BELL CRANK 
BUSHING, FOR ABOVE 

PLAINWASHER, 162 REG. 
COTTER PIN, 1/ X 1 1/4 LG. 

CAM FOLLow ER 
LOCKWASHER, 3/8 MED. 
NUT, 3/8 UNF JAM 

Group No. 11 
Page 11.5 
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Banta", - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 MARCH 1977 AXLE LOCK-Qur CYLINDER 

18 19 

Ref. Part Part Quan. Name and Description 
No. Number Number Req'd. 

11?4. -... 49565 2 HYDRAULIC CYLINDER COMPLETE 39976 

A 25365 29437 1 SEAL KIT - INCLUDES ITEMS 10 THRU 17 

1 23715 29438 1 TUBE 

2 23716 23716 1 PISTON ROD 

3 25369 29439 1 PISTON 

5 25370 29440 1 GLAND 

1 23121 23721 1 HEX NUT, 1 1/4 - 12 

10 25366 29441 1 nU" CUP 

11 23725 23725 1 "0" R I~ 

12 23726 23726 2 "0" RI~ 

13 23721 23727 1 "0" RING 

14 23728 23728 2 BACK-UP WASHER 

15 23729 23729 1 BACK -UP WASHER 

16 23730 29442 1 SNAP RING 

17 25367 25367 1 WIPER SEAL 

18 25368 1 BLEEDER 
18 2944~ 1 CAPSCREW 

2944 1 mLT ITE SEAL, CAPSCREW 

19, 25329 25329 1 BREATHER ASSEMBLY 

20 1211-241 1211-241 2 SElF"-AliGNING BLSHING 

Group No. 11 
Page 11.6 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Dde 1 MARCH 1972 TOOL KIT 

2-t~ :g:;.S;~ :::s 

3 __ ;!) ~ . J 

4-____ _ 

Ref. Part Quan. Name and Description Nc. Number Req'd 

1 A 38077 TOOL K IT ASSEMBLY, INCLUDES ITEMS 1 THRU 9 

2 1226-1 1 BALL PEIN HAMMER, 16 oz. 

3 1226-6 1 CRESCENT WRENCH, 10" 

4 1226-5 1 TAPER PUNCH, 3/16" 

5 32179 1 HANDLE 

6 1226-4 1 SCREW DRIVER, 6" 

7 1226-3 1 PLI ERS, 6" 

8 1226-2 1 LEVER TYPE GREASE GUN 

9 1226-11 1 TRUCK WHEE L WRENCH 

Group No. 11 
Page ".7 

• 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 
Date 1 MA~CH 1972 ENGINE - CHRYSLER LH-318 

Ref. Pert Quan. 
No. Number Req'd 

1 A37899 1 

2 1221-29 2 

3 40318 2 

4 37886 2 

5 1205-46 2 

6 1200-167 2 
1205-91 2 

7 37791 1 

8 1200-57 2 
1210-20 2 

9 36531 1 

10 1203-6
G 

8 
1210-1 8 
1209-2 8 

11 1244-150 1 

12 1244-106 1 

-7 

l...!cI~'("-_-1I8 

Neme end Description 

ENGINE ONLY, CHRYSLER LH-318-564, COMPLETE WITH AIR 
CLEANER, ALTERNATOR, FAN, OIL FILTER, CLUTCH, LESS 
ITEMS LISTED BELOW. SEE CHRYSLER BASE PARTS LIST 
81-790-0364 AND SUPPLEMENT 81M790-0384. 

RUBBER MOUNT 

RETAINER 

SPACER 

NUT, 3/8 UNF ELASTIC 

CAPSCREW, 5/8 UNF X 4 1/2 LG. 
NUT, 5/8 UNF ELASTIC 

RADIATOR W/TANK COOLER 

CAPSCREW, 3/8 UNC X 3/4 LG. 
LOCKWASHER, 3/8 MED. 

SHROUD 

CAPSCREW, 1/4 UNC X 1/2 LG. 
LOCKWASHER, 1/4 MED. 
PLAINWASHER, 1/2 REG. 

RADIATOR HOSE, LOWER 

RADIATOR HOSE, UPPER 

Group No. 12 
Page 12.1 

I 



Moc.1el S-628 
Ode 1 MARCH 1972 

Ref. Part Quan. 
No. Number Req'd 

'3 1240-24 4 

14 ' 4059 2 
1205-67 2 

, 
15 37732 1 , 

16 38437 1 

. '7 37883 1 

! 8 i 1 1261-64 2 

19 37707 I 1 

20 1200-61 i 4 
1210-20 4 

t 1205-36 4 

21 15272 1 ! 

, 

22 

I 
2363 2 
1231-2 2 
1209-3 2 

[ ! 1219-756 1 ~ 23 
! 24 37294 1 , 

I ~~ I 121 9-757 1 

1223-450 : 1 i 

! 27 I 1223-452 1 
~ i 

28 1245-65 1 I 29 1245-64 1 , 

130 F37289 1 
I 

31 8904 1 
I 

32 6422 1 
I 
I 

8903 
I 

33 I I 1 ' 

34 1222-122 1 
1230-8 1 : 

35 37942 1 , 

36 ~ 1223-280 1 . 1223-279 ' 1 
1223-147 : 1 

I 

! 
: 

I 
I . 
Ll 

Bantam - Division of Koehring Company - Waverly, Iowa 

ENGINE - CHRYSLER LH-318 

Name and Description 

CLAMP 

PAD 
NUT, 1/2 UNC ELASTIC 

SHIELD GROUP 

FAN ASSEMBLY 

VOLTAGE REGULATOR BRACKET 

PULLEY 

BATTERY BRACKET 

CAPSCREW, 3/8 UNC X 1 1/4 LG. 
LOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

TIE DOtiN 

HOLD DOWN BOLT 
WING NUT, 5/16 UNC 
PLAINWASHER, 5/16 

TEE 

TUBE 

CONNECTOR 

PRESSURE SWITCH 

HIGH TEMPERATURE SWITCH 

TEMPERATURE GAUGE W/BULB & CONNECTOR 

OIL PRESSURE GAUGE 

CABLE 

SPRING HOOK 

SPRING 

SPRING HOOK 

BALL JOINT 
NUT 

PULLEY BRACKET 

BATTERY CABLE, POSITIVE TO STARTER 
BATTERY CABLE, NEGATIVE TO ENGINE 
BATTERY CABLE, ENGINE TO FRAME 

Group No. 12 
Page 12.2 

\vm::" ()~~Df':El"lG. SPI<ClFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



CHRYSLER INDUSTRIAL 8 CYLINDER ENGINE 

MODEL 
IND. HA273 AND LH318 

BASE ENGINE PARTS LIST 

ALWAYS CONSULT THE PARTS BOOK SUPPLEME NT 
BEFORE ORDERING PARTS. IF ALL PARTS DESIRED 
ARE NOT LISTED IN THE SUPPLEMENT, REFER TO 
BASE ENGINE PARTS CATALOG. 

IMPORTANT - Complete information as to engine type 
and serial number is stamped on a plate located on the 
manifold side of the engine, and should be mentioned 
in all parts orders or in any communications pertaining 
thereto. The number stamped on left front end of cyl­
inder block is a manufacturing code, and should not be 
used for the purpose of identifications. 

MAY, 1967 
Printed in U.S.A. 

INDUSTRIAL PRODUCTS DIVISION 
CHRYSLER CORPORATION 

MARYSVILLE, MICHIGAN, U.S.A. 

81-790-0364 



PART 
TYPE 
CODE 

9-01-5 

9-02-5 

9-02-7 

9"02-16 

9-02-17 

9-03-4 

9-03-5 

9-03-10 

PART NAME AND DrnCRIPTION 

GROUP 9 - ENGINE 

ENGINE GASKET SETS 

GASKET SET, Engine . 
Consists of: 
1 - 2129 012 Gasket, Chain Case Cover 
2 2806 984 Gasket, Cylinder Head 
2 2463 290 Gasket, Cylinder Head Cover 
1 50 082 Gasket, Cylinder Water Outlet 
1 1400 185 Gasket, Fuel Pump Flange 
1 1326 836 Gasket, Ignition Distributor 
2 Gasket, Intake Manifold 
1 Gasket, Intake Manifold, Front 
1 Gasket, Intake Manifold, Rear 
2 Gasket, Oil Pan 
2 Gasket, Oil Pan, End 
1 Gasket, Water Pump Body 
1 2536 694 Seal, Chain Case Cover Oil 
2 Seal, Crankshaft Bearing Oil 
1 --- Seal, Crankshaft Bearing Cap 115 Oil, Right 
1 Seal, Crankshaft Bearing Cap #5 Oil, Left 

16 --- Shield, Valve Stem Oil 

CYLINDER BLOCK ASSEMBLY 

BLOCK, w/PlSTON and RINGS, Assembly. 
BLOCK, w/plSTON and RINGS, Assembly. 

DOWEL, Cylinder Block to Clutch Housing 
DOWEL, Cylinder Block to Clutch Housing Adjusting (.007) . 
DOWEL, Cylinder Block to Clutch Housing Adjusting (.014) . 
DOWEL, Cylinder Block to Clutch Housing Adjusting (.021) . 
DOWEL, Cylinder Block to Intake Manifold Locating. 

PLUG, Block Core Hole. Small ..... . 
PLUG. Block Core Hole, Large 
PLUG, Block Core Hole, Large Oversize 

PLUG, Block Oil Line .......... . 

CYLINDER HEAD 

HEAD, Assembly (Up To "B" Series 1966) . 
HEAD, Assembly ("B" Series 1966) . 
HEAD. Assembly (" C" Series 1967) . 

GASKET, Head. . . 

SCREW, Head (112" x 1 7'8) 
SCREW. Head (1/2 x 3 518") 
SCREW, Head (1/2 x 4 5/8") 

PER ENG. 

1 

2 
2 
2 
2 
2 

1 
9 
• 

2 
2 
2 

2 

10 
8 
2 

1 

2 
2 
2 
2 
2 

1 
9 
• 

2 

2 

10 
8 
2 

PART 
NO. 

2808 480 

2600 430 
2600 434 

1122 532 
1736 347 
1736 348 
1736 353 
9414 469 

2406 387 
2406 356 
2406 575 

1324 464 

2532 080 
2536 176 
2806 213 

2463 338 

2463 258 
2463 259 
2463 260 

• Indicates - use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
1 



PART 
TYPE 
CODE 

9-03-18 

9-03-28 

9-03-29 

9-07-5 

9-07-12 

9-07-17 

9-08-5 

9-09-2 

9-10-2 

PART NAME AND DESCRIPTION 

CYLINDER HEAD - Cont'd 

PL UG, Head Core Hole . . . . . . . 

COVER, Head, Assembly, Right (Up To "C" Series 1967). 
COVER, Head, Assembly, Right (" C" Series 1967). 
COVER, Head, Assembly, Left 

GASKET, Head Cover 

CRANKSHAFT 

CRANKSHAFT, Assembly 

BUSffiNG, Pilot 

SLINGER, Oil. . 

CRANKSHAFT GEAR OR SPROCKET 

SPROCKET. 
KEY .... 

CRANKSHAFT BEARINGS 

BEARING PACKAGE, Nos. 1-2-4 (std.) ... 
BEARING PACKAGE, Nos. 1-2-4 (.001 undersize) 
BEARING PACKAGE, Nos. 1-2-4 (.002 undersize) 
BEARING PACKAGE, Nos. 1-2-4 (.003 undersize) 
BEARING PACKAGE, Nos. 1-2-4 (.010 undersize) 
BEARING PACKAGE, Nos. 1-2-4 (.012 undersize) 
BEARING PACKAGE, No.3 (std.) ..... . 
BEARING PACKAGE, No.3 (.001 undersize) 
BEARING PACKAGE, No.3 (.002 undersize) 
BEARING PACKAGE, No.3 (.003 undersize) 
BEARING PACKAGE, No.3 (.010 undersize) 
BEARING PACKAGE, No.3 (.012 underSize) 
BEARING PACKAGE, No. 5 (std.) ..... . 
BEARING PACKAGE, No.5 (.001 undersize) 
BEARING PACKAGE, No.5 (.002 underSize) 
BEARING PACKAGE, No.5 (.003 undersize) 
BEARING PACKAGE, No.5 (.010 undersize) 
BEARING PACKAGE, No.5 (.012 underSize) 

CRANKSHAFT BEARING CAPS, STUDS AND PARTS 

SEAL PACKAGE, Bearing Cap No.5 .......... . 
Consists of: 
1 - Oil Seal, Right 
1 - - - - - - - - Oil Seal, Left 

PER ENG. 

HA273 LH318 

4 

1 
1 
1 

2 

3 
3 
3 
3 
3 
3 
1 

1 
1 
1 
1 

4 

1 
1 

2 

3 
3 
3 
3 
3 
3 

PART 
NO. 

2406 387 

2465 543 
2806 ('72 
2465 383 

2463 290 

2:1.08 119 

53 298 

1618 686 

2463 385 
152 191 

2084 005 
2084 006 
2084 007 
2275 387 
2084 008 
2275 388 
1879 627 
1879 628 
1879 629 
2275 389 
1879 630 
2275 390 
1643 151 
1643 152 
1643 153 
1643 154 
1643 155 
1643 156 

1326 091 

* Indicates - use as required. 
Printed in U. S. A. 

Prices and speCifications subject to change without notice. 
2 



PART 
PER ENG. 

TYPE PART 
CODE PART NAME AND DESCRIPTION HA273 LH318 NO. 

CRANKSHAFT BEARING CAPS, STUDS 
AND PARTS - Cont'd 

9-10-5 CAP, Bearing Nos. 1-2-4 . 3 3 1632 519 
CAP, Bearing No. 3 . 1 1 2463 582 
CAP PACKAGE, Bearing No. 5. 1 1 2275 446 

Consists of: 
1 - ---- --- Cap, Bearing No. 5 
1 - ---- --- Oil Seal, Right 
1 - ---- --- Oil Seal, Left 

9-10-19 SCREW, Bearing Cap 10 10 1618 695 

CRANKSHAFT BEARING OIL SEAL 

9-11-1 SEAL PACKAGE, Rear Bearing Oil 1 1 1326 093 
Consists of: 
2 - ---- --- Oil Seal, Rear Bearing 
1 - ---- --- Oil Seal, Bearing Cap No. 5, Right 
1 - -- -- --- Oil Seal, Bearing Cap No. 5, Left 

CAMSHAFT 

9-15-1 CAMSHAFT. 1 - 2463 360 
CAMSHAFT. - 1 I 2658 362 

I 
9-15-2 ECCENTRIC 1 1 1618 718 

9-15-6 PLATE, Sprocket Thrust 1 1 1946 992 

9-15-10 WASHER, Sprocket Retaining Screw 1 1 1618 732 

CAMSHAFT BEARINGS 

9-16-6 BEARING, No. 1 1 1 1632 522 
BEARING, No. 2 . 1 1 1632 523 
BEARING, No. 3 1 1 1632 524 
BEARING, No. 4 . 1 1 1632 525 
BEARING, No. 5 . 1 1 1632 526 

9-16-17 PLUG, Rear Bearing 1 1 1821 722 

CAMSHAFT GEAR OR SPROCKET 

9-17-5 SPROCKET. 1 1 2463 386 
KEY. 1 1 106 751 

TIMING CHAIN 

9-20-1 CHAIN 1 1 2463 384 

CHAIN CASE COVER I 

9-23-5 COV ER, Assembly. . ................ I 1944 773 

.. Indicates - use as required. 
Printed in U.S.A. 

Prices and speCifications subject to change without notice . 
3 



PART 
TYPE 
CODE 

9-23-17 

9-23-18 

9-23-40 

9-31-4 

9-31-5 

9-31-7 

9-31-10 

9-32-2 

9-34-5 

9-35-1 

PART NAME AND DESCRIPTION 

CHAIN CASE COVER - Cont'd 

GASKET, Cover 

OIL SEAL, Cover, Assembly 

INDICATOR, Timing (Up To "B" Series 1966) 

CONNECTING RODS 

ROD, Assembly 

BOLT, Cap. 

NUT, Cap Bolt . 

BUSHING, Rod 

CONNECTING ROD BEARINGS 

BEARING PACKAGE (std. ) 
BEARING PACKAGE (std. ) 
BEARING PACKAGE (.001 undersize) 
BEARING PACKAGE (.001 undersize) 
BEARING PACKAGE (.002 undersize) 
BEARING PACKAGE (.002 undersize) 
BEARING PACKAGE (.003 undersize) 
BEARING PACKAGE (.003 undersize) 
BEARING PACKAGE (.010 undersize) 
BEARING PACKAGE (.010 undersize) 
BEARING PACKAGE (.012 undersize) 

\ BEARING PACKAGE (.012 undersIze, 

PISTONS 

PISTON, w/PIN and Lock RINGS. Assembly (std.) .. .. 
PISTON, w/PIN and Lock RINGS, Assembly (std.) .. .... 
PISTON, w/PIN anc! Lock RINGS. Assembly (.005 oversize). 
PISTON. w/PIN and Lock RINGS, Assembly (.005 oversize). 
PISTON. w/PIN and Lock RINGS, Assembly (.020 oversize). 
PISTON, w/PIN and Lock RINGS, Assembly (.020 oversize). 
PISTON, w/PIN and Lock RINGS, Assembly (.040 oversize). 
PISTON. w/PIN and Lock RINGS. Assembly (.040 oversize). 

PISTON RINGS 

RING SET. Piston (std. to .009 oversize) . 
Consists of: 
8 -

16 -
8 -
8 -
8 -

Expander, Second Compression Ring 
Rail. Lower Ring 
Ring;. Top Compression 
Ring;, Second Compression 
Spacer, Lower Ring 

PER ENG. 
PART 

HA273 LH318 NO. 

i. 

I 
I 1 1 2129 012 

I 1 1 2536 694 

1 - 1947 236 

8 8 2406 785 

16 16 1944 865 

I 16 16 1737 695 

8 8 1618 701 

8 - 1879 617 
- 8 2421 305 
8 - 1879 618 
- 8 2421 306 
8 - 1879 619 
- 8 2421 307 
8 - 1879 620 
- 8 2421 308 
8 - 1879 621 
- 8 2421 309 
8 - 18'79 622 
- 8 2421 310 

8 2495 072 
8 2808 519 

8 2495 073 
8 2808 520 

8 2495 074 
8 2808 521 

8 2495 075 
8 2808 522 

2525 407 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and specifications subject to change without notice. 
4 



PART 
PER ENG. 

TYPE PART 
CODE PART NAME AND DESCRIPTION HA273 LH318 NO. 

PISTON RINGS - Cont'd 

9-35-1 RING SET, Piston (std. to .009 oversize) . - 1 2808 553 
Consists of: 

16 - ---- --- Rail, Lower Ring 
8 - ---- --- Ring, Intermediate 
8 - ---- --- Ring, Upper 
8 - ---- --- Spacer, Lower Ring 

RING SET, Piston (.020 to .029 oversize). 1 - 2525 408 
Consists of: 
8 - ---- --- Expander, Second Compression Ring 

16 - ---- --- Rail, Lower Ring 
8 - ---- --- Ring, Top Compression 
8 - ---- --- Ring, Second Compression 
8 - ---- --- Spacer, Lower Ring 

RING SET, Piston (.020 to .029 oversize) ' .. - 1 2808 554 
Consists of: 

16 - ---- --- Rail, Lower Ring 
8 - ---- --- Ring, Intermediate 
8 - ---- --- Ring, Upper 
8 - ---- --- Spacer, Lower Ring 

RING SET, Piston (.040 to .049 oversize) 1 - 2525 409 
Consists of: 

I 8 - -- -- --- Expander, Second Compression Ring 
16 - ---- --- Rail, Lower Ring 

8 - -- -- -- - Ring, Top Compression 
8 - ---- - -- Ring, Second Compression 
8 - -- -- --- Spacer, Lower Ring 

RING SET, Piston (.040 to .049 oversize) - 1 2808 555 
Consists of: 

16 - -- -- -- - Rail, Lower Ring 
8 - -- -- --- Ring, Intermediate 
8 - ---- --- Ring, Upper 
8 - ---- --- Spacer, Lower Ring 

PISTON PINS 

9-36-5 PIN (std.) 8 - 2463 268 
PIN (std. ) - 8 2658 878 
PIN (.003 oversize) 8 - 2463 269 
PIN (.003 oversize) - 8 2658 879 
PIN (.008 oversize) 8 - 2463 270 
PIN (.008 oversize) - 8 2658 880 

9-36-7 RING, Pin Retaining. 16 16 1324 470 

I 

* Indicates - use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
5 



PART PER ENG. 
TYPE PART 
CODE PART NAME AND DESCRIPTION HA273 LH318 NO. 

VALVES 

9-39-1 GASKET PACKAGE, Valve Grind. - 1 2808 481 
Consists of: 
2 - 2806 984 Gasket, Cylinder Head 
2 - 2463 290 Gasket, Cylinder Head Cover 
2 - ---- --- Gasket, Intake Manifold 
1 - ---- --- Gasket, Intake Manifold, Front 
1 - ---- --- Gasket, Intake Manifold, Rear 

16 - 2205 958 Shield, Valve Stem Oil 

9-39-5 VALVE, Intake (std.) 8 8 2465 335 
VALVE, Intake (.005 oversize) . 8 8 2465 336 
VALVE, Intake (.015 oversize) . 8 8 2465 337 
VALVE, Intake (.030 oversize) . 8 8 2465 338 

9-39-6 VALVE, Exhaust (std. ) 8 8 2465 339 
VALVE, Exhaust (.005 oversize) . 8 8 2465 340 
VALVE, Exhaust (.015 oversize) . 8 8 2465 341 
VALVE, Exhaust (.030 oversize) . 8 8 2465 342 

9-39-14 SHIELD, Intake and Exhaust Valve Stem Oil 16 16 2205 958 

9-39-15 SPRING, Intake and Exhaust Valve. 16 16 1739 534 

9-39-16 RETAINER, Intake and Exhaust Valve Spring 16 16 2402 045 

9-39-17 LOCK, Intake Valve Spring Retainer. 16 16 381 875 
LOCK, Exhaust Valve Spring Retainer. 16 16 1614 666 

9-39-21 SPACER, Valve Spring 16 16 1639 947 

VALVE TAPPET 

9-41-4 TAPPET. Assembly (std. ) 16 - 2469 501 
TAPPET, Assembly (std. ) - 16 2808 385 
TAPPET, Assembly (.001 oversize) 16 - 2469 502 
TAPPET, Assembly (.001 oversize) - 16 2808 386 
TAPPET. Assembly (.008 oversize) 16 - 2469 503 
TAPPET, Assembly (.008 oversize) - 16 2808 387 
TAPPET, Assembly (.030 oversize) 16 - 2469 504 
TAPPET, Assembly (.030 oversize) - 16 2808 388 

VALVE PUSH ROD 

9-42-1 ROD, Assembly 16 - 2465 343 
ROD. Assembly - 16 2532 152 

VALVE ROCKERS 

9-43-1 ROCKER, Assembly 16 - 2806 988 
ROCKER, Right - 8 2536 146 
ROCKER, Left - 8 2536 145 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and specifications subject to change without notice. 
6 



PART 
TYPE 
CODE 

9-43-3 

9-43-5 

9-43-9 

9-43-11 

9-43-19 

10-03-4 

10-03-7 

10-07-6 

10-07-7 

10-07-8 

10-09-1 

10-09-5 

10-09-7 

10-14-18 

10-22-6 

10- 22- 8 

PART NAME AND DESCRIPTION 

VALVE ROCKERS - Cont'd 

SCREW, Rocker Adjusting. 

SPACER, Rocker. 

SHAFT, Rocker, Assembly 
SHAFT, Rocker, Assembly 

RETAINER, Rocker Shaft, Ends and Center. 
RETAINER, Rocker Shaft, Intermediate 

PLUG, Rocker Shaft . 

GROUP 10 - ENGINE OILING 

OIL LEVEL INDICATOR 

INDICATOR, Assembly 
INDICATOR, Assembly 

TUBE, Indicator . . . . 

OIL PUMP 

PUMP, Assembly (Up To "C" Series 1967) ... 
PUMP, Assembly ("C" Series 1967 and After) . 

COVER, Pump . . . . . 

GASKET, Pump Cover. 

OIL PUMP SHAFT AND GEAR 

SHAFT, Pump Drive, Assembly ........ . 

SHAFT, Pump and Distributor Drive, w/GEAR, Assembly. 

BUSHING, Pump and Distributor Drive Shaft 

OIL PUMP ROTOR 

ROTOR, Outer ... 

OIL PRESSURE RELIEF VALVE 

BODY, Cylinder Block Relief Valve (Up To "C" Series 1967). 

DISC, Cylinder Block Relief Valve (Up To "C" Series 1967) 

10-22-11 PLUNGER, Oil Pump Relief Valve (Up To "C" Series 1967) 
PLUNGER, Oil Pump Relief Valve (" C" Series 1967 and 

After) ............................. . 

PER 

HA273 

16 

8 

2 
-
6 
4 

4 

1 

1 
1 

1 

1 

1 

1 

1 

ENG. 

LH318 

-
-

-
2 

6 
4 

4 

1 

1 

1 

1 

1 

PART 
NO. 

1855 238 

2463 324 

2536 526 
2532 149 

2463 322 
2463 323 

1324 268 

2402 839 
2463 571 

1859 788 

2402 474 
2843 251 

2206 095 

2268 921 

2121 530 

2121 535 

1737 725 

2121 531 

1537 741 

1536 359 

2463 541 

2843 208 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and specifications subject to change without notice. 
7 



PART 
TYPE 
CODE PART NAME AND DESCRIPTION 

OIL PRESSURE RELIEF VALVE - Cont'd 

10-22-12 SLEEVE, Cylinder Block Check Valve (Up To "C" Series 
1967) 

10-22-15 SPRING, Cylinder Block Relief Valve (Up To "C" Series 
1967) 

SPRING, Oil Pump Relief Valve 

10-22-17 RETAINER, Cylinder Block Relief Valve Spring (Up To "C" 
Series 1967) 

10-22-40 CAP, Oil Pump Relief Valve (Up To "C" Series 1967) 
CAP, Oil Pump Relief Valve ("C" Series 1967 and After). 

10-22-42 BODY, Cylinder Block Check Valve (Used in 1630 938 
Assembly) (Up To "C" Series 1967) 

BODY, Cylinder Block Check Valve (Used in 1538 518 
Assembly) (Up To "C" Series 1967) 

10- 22-43 SEAL, Cylinder Block Check Valve Body (Up To "C" Series 

10-23-7 

1967) 

OIL STRAINER 

STRAINER, w/Suction PIPE, Assembly 
STRAINER, w/Suction PIPE, Assembly 

OIL PAN 

10-24-1 GASKET PACKAGE, Oil Pan. 
Consists of: 
2 - ---- --- Gasket, Oil Pan 
2 - ---- --- Gasket, Oil Pan End 

10- 24-4 PAN, Assembly (Up To "C" Series 1967). 
PAN, Assembly (" C" Series 1967 and After) . 
PAN. Assembly 

10-24-23 SCREW, Pan Attaching;. w/WASHER, Assembly 
SCREW. Pan to Chain Case Cover, w/WASHER, Assembly 

10-24-37 PLUG, Drain. 

10-24-38 GASKET, Drain Plug; 

PER ENG. 

HA273 LH318 

1 

1 
1 

1 

1 
1 

1 

16 
2 

16 
2 

PART 
NO. 

E6134M 

1536 357 
2264 587 

1537 742 

2264 586 
2806 273 

1630 939 

1535 905 

2229 666 

2468 849 
2206 200 

1879 520 

2463 517 
2806 393 
2268 361 

1947 953 
6025 926 

2125 890 

2268 513 

-----------------------------'------'-----'----------
* Indicates - use as required. 

Printed in U.S.A. 
Prices and specifications subject to change without notice. 

8 



CHRYSLER INDUSTRIAL 8 CYLINDER ENGINE 

MODEL 
IND, lH318-564 

Prepared E$peciolly for 
Schield Bon~am 

THIS SUPPLEMENT PERTAINS TO PARTS PECULIAR 
TO THE ABOVE MODEL ONl.Y AND IS TO BE USED 
IN CONJUNCTION WITH BASE ENGINE PARTS 
LIST, 81-790-0364. 

ALWAYS CONSULT THE PARTS BOOK SUPPLEMENT 
BEFORE ORDERING PARTS. IF ALL PARTS DESIRED 
ARE NOT LISTED IN THE SUPPLEMENT, REFER TO 
BASE ENGINE PARTS LIST. 

IMPORTANT - Complete information as to engine type 
and serial number is stamped on a plate locatedon the 
manifold side of the engine, and should be mentioned 
in all parts orders or in any communications pertaining 
thereto. The number stamped on left froht end of cyl­
inder block is a manufacturing code, and should not be 
used for the purpose of identifications. 

August 1968 
Printed in U. S.A. 

PARTS BOOK SUPPLEMENT 

INDUSTRIAL PRODUCTS DIVISION 
CHRYSLER CORPORA nON 

MARYSVILLE, MICHIGAN, U. S.A. 

81-790-0384 



PART 
TYPE 
CODE 

6-09-1 

6-10-2 

6-13-1 

6-13-8 

6-14-1 

6-14-10 

6-16-1 

6-19-2 

6-19-3 

6-20-14 

6-22-1 

6-22-4 

6-22-15 

6-22-17 

6-22-19 

LH318-564 

PART NAME AND DESCmPTION 

GROUP 6 - CLUTCH 

Cl.UTCH HOUSING 

HOUSING, Clutch. . . 

CLUTCH HOUSING PAN 

PAN, Clutch Housing 

CLUTCH DISC 

DISC, Clutch Driving .•. 

RIVET, Clutch Driving Disc Facing 

CLUTCH COVER AND PRESSURE PLATE 

COVER, Clutch, w /Pressure PLATE 

SCREW, Clutch Cover to Flywheel. . . 

SPRING 
Clutch Pressure. 
Clutch Pressure. 

CLUTCH PRESSURE SPRING 

CLUTCH RELEASE BEARING 

BEARING, w/SLEEVE, Clutch Release. 

BEARING, Clutch Release. . . . . . . . 

CLUTCH RELEASE BEAmNG SLEEVE 

SPRING, Clutch Release Bearing Sleeve Retainer. 

CLUTCH RELEASE FORK 

FORK, w/SpmNG, Clutch Release. 

SEAL, Clutch Release Fork. . 

PIVOT, Clutch Release Fork . 

PIN, Clutch Release Fork Rod. 

SPRING, Clutch Release Fork . 

PART 
NO. 

2826 823 

1938 248 

2233 689 

PER 
ENG. 

1 

1 

1 

660 146 40 

2231 529 

2231 535 

1067 037 
1400 804 

1799 378 

1664 510 

1923 333 

1927 343 

1927 348 

633 238 

1324 090 

1923 332 

1 

6 

6 
6 

1 

1 

2 

1 

1 

1 

1 

1 

AR - Indicates use as required. 
'Pt"int",rl in TT ~ .4. 

Prices and specifications subject to change without notice. 
1 



PART 
TYPE 
CODE 

6-24-1 

6-24-3 

6-24-6 

6-27-5 

6-27-6 

7-02-1 

7-03-1 

7-02-16 

7-05-1 

7-06-1 

7-06-5 

7-06-14 

7-14-9 

7-41-4 

LH318-564 

PART NAME AND DESCmPTION 

CLUTCH RELEASE FORK ROD 

END, Clutch Release Fork Rod. . . . . . . 

NUT, Clutch Release Fork Rod Adjusting . 

SPRING, Clutch Release Fork Rod. . . . . 

CLUTCH RELEASE FORK LEVER 

SPRING, Clutch Release Fork Return . . • • • 

BRACKET, Clutch Release Fork Rod Spring 

GROUP 7 - COOLING 

FAN 

FAN ....... . 

FAN ALTERNATOR BELTS 

BELT 
Fan and Alternator. . . . . . . . 
Fan and Alternator, Matched Set 

SPACER, Fan ..... 

FAN PULLEY HUB 

HUB, Water Pump Pulley . 

PULLEY 
Fan Drive. 
Auxiliary Drive 

FAN PULLEY 

SPACER, Auxiliary Drive Pulley 

PULLEY, Fan . . 

RADIATOR HOSE AND TUBE 

HOSE, Water Pump By-Pass ....... . 

THERMOSTAT 

THERMOSTAT, 180 0 F. 

PART 
NO. 

1927 345 

1407 347 

1634 508 

1938 450 

1938 449 

2659 176 

2846 942 
2846 941 

1859 532 

2129 265 

2513 943 
1075 624 

2125 876 

2202 519 

2465 085 

2808 631 

PER 
ENG. 

1 

1 

1 

1 

1 

1 

2 
1 

1 

1 

1 
1 

1 

1 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
2 



PART 
TYPE 
CODE 

7-42-1 

7-42-4 

7-43-18 

7-44-3 

7-45-31 

7 -46-1 

7-48-22 

8-16-6 

8-27-1 

8-27-4 

8-27-71 

8-27-76 

LH318-564 

PART NAME AND DESCRIPTION 

WATER PUMP 

PUMP PACKAGE, Water ........ . 
Consists of: 
1 - ---- --- Bushing, Pipe Reducing 
1 - ---- --- Gasket, Body 
1 - ---- --- Pump 

REPAIR PACKAGE, Water Pump 
Consists of: 
1 - ---- --- Gasket, Body 
1 - ---- --- Impeller 
1 - ---- --- Seal 
1 - ---- --- Shaft, w/Bearing 

WATER PUMP BODY OR HOUSING 

PLUG, Water Pump Housing Heater Hole . • . • • . • • 

WATER PUMP BODY COVER PLATE 

GASKET, Water Pump Body . . . . . . . . . . • . . . . • 

WATER PUMP SHAFT AND IMPELLER 

IMPELLER, Water Pump . . . . . . . . . . . . 

WATER PUMP SEAL 

SEAL, Water Pump . 

WATER PUMP ELBOW 

NIPPLE, Water Pump By-Pass. 

GROUP 8 - ELECTRICAL 

CHASSIS OR BODY WIRING CABLE AND CONNECTIONS 

INSULATOR, Alternator Battery Terminal. . . . . . . . . . . . . 
IGNITION DISTRIBUTOR 

DISTRIBUTOR, Ignition ..... 

GASKET, Ignition Distributor. • • • • 0 

CAP, Ignition Distributor . 

SPRING, Cap Attaching . . 

PART 
NO. 

2448 315 

2421 376 

1859 127 

2129 013 

2402 795 

2120 955 

1618 668 

2291 093 

2875 339 

6027 245 

2444 507 

1838 508 

PER 
ENG. 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

2 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
3 



PART 
TYPE 
CODE 

LH318-564 

PART NAME AND DESCRIPTION 

IGNITION DISTRIBUTOR - Cont'd 

8-27-133 BEARING PACKAGE, Drive Shaft ... 
Consists of: 
1 - ---- Shaft Bearing, Upper 
1 - ---- Shafl. Bearing, Lower 
1 - ---- Thrust Washer, Upper 
1 - ---- Thrust Washer, Lower 
1 - Collar 
1 - ---- Pin 

8-27-137 COLLAR and PIN PACKAGE, Drive Shaft ......•••..•..•.. 
Consists of: 
1 - ---- Collar 
1 - ---- --- Pin 

8-27-138 PLATE, Ignition Distributor Breaker .. 

8-27-158 CONTACT, Ignition Distributor Breaker . 

8-27-190 

8-27-205 

8-27-250 

8-27-259 

8-27-278 

8-27-279 

8-27-292 

CONDENSER, Ignition Distributor .. 

CABLE, Ignition Distributor Primary 

SHAFT, Governor and Cam. 

SPACER, Cam ........ 

WEIGHT PACKAGE, Governor 
Consists of: 
2 - ---- --- Weight 

SPRlNG PACKAGE, Governor Weight 
Consists of: 
1 - ---- Spring (strong) 
1 - ---- --- Spring (weak) 

CAM, w/Stop PLATE . . . . . 

8-27-297 DISC and SNAP RING PACKAGE, Cam Sleeve 
Consists of: 
1 - ---- Felt Disc 
1 - ---- --- Snap Ring 

8-27-300 ROTOR, Ignition Distributor 

8-27-308 CONTROL, Vacuum ..... 

8 -27 -320 TUBE, Distributor to Governor Vacuum Control 

8-27-321 CONNECTOR, Distributor to Governor Vacuum ('ootrol Tube 

PART 
NO. 

2275 229 

2084 448 

2095 922 

2098 244 

2098 058 

2444 282 

2642 767 

2642 988 

1881 945 

2809 075 

2444 264 

1879 607 

1838 516 

2444 456 

2448 621 

2206 146 

PER 
ENG. 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
4 



PART 
TYPE 
CODE 

8-28-3 

8-28-15 

8-28-36 

8-28-38 

8-28-54 

8-28-74 

8-28-297 

8-29-17 

8-29-42 

8-29-97 

8-29-98 

8-29-99 

8-29-131 

LH318-564 

PART NAME AND DESCRIPTION 

ALTERNATOR 

ALTERNATOR, w/PULLEY •. 

STRAP, Alternator Adjusting .• 

BRACKET, Alternator Mounting 

SPACER, Alternator Mounting Bracket. 

SHIELD, Alternator Heat . . . . . 

REGULATOR, Alternator Voltage. 

PULLEY, Alternator •.•....• 

ALTERNATOR COMPONENT PARTS 

BRUSH PACKAGE, Alternator .. 
Consists of: 
2 - ---- --- Brush 
1 - ---- --- Terminal, Field 
1 - ---- --- Washer, Insulating 

HOLDER, Brush . 

ROTOR. 

STATOR 

SLIP RING PACKAGE, Rotor. 
Consists of: 
1 - ---- --- Capacitor, w/Bolt 
1 - ---- --- Insulator, Bolt 
1 - - - - - - - - Insulator, Heat Sink 
2 - ---- --- Lockwasher 
2 - --- Nut, Hex 
1 - ---- --- Washer, Plain 

RECTIFIER ........... . 

8-29-133 BEARING, Rectifier End Shield. 

8-29-134 INSERT, Alternator Mounting .• 

8-29-135 SINK, Rectifier Heat 

8-29-143 CEMENT, Lead Wire 

8-29-145 SPACER PACKAGE, Rectifier Heat Sink. 
Consists of: 
2 - ---- --- Spacer 

Positive. 
Negative •• 

PART 
NO. 

2642 537 

2946 799 

2806 260 

2129 856 

2846 457 

2098 300 

2098 272 

2084 673 

2095 038 

2642 650 

2642 633 

2586 512 

2098 288 
2098 287 

2098 512 

2095 052 

2095 925 

2299 314 

2421 138 

PER 
ENG. 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

3 
3 

1 

1 

1 

AR 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
5 



PART 
TYPE 
CODE 

LH318-564 

PART NAME AND DESCRIPTION 

ALTERNATOR COMPONENT PARTS - Cont'd 

8-29-153 SHIELD, Drive End ..... 

8-29-154 BEARING, Drive End Shield 

8-29-155 PLATE, Drive End Bearing Retainer 

8-29-208 SCREW, Frame Through ...... . 

8-35-4 

8-35-22 

8-35-41 

8-36-1 

8-36-14 

IGNITION COIL AND SWITCH 

COIL, Ignition, w/Mounting BRACKET ....• 

RESISTOR PACKAGE, Ignition Coil Primary 
Consists of: 
1 - ---- --- Resistor 
2 - ---- Terminal 
2 - ---- Nuts 
2 - ---- Lockwashers 

BRACKET, Ignition Coil. . . . 

IGNITION WIRING AND SPARK PLUG 

CABLE PACKAGE, Ignition ..... 
Consists of: 
1 -
1 - ----
1 - ----

Cable, Ignition 47" 
Terminal 
Nipple 

SEPARATOR, Ignition Cable 

8-36-49 CABLE PACKAGE, Coil Secondary or Spark Plug 
Consists of: 
1 - ---- Cable 
2 - Terminal, Distributor 
1 - ---- Terminal, Spark Plug 
1 - ---- Nipple, Distributor 
1 - ---- Nipple, Coil 
1 - ---- Cover, Spark Plug 

8-36-114 PLUG, Spark ..... 

8-36-115 GASKET, Spark Plug 

STARTING MOTOR 

8-52-4 STARTER. 

8-52-41 CLUTCH. 

PART 
NO. 

2095 945 

2098 478 

2095 012 

2098 633 

2495 531 

2275 590 

2642 670 

2421 835 

2642 395 

2421 136 

2098 377 

2642 919 

1889 100 

2642 506 

PER 
ENG. 

1 

1 

1 

3 

1 

1 

1 

1 

4 

1 

8 

8 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
6 



PART 
TYPE 
CODE 

8-52-49 

LH318-564 

PART NAME AND DESCRIPTION 

ST ARTING MOTOR - Cont'd 

FORK and PIN PACKAGE, Shifting. 
Consists of: 
1 - ---- --- Fork, Shifting 
1 - ---- --- Pin 

8-52-76 HOUSING, Pinion •..... 

8 -52 -80 BEARING, Pinion Housing. 

8-52-82 STOP, SNAP RING and STOP WASHER PACKAGE. 
Consists of: 
1 - ---- --- Snap Ring, Pinion Stop 
1 - ---- --- Stop, Pinion 
1 - ---- --- Washer, Pinion Stop 

8-52-88 BOOT, Shifting Fork. 

8-52-120 ARMATURE .... 

8-52-135 BRUSH PACKAGE 
Consists of: 

8-52-140 

1 - ---- --- Brush 
1 - ---- --- Brush, Field Shunt Coil 
1 - ---- --- Screw, w/WASHER 

SPRING PACKAGE, Brush 
Consists of: 
4 - ---- --- Spring 

8-52-150 HOLDER, Brush .... 

8-52-176 HEAD, Commutator End. 

8-52-180 THRUST WASHER PACKAGE, Commutator End. 

8-52-214 

8-52-241 

Consists of: 
2 - --- Washer (1/32") 
2 - ---- --- Washer (3/64") 
2 - --- Washer (.080) 
2 - ---- --- Washer (1/16") 
2 - --- Washer (.020) 

COIL PACKAGE, Field Series and Shunt 
Consists of: 
1 - ---- --- Coil, Field Series 
1 - ---- --- Coil, Field Shunt 

BOLT, Frame Through . . . . . . 

PART 
NO. 

2084 093 

1889 066 

2098 986 

2448 804 

1889 147 

1889 079 

2525 529 

2084 666 

1889 044 

1889 363 

2240 529 

2084 088 

1889 080 

PER 
ENG. 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
7 



PART 
TYPE 
CODE 

8-52-341 

8-52-344 

8-52-345 

LH318-564 

PART NAME AND DESCRIPTION 

STARTING MOTOR - Cont'd 

CONTACT and COVER GASKET PACKAGE, Solenoid. 
Consists of: 
1 - ----
I - ----
I - ---­
I - ----

Contact, Solenoid 
Gasket, Cover 
Spring, Return 
Spring, Solenoid Switch, Outer 

GASKET and COVER PACKAGE, Solenoid .... 
Consists of: 
1 - ---- Cover 
1 - ---- --- Gasket, Cover 

SOLENOID ........... . 

8-52-354 STUD PACKAGE, Solenoid Terminal Relay 
Consists of: 
1 - ---- Insulator, Relay Stud 
1 - ---- Nut, Hex 
1 - ---- Stud, Solenoid Terminal Relay 
1 - ---- --- VVasher, Plain 
1 - ---- --- VVasher, Relay Stud Spacing 

8-52-375 CORE, Solenoid MOving . . . 

SVVITCHES 

8-53-327 SVVITCH, Low Oil Pressure. 

GROUP 9 - ENGINE 

CYLINDER HEAD VVATER OUTLET ELBOVV OR CONNECTION 

9-05-5 CONNECTOR, Cylinder VVater Outlet. . . . 

9-05-6 GASKET, Cylinder VVater Outlet Connector 

CRANKSHAFT 

9-07-8 SCREVV, Crankshaft . . . . 

9-07-22 VVASHER, Crankshaft Screw. 

CRANKSHAFT VIBRATION DAMPER 

9-13-5 DAMPER, Vibration . . . . . . . . . . . . • . . . . . . 

PART 
NO. 

2084 091 

2084 090 

2642 961 

2084 094 

1889 151 

3004 106 

2780 970 

50 082 

1821 414 

1855 561 

2658 458 

PER 
ENG. 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
8 



PART 
TYPE 
CODE 

9-39-6 

9-39-14 

9-39-15 

9-39-16 

9-39-17 

9-45-1 

9-45-2 

9-48-6 

9-48-7 

9-48-9 

9-48-14 

9-48-56 

9-50-1 

LH318-564 

PART NAME AND DESCRIPTION 

VALVE 

VALVE, Exhaust. . . . . . . . 

SIllELD, Exhaust Valve Stem Oil 

SPRING, Exhaust Valve . . , . . . 

RETAINER, Exhaust Valve Spring 

LOCK, Exhaust Valve Spring Retainer. 

FLYWHEEL 

FLYWHEEL, wiRing GEAR. 

GEAR, Flywheel Ring . . 

Std. . .. 
.0050/S 
.015 O/S 
.030 O/S 

INTAKE AND EXHAUST MANIFOLD 

MANIFOLD, Exhaust. . . . . . . . . . . . . . . . . . . 

MANIFOLD, Intake. . . . . . . . " . . . . . . . . . . . . . • . . . . . . . 

PLUG, Intake Manifold Heater Hole 

WASHER, Exhaust Manifold .. 

SIllELD, Intake Manifold Heat 

MANIFOLD GASKETS 

GASKET PACKAGE, Intake Manifold ... 
Consists of: 
2 - --- Gasket, Intake Manifold 
1 - --- Gasket, Manifold, Front 
1 - ---- --- Gasket, Manifold, Rear 

GROUP 10 - ENGINE OILING 

CRANKCASE OIL FILLER OR BREATHER 

10-01-21 CLEANER, Cylinder Head Cover Breather Pipe Air. 

CRANKCASE VENTILATOR 

10-02-53 HOSE, Crankcase Vent Valve. 

10-02-61 GROMMET, Vent Valve. 

PART 
NO. 

2659 907 
2659 908 
2659 909 
2659 910 

2205 958 

2126 016 

1551 002 

2402 312 

2126 134 

2863 494 

2468 170 

2468 959 

1859 127 

2121 223 

2806 037 

2808 350 

2402 013 

PER 
ENG. 

8 
8 
8 
8 

8 

8 

8 

16 

1 

1 

2 

1 

1 

8 

1 

1 

1 

883 031 AR 

2536 926 1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
9 



PART 
TYPE 
CODE 

10-02-62 

10-26-8 

LH318-564 

PART NAME AND DESCRIPTION 

CRANKCASE VENTILATOR - Cont'd 

VALVE, Crankcase Vent . 

OIL FILTER 

CARTRIDGE, Oil Filter. . 

10-26-14 SHELL, Oil Filter ........... . 

10-26-27 GASKET, Oil Filter Shell. . . . . . . 

10-26-37 GASKET, Oil Filter Spring Retainer. 

10-26-65 GASKET, Oil Filter Tube Cap . . . . 

14-29-2 

14-29-5 

14-29-6 

14-67-1 

14-67-2 

14-68-4 

14-68-5 

14-73-1 

14-74-1 

GROUP 14 - FUEL 

AIR CLEANER 

CLEANER, Air .. . . . . 

GASKET, Air Cleaner to Carburetor. 

FILTER, Air Cleaner ... 

FUEL FILTER 

FILTER, Fuel ... 

HOSE, Fuel Filter. 

GOVERNOR 

TUBE, Governor to Carburetor Vacuum Control 

CONNECTOR, Governor to Carburetor Vacuum Control Tube 

FUEL PUMP 

PUMP PACKAGE, Fuel, Airtex. 
Consists of: 
1 - ---- --- Gasket, Flange 
1 - ---- --- Pump 

PUMP PACKAGE, Fuel, Carter. 
Consists of: 
1 - ---- Gasket, Flange 
1 - ---- --- Pump 

FUEL PUMP MOUNTING 

GASKET, Flange ... 

PART 
NO. 

2808 622 

2129 023 

2448 371 

1557 575 

1557 584 

1557 581 

2264 356 

1326 847 

1946 923 

2525 254 

1739 230 

2448 621 

2206 146 

2932 797 

2495 527 

2843 770 

PER 
ENG. 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
10 



PART 
TYPE 
CODE 

LH318-564 

PAR T NAME AND DESCRIPTION 

CARBURETOR 

PART 
NO. 

PER 
ENG. 

Carburetor As sembly (Electric Choke) ........ 2659275 

Carburetor Flange Gasket ........••. 

Carburetor Ground Cable {Choke to Carbo }. 

Governor Assembly (Adj. Sc. Towards Fan) • 

Governor Flange Gasket (Tab towards Fan) .. 

Governor & Carbo Att. Stud ... 

Governor & Carbo Att. Stud Nut. 

Governor Crankcase Vent Elbow •. 

Governor Seal. . . . . . . . . . . 

11 

.1634701 

.2098142 

•• 2126236 

. .2899893 

•• 4-451916 

. .4-115729 

• •. E-7925- M 

. . 618052 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Date 1 MARCH 1972 EXHAUST SYSTEM 

4 14 

\ ), 
,1 

.'~ 13 " 12 II 

7 

Ref. Put Part Put ~4uan. Name and Description No. Number Number Number eq'd. 
WITHOUT 

SINGLE DUAL OUTRIGGERS 
1 1256-34 1256-42 1256-45 1 EXHAUST PIPE, LH 

2 1256-35 1256-42 1256-45 1 EXHAUST PIPE, RH 

3 1256-36 1 EXHAUST PIPE 

4 1256-39 1 lAIL PIPE 
4 1256-43 1256-43 2 TAIL PIPE 

5 1200-63 1200-63 4 CAPSCREW, 3/8 UNC X 1 1/2 LG. 
1210-20 1210-20 4 LOCKWA5HER, 3/8 MED. 
1205-170 1205-170 4 NUT, 3/8 UNC BRASS 

6 1240-3 1240-34 1240-34 ,R CLAMP 

7 1240-20 1240-20 2 CLAMP 

8 37264 2 MUFFLER BRACKET 

9 37268 2 MUFFLER STRAP 

10 1200-1 4 CAP5CREW, 1/4 UNC X 3/4 LG. 
1210-14 4 LOCKWASHER, 1/4 MED. 
1205-13 4 NUT, 1/4 UNC 

11 1256-37 1 MUFFLER 
11 1256-7 1256-7 2 MUFFLER 

12 1256-44 1256-44 2 SUPPORT 

13 38390 2 BRACKET 
13 38509 1 BRACKET (NOT SHOWN) 

14 1200-31 1200-31 2 CAPSCREW, 5/16 UNC X 1 LG. 

1209-3 1209-3 2 PLAINWASHER, 5/16 STD. 
1210-17 1210-17 2 LOCKWASHER, 5/16 MED. 
1205-25 1205-25 2 NUT, 5/16 UNC 

Group No. 12 
Page 12.3 



Model S-628 
Oat. 1 MARCH 1972 

Ref. Part Quan. 
No. Number Req'd. 

1 35044 1 

2 1220-46 1 

3 37066 1 

4 37067 3 

5 1229-26 6 
1205-26 6 

6 1200-321 4 
1210-29 4 

7 1217-253 1 

8 37065 1 

9 37068 1 

10 1204-27 1 
1209-30 1 

Bantam - Division of Koehring Company - Waverly, Iowa 

OUTPUT SHAFT 

~--~ 
/ 

6 

Name and Description 

RETAINER 

SNAP RING 

RETAINER PLATE 

LOCKPLATE 

CAPSCREW, 5/16 UNF X 2 1/2 
NUT, 5/16 UNF 

LG., H.T. 

CAPSCREW, 9/16 UNC X 2 1/2 LG. 
LOCKWASHER, 9/16 MED. 

BEARING 

SHAFT 

SPACER 

NUT, 1 UNF ELASTIC 
WASHER, 1" 

, 
0~ 

, I 
10 

Group No. 12 
Pilge 12.4 



Mo.' s-628 
D.te , MA It CH 1972 

Ref. 
No. 

Part Quan. 
Number Req/d. 

A35218 

1 22192 

2 22193 

22 194 

221 95 

3 221 96 

4 22197 

5 221 98 

6 22199 

7 22200 

8 22201 

8 22202 

9 22203 

10 22204 

11 22205 

1 

1 

4 

4 

4 

4 

4 

4 

4 

8 

8 

1 

1 

Bantam . Division of Koehring Company • Waverly. Iowa 

CLUTCH 

-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -/ 

Name and Description 

CLUTCH ASSEMBLY, INCLUDES ITEMS 1 THRU 11 

COVER ASSEMBLY, INCLUDES ITEMS 2 THRU 9 

COVER & STRAP ASSEMBLY 

SCREW 1 STRAP 

FERRULE, STRAP 

ANTI-RATTLE SPRING 

EYE BOLT &. NUT 

EYE BOLT PIN 

RELEASE LEVER STRUT 

RELEASE LEVER 

SPRING 

SPRIt-Ki 

PRESSURE PLATE 

DRIVEN PLATE ASSEMBLY (fACING ATTACHED) 

Group No. 12 
Page 12.1 

FACING KIT, INCLUDES 2 PIECES Of fA~ING AND 60 RIVETS 



MocIoI 5-628 
Date 1 MA~CH 1972 

Ref. Pert QUln. 
No. Number liei'd 

1 1291-17 1 

2 129
'
-18 1 

3 1209-3 1 
4 1291-20 1 

5 37702 2 

6 1200-39 2 
1205-25 2 
1210-17 2 

7 1222 .. 126 1 

8 32475 1 

9 32476 1 

10 1200-61 2 
1210-20 2 
1205-36 2 

11 f37703 1 

12 129'-16 1 
1205-40 2 

13 35238 1 
1207-4 2 

•• nAm . DlvI.lan of Kaehrlng Company • Waverly, Iowa 

CLUTCH CONTROL 

Nlme Ind Description 

LEVER ASSEMBLY 

SPACER 

WASHER, 5/16 STD. 

CLAMP 

SPACER 

CAP5CREW, 5/16 UNC X 2 LG. 
MJT, 5/16 UNC 
LOCKWASHER, 5/16 MEO. 

CABLE 

CABLE CLAMP 

LIN< SPACER 

CAPSCREW, 3/8 UNC X 1 1/4 LG. 
LOCKWASHER, 3/8 MEO. 
NUT, 3/8 UNC 

BRACKET 

CLEVIS 
JAM NUT, 3/8 UNf' 

PIN 
COTTER PIN, 3/32 X 3/4 LG. 

Group No. 12 
Plge 12.6 



SCHIELD BANTAM DIVISION, Waverly, 10""8 

Model s-628 
Date REV. 1 JUI. Y 1973 GOVER~R CONTROL 

SEE SHirT lIN!I;AGE, PAGE '3.1 

Ref. Part Quan. 
Name and Description No. Number Req'd 

1 1222-187 1 QUADROSTAT CONTROL 

2 37142 2 SPACER 

3 1211-14 2 THREAD CUTTING SCREW 

5 38322 1 ROO 
1207-5 2 COTTER PIN, 3/32 X 1 LG. 

6 ~e312 1 STOP ARM 

7 F37118 1 BEll CRANK 

8 F37103 1 BEll CRANK 

9 1227-116 4 ROll PIN, 1/8 X 1 LG. 

10 1222-122 1 BAllJOINT 
1205-18 2 NUT, 1!4 UNf JAM 

11 37140 1 ROD 

12 117106 1 PEDAL 

Group No. 12 
Page 12.7 



~ 

I 
~ 

I 

( , 

i 

I 

Model 

Date 

Ref. 
Nc. 

13 

,4 

15 

16 

17 

,8 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

I 
I 

Bantam . Division of Koehring Company • Waverly, Iowa 

s-628 
REV. 1 JULY 1973 GOVERNOR CONTROL 

Part Quan. Name and De5cription Number Req'd 

1200-57 2 CAPSCR8W, 3/8 UNC X 3/4 LG. 
1210-20 2 lOCKWASHER, 3/8 MED. 

1213-1 , GREASE fiTIIr«i 

37141 2 SPRIr«i 

2597 3 YOKE 
1 205-18 3 NUT, 1/4 UNf JAM 

2234 4 PIN 
1207-1 4 COTTER PIN 

37139 1 ROD 

f37173 1 BEllCRANK 

f37187 1 BEllCRANK 

1214-48 1 BUSHING 
'220-67 2 SNAP R I r«i, F'OR ABOVE 

1227-252 2 ROLL PIN, 1/4 X 1 LG. 
I 

1206-62 2 SETSCR8W, 1/4 UNC X 3/4 LG. - rOR ITEM 21 
1206-6~ 1 SETSCR8W, 1/4 UNC X 1 LG. - rOR ITEM 25 
1205-1 3 NUT, 1/4 UNC 

F37191 1 BEllCRANK 

F3717° 1 BEllCRANK 

37289 1 CABLE 

40903 , RUBBER BlJ.1PER 

6977 1 CAPSCRL'N 

1210-17 1 lOCKWASHER, 5/16 MED. 
1205-25 1 NUT, 5/16 UNC 

1209-1 1 PLAINWASHER, 3/16 ~E~. 
1233-1 , MACHINE SCR8W, #10-32 X 1/2 LG., ~D. SL. HD. 

1227-186 1 ROLL PIN 

1213-8 2 GREASE finiNG 

Group No. 

Page 

12 
12.8 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
Dat. 1 MAR CH 1972 ENGINE, GM 4-53 DIESEL 

36 35 

41 ~ 45 50 46 ?2 "', .1iL..?B 
....... jiPa w ,.; e- - 49 

~~rn~44 ./" 2 34 

43-- 0 ~~ : .. 0 ~~ 
57 66 ,-"-" 

63 ~~~~~~\: 51,52 

--::-

23 

Group No. 12A 
Page 12.1 

74 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

I 



Model S-628 
Date 1 MARCH 1972 
Ref. Part Quan. 
No. Number Req'd 

1 32979 1 
40886 1 
41113 1 
41625 1 
1242-46 6 

2 f37779 2 

3 

4 

5 

6 

7 

8 

9 

1221-29 
37886 

1200-98 
1210-26 

1200-163 
1205-91 
37768 
1200-110 
1210-26 
1205-58 

3779
4
1 

3522 

4059 

10 I' 1
205-67 

11 16532 
I 41699 
! 

1
1203-65 
1210-14 

! 1209-2 

1200-57 
1210-20 

2 
2 

8 
8 

2 
2 

1 

2 
2 
2 

1 
1 

2 

2 

1 
1 

8 
8 
8 

2 
2 

14 1244-103 1 
1240-24 2 

15 37787 

i 16 I f37789 

17 37788 
18 1240-2 

~ 

19 ! F37924 

20 11200-61 
1210-20 
1205-36 

21 1200-13 
1210-17 
1205-25 

1 

1 

1 

4 

1 

4 
4 
4 

4 
4 
4 

Bantam . Division of Koehring Company • Waverly, Iowa 

ENGINE - GM 4-53 DIESEL 

Name and Description 

Group No. 12A 
Page 12.2 

ENGINE ONLY, GM 4-53 DIESEL, LESS ITEMS LISTED BELOW 
fAN, 18" BLOWER, 4 HOLE MTG. 
FAN, 18" BLOWER, 6 HOLE MTG. 
FAN, 20" BLOWER, 6 HOLE MTG. - S-627 W/OIL COOLER 
CAPSCREW, 5/16 UNC X 1 LG., H.T., FOR 20" FAN 

BRACKET 

BUSHING 
RETAINER, FOR ABOVE 

CAPSCREW, 1/2 UNC X 1 1/4 
LOCKWASHER, 1/2 MED. 

CAPSCR~, 5/8 UNf X 3 3/4 
NUT, 5/8 UNF ELASTIC 
BLOCK 

CAPSCREW, 1/2 UNC X 2 3/4 
LOCKWASHER, 1/2 MED. 
NUT, 1/2 UNC 

RADIATOR 
RADIATOR CAP 

PAD 

NUT, 1/2 UNC ELASTIC 

SHROUD 
SHROUD, S-627 W/OIL COOLER 

LG. 

LG. 

CAPSCREW, 1/4 UNC X 1/2 LG. 
LOCKWASHER, 1/4 MED. 
PLAINWASHER, 1/4 REG. 

CAPSCREW, 3/8 UNC X 3/4 LG. 
LOCKWASHER, 3/8 MED. 

UPPER HOSE 
CLAMP, FOR ABOVE 

ELBOW, 1 3/4 ID ) 
) 

TUBE 

E Loo..J, 2 ID 

CLAMP 

~ 

OIL FILTER BRACKET 

- REPLACE WITH 1244-165 HOSE 
(BEGIN. wISER. #764) 

CAPSCREW, 3/8 UNC X 1 1/4 LG. 
LOCKWASHER, 3/8 MED. 
r-IJT, 3/8 UNC 

CAPSCREW, 5/16 ~NC X 1 1/4 LG. 
LOCKWASHER, 5/16 MEDo 
NUT, 5/16 UNC 

\\!HFN ()Rf)FRTN(; SPFC'JFV RANTAM SF.RIAI. NTTMRF.R PART NUMBER AND NAME OF PART REOUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 JULY 1973 ENGINE - GM 4-53 DIESEL 

Ref. 
NC'. 

22 

23 
24 
24A 

25 
25A 
26 

27 

28 

Part Quan. 
Number Req'd : 

1219-70 

1219-141 

A49159 I! 
A37927 , 

1 

3/4: 
I 

1 i 

1 l 

1219-48011 1 t 

A49160 j 11 
A3792B ' 1 

F37B07 1 
32795 4 
1205-37 : 4 : 

i 
: 

F37804 1 

29 35225 3 

30 

32 

35 

1200-60 
1210-20 
1205-37 

F37809 

1256-22 

F36782 

F37518 
1205-25 
1210-17 

F3781 0 

1200-3 
'1210-14 
1205-13 

37 . 1256-23 

4 
4 I 

4 
j i I' !. 

fl 1 
1 

! 1 ' 
'I !I '. 

~ ~ It 1 

~ ~ ; 
~ [I 
~ ;1 

,I 1 ~ 

~ l ' . 
~ 6 
~ 6 I, 

\: 6 ~ 
I !I 
l: 1 I 

Name and Description 

ELBCM 

ADAPTER UNION, 90° 

HOSE ASSEMBLY, BEGIN. W/SE~. #796 
HOSE ASSEMBLY, P~ I O~ TO SER. #796 
ADAPTER, ro~ ITEM 24 

HOSE ASSEMBLY, BEGIN. W/SE~. #796 
HOSE ASSEMBLY, P~IO~ TO SER. #796 

EXHAUST PIPE 
STUD 
NUT, 3/8 UNF 

EXHAUST PIPE 

GASKET 

CAPSCREW, 3/8 UNF X 1 tQ. 
LOCKWASHER, 3/8 MED. 
NUT, 3/8 UNF 

EXHAUST PIPE 

tvlJFFLER 

CRADLE 

STRAP 
NUT, 5/16 UNC 
LOCKWASHER, 5/16 MED. 

GUARD 

CAPSCREW, 1/4 UNC X 1 LG. 
LOCKWASHER, 1/4 MED. 
NUT, 1/4 UNC 

PIPE 

38 . 1222-185 I 1 ! RAINCAP 

39 1240-67 1 

40 1240-8 i 1 

41 

42 

1 
1 

; 1 

CLAMP 

CLAMP 

AIR CLEANER ASSEMBLY ) 
ELEMENT, FOR ABOVE 

) 
STACK CAP ) - SEE PAGE 12A 12.9 

) 
SADDLE BRACKET ) 

1200-59 
1210-20 
120'5-~6 

4 CAPSCREW, 3/8 UNC X 1 LG. 
4 , LOCKWAStlER, 3/8 MED. 

Group No. 12A 
Page 12.3 

4 NUT, 3/~ UNC L..---I. ____ '"---., _________________________ "-__ 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Mod.1 s-628 
Date 1 MAft CH 1972 

Ref. PI,t QUln. 
No. Number Req'd 

45 1240.48 2 

46 12282-15 1 

-7 F'37786 1 

48 1200-29 4 
1210-17 4 

49 35254 1 

50 12283-,6 1 

51 ~261-66 1 
1112 1 

52 1242-70 4 
1210-17 4 

53 1223-452 1 
1219-214 1 

54 1223-450 1 

55 1219"~ 1 
1219-1 1 
1219-93 1 
1219-97 1 

56 38555 1 
1219-757 1 

57 1245-64 1 

58 1245-65 1 

59 18715 1 

60 1222-5 1 

61 1200-1 ,4 
1210-14 ·4 
1205-13 4 

62 37923 1 

63 1246-6 1 

64 137~22 1 
65 126j 1 

1246 1 

66 r37932 1 

67 8904 1 

Bantam . Dlvlalan af Kaehrlng Campany • Weverly. lawa 

ENGINE .. GM 4·53 DIESEL 

Nlme Ind De.criptlon 

CLAMP 

HOSE 

INLET TUBE 

CAPSCREW, 5/16 UNC X 3/4 LO. 
LOCKWASHER, 5/16 NED. 

GASKET 

HOSE GRO~ET 

rAN SPACER, ~ HOLE NTQ. 
rAN SPACER, HOLE NTQ. 

CAPSCREW, 5/16 UNC x 2 LO., H.T. , 
LOCKWASHER, 5/16 NED. 

ENGINE HI-TEMP SWITCH 
BUSHING, ro~ ABOVE 

i 

PRESSURE SWITCH 
, 
i TEE 

NIPPLE 
COUPLING 
BUSHING 

1 TUBE 

I 
CONNECTOR, F'OR ABOVE 

! OIL PRESSURE GAUGE W/CONNECTO~ 
i TEMPERATURE GAUGE W/CONNECTOR 

I STARTING AID KIT 
I 
i CONTROL CABLE 

1 CAPSCREW, 1/4 UNC x 3/4 LG. 
LOCKWASHER, 1/4 NED. 
NUT I 1/4 UNC 

SOLENOID BRACKET 

SOLENOID 

CONNECTOR 
LEVER 
LINK 

STOP CABLE , 

., SPRING HOO< 

Group No. 12A 
'I,e 12.4 

, 



Model 5-628 
Date 1 MARCH 1912 

Ref. 
Nc. 

Part Quan. 
Number Req'd 

68 6422 

69 F31931 

10 3106959 
3 3 
1201-4 

71 1261 -65 
12 i 1261 -64 

13: 2929 
I 1205.-5 

31960 

74 F37821 

15 F31816 
76. 1200-31 

1210-17 
1205-25 

71 I 32039 
1205-25 

18 18288 

19 1223-431 
80 1223-410 
81 1223-461 

1223-44 

82 1244-153 

83 1219-358 ' 

84 1219-351 
85 A41835 
86 1219-199' 
81 I A41836 ' 
88 12019-41 

89 38397 
41690 
38398 

90 I 38396 
41691 
41692 
38399 

1 

1 

1 
1 
1 

3 
1 

4 
4 
1 

1 

1 

8 
8 
8 
2 
2 

1 

1 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

1 
1 
1 

2 
1 
1 
2 

Bantam . Division of Koehring Company • Waverly. Iowa 

ENGINE - GM 4-53 DIESEL 

Name and Description 

SPRING 

Group No. 12A 
Page 12.5 

THROTTLE CABLE - SEE GROUP 12, PAGE 12.1 rOR CONTROLS 
ADJUSTABLE YOKE 
PIN 
COTTER PIN 
PULLEY, , /4" 

PULLEY, 3/16" 
"U" BOLT 
NUT 
PULLEY BRACKET 
BATTERY BOX (WELDED TO CECK) 

LID W/H I NGE 
CAPSCR8W, 5/16 UNC X 1 LG. 
LOCKWA5HER, 5/16 MED. 
NUT, 5/16 UNC 
HOLD Do..JN BOLT 
NUT, 5/16 UNC 
TIE Do..JN 
BATTERY CABLE 
BATTERY CABLE 
BATTERY CABLE 
GROMMET, rOR ABOVE 

SUPPLY HOSE (REPLACES 31191 TUBE) 
ELOON 

E LBCM 

HOSE (REPLACES 
ADAPTER 

HOSE (REPLACES 
ADAPTER 

BEG IN. SER. 

1219-516 HOSE & A31189 TUBE)] 

} 
No. 782 

1219-111 HOSE & A31199 TUBE 

ANGLE 
PLATE (rOR OIL COOLER ONLY) 
FOAM RUBBER, rOR ABOVE 

PLATE 
LH PLATE ) 
RH PLATE) - rOR OIL COOLER ONLY 
FOAM RUBBER, ~OR ABOVE 

~~~-------------~----~---------------------------------------------------------------------------~----,-
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



SCHIELD BANTAM DIVISIOM, Waverly, IOlNa 

Model s-628 
Oat. 1 MA" CH 1972 

Ref. Part Quan. 
No. Number Req'd 

A37930 1 

1 22180 1 

2 37929 1 

3 22182 1 

4 22183 2 

5 22184 2 

6 22185 2 

7 22186 2 

8 22187 1 

9 121 3- 1 3 

10 22188 2 

11 22189 2 

12 221 90 1 

13 221 91 1 

121 7- 183 1 

BELL HOUSING - GM 4-53 

Name and Description 

BELL HOUSING ASSEMBLY, INCLUDES ITEMS 
GM 4-53 DIESEL ONLY. SEE PAGE 12.5 

BELL HOUSING ONLY 

SHAFT 

ACCESS COVER 

SCREW AND LOCKWASHER SET 

WASHER KEY 

LOCKWASHER 

BOLT 

YOKE 

GREASE FITTING, 1/8 NPT 

PULL BACK SPRING 

PAD, CLUTCH YOKE 

SLEEVE 

BEARING 

PILOT BEARING (NOT SHO .... N) 

Group No. 12A 
Page 12.6 

1 THRU 13, FOR 
FOR CLUTCH. 

WHFN mmFHTNr. SPF.t:TFY RANTAM SF.RTAL N1TMBF.R. PART NUMBER AND NAME OF PART REOUffiED 



R.f. 
No. 

1 

2 

3 
4 

5 

6 

7 

8 

9 

10 

Bantam • Division of Koehrlng Company • Waverly. Iowa 

Mod.1 S -628 
o.t. 1 MARCH 1972 OUTPUT SHAfT - GM 4-53 

8 

Pert Que". Neme end Oucription 
Number Req'd 

35048 1 RETAINER 

1220-46 1 SNAP RING 

37066 1 RETAINER PLATE 

37067 3 LOCK PLATE 

1229-26 6 CAPSCREW, 5/16 UNf X 2 1/2 LG., H.T. 
1205-26 6 NUT, 5/16 UNf 

1200-32 4 CAPSCREW, 9/16 UNC X 2 1/2 LG. 
1210-29 4 LOCKWASHER, 9/16 MED. 

1217-253 1 BEARING 

37781 1 SHAfT 

37068 1 SPACER 

1204-27 1 NUT, 1 UNf ELASTIC 
1209-30 1 WASHER, 1" 

Group No. 12A 
Pllge 12.' 

~ 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

Bantam . Division of Koehring Company • Waverly, Iowa 

s-628 Model 

D.t. , M"I'CH 1972 CLUTCH CONTROL - GM 4··53 

Part Quan. Name and Description Number Req'd 

1291-17 1 LEVER ASSE~LY 

1291-18 2 SPACER 

1200-39 2 CAPSCREW, 5/16 UNC X 2 LG. 
1205-25 2 NUT, 5/16 UNC 
1210-17 2 LOCKWASHER, 5/16 MED. 

1291-20 1 CLAMP 

37702 2 SPACER 

1209-3 7 WASHER, 5/16 STD. 

1222-126 1 CABLE 

32475 1 CABLE CLAMP 

32476 1 LINK SPACER 

1200-61 2 CAPSCREW, 3/8 UNC X 1 1/4 LG. 
1210-20 2 LOCKWASHER 3/8 MED. 
1205-36 2 NUT, 3/8 UNC 

379~5 1 DEAD-END BRACKET 

1291- 13 1 CLEVIS 
1205-40 2 JAM NUT, 3/8 UNF 

36865 1 PIN 
1207-5 2 I COTTER PIN, 3/32 X 1 LG. 

F37937 1 BLOCK 
1232-3 1 KEY 

1200-104 1 CAPSCREW, 1/2 UNC X 2 LG. 
1210-26 1 LOCKWASHER, 1/2 MED. 
1205-58 1 NUT, 1/2 UNC 

Group Mo. 

Page 

, 

I 

12A 
12.8 



Bantam - Division of Koehring Company - Waverly. Iowa 

Model s-628 
Date 1 JULY 1973 

5 

Ref. Part Part 
No. Number Number 

10" 
1 1243"53 
2 124~-59 

~ 281 8 
28151 

~ 1243j5 
1243 0 

12--p--

Ref. Part Part 
No. Number Nlo:mber 

12" 
1243-42 

1 * 

2 27417 

~ * 

* 

~ 1243-48 
27412 

~ 2741~ 
2741 

9 27415 
10 27416 
11 1243j2 
12 1243 ~ 
13 1243-4 

A IR CLEANERS 

~6 

Part Quan. 

UNITED 

Group No. 1 2A 
Page 12.9 

I Number Req'd Name and Description 

1 AIR CLEANER COMPLETE, INCL. 2 THRU 4 
1 ELEMENT 
1 RETAINING BAR 
1 1" UN LOADER LESS CLAMP 
2 MOUNTING BAND 
1 STACK CAP 

DONALDSON 9 

Quan. Name and Description Req'd. 

1 A IR CLEANER COMPLETE, INCL. ITEMS 1 THRU 11 
1 OODY 
1 DECAL 

*NOT SERV I CEABlE 

1 YOKE 
2 SCR8N & LOCKWASHER 
1 ELEMENT 
1 GASKET WASHER 
1 THUMB SCR8N 
1 C LAMP ASS EMBLY 
1 BAFFLE ASSEMBLY 
1 CUP ASS EMBLY 
1 CUP GASKET 
1 STACK CAP 
2 t-()UNTING BAND 

WHEN O!,DERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
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Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 JULY 1973 TRANSM ISS ION 

Group No. 13 
Page '3.2 

Ref. Part 
No. Number 

1 A37000 

2 F37640 

3 37594 

4 37262 

5 1242-68 
1210-32 

6 ,1213-8 

1 7 1242-45 
1210-32 

8 37695 

9 

10 

I 

11 
,I 

12 

14 

15 

16 

17 

18 

19 

FO 

Fl 
F2 
L 

1200-150 
1205-88 

1252-6 
24229 
24230 

37204 

37203 

37694 
j 1205-39 

311 9 
1207-5 

1219-154 

121 9-533 

37611 

121 9-87 

1219-607 

121 9-475 

1219-480 

Quan. 
Req'd. 

1 

1 

2 

1 

4 
4 

2 

4 
4 

1 

4 
4 

1 
1 
1 

1 

1 

, 

1 
1 

1 
1 

1 

1 

1 

1 

1 

1 

2 

Name and Description 

TRANSMISSION, ALLISON HVDRO-POWERSHIFT - SEE MANUFACTURER~ 
MANUAL FOR PARTS BREAKDOWN _( MODEL TT 2221-1 

SPACER ( A/N 6837745 

BRACKET 

BRACKET 

CAPSCREW, 5/8 UNC X 4 1/2 LG., H.T. 
LOCKWASHER, 5/8 MED. 

GREASE nTT ING 

CAPSCREW, 5/8 UNC X 1 1/2 LG., H.T. 
LOCKWASHER, 5/8 NED. 

PLATE 

CAPSCREW, 5/8 UNC X 2 1/4 LG. 
NUT, 5/8 UNC ELASTIC 

FILTER (BEGIN. WiSER. #210, S-625) 
CARTRIDGE, FOR ABOVE 
"0" RING 

SOLENOID VALVE 

CHECK VALVE 

ACTUATOR ASSEMBLY - SEE PAGE 13.4B rOR PARTS - REPLACES 
A37973 WHICH IS NO LONGER AVAILABLE OR SERVICEABLE. 

ACTUATOR KIT - FOR MACHINES PRIOR TO SER. #539 - INCLUDES 
ACTUATOR, ITEMS 75 THRU 78, AND EARS rOR rRAME. 

YOKE 
NUT, 3/8 UNC JAM 

PIN 
COTTER PIN, 3/32 X 1 LG. 

ELBOW, 90° STREET 

ELBOW, 45° STREET 

FILL PIPE 

CAP 

ADAPTER 

TEE 

ADAPTER 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 JULY 1973 TRANSMISSION 

Ref. Part Quan. Name and Description No. Number Req'd. 

23 1219-71 1 BUSH ING 

24 A3Jlrf3 1 HOSE ASSEMBLY - CHRYSLER 
A3 32 1 HOSE ASSEMBLY - GM 01 ESEL 

25 1219-389 3 ADAPTER 

26 A 37259 1 HOSE ASSEMBLY 

27 A 38355 1 HOSE ASSEMBLY (BEGIN. WiSER. #210) 

28 1219-rf33 1 ADAPTER, 90° 

29 A 38356 1 HOSE ASSEMBLY (BEGIN. WiSER. #210) 

30 1223-464 1 T~PERATURE SENDER 

31 1219-716 1 REDUCER 

32 A 37226 1 HOSE ASSEMBLY 

33 A37227 ; HOSE ASSEMBLY 

34 A37228 1 HOSE ASSEMBLY 

35 1219-559 5 ADAPTER 

36 1219-52 1 ADAIDTER 

37 1219-313 1 TEE 

38 1219-765 2 ADAPTER 

39 1240-69 AR CLAMP' 

40 F37121 1 BELLCRANK 
1227-116 1 ROLL PIN, rOR ABOVE 

41 F38316 1 UPPER LEVER 
1227-252 1 ROLL PIN, rOR ABOVE 

42 38320 1 PLATE 
38321 2 SPACER, FOR ABOVE 

1200-307 2 CAPSCREW, 7/16 UNC X 1 1/2 LG. 
1210-23 2 LOCKWASHER, 7/16 MED. 
1205-47 2 NUT, 7/16 UNC 

~~ 38 193 1 SPIRING 
38315 1 BRACKET 

45 38319 
, LOWER LEVER 

1222-94 , KNOB, rOR ABOVE 

45A 1202-24 1 STOVE BOLT, 1/4 UNC X 1 3/4 LG., RD. SL. HD. 

1205-13 , NUT, 1/4 UNC 

Group No. 13 
Page 13.3 

I 

I 
I 

I 

i , 

I 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model S-628 
Date REV. 1 JULY 1973 TRANSM ISS ION 

Group No. 13 
Page 13.4 

Ref. 
No. 

46 

48 

49 

I 50 

51 

52 

53 

57 

58 

Part Quan. 
Number Req'd. 

35559 2 
'205-162 2 

3119 2 
1207-11 2 

37138 1 

F37179 1 

F37183 1 

1214-48 1 

1227-288 2 

1206-62 2 
1205-14 2 

37182 1 
1220-67 4 
F37194 1 

1206-63 , 
1205-14 1 

F37176 1 

3'18 2 
1205-37 2 

59 3119 2 
2 1207-11 

60 37168 

61 F37644 

62 F37651 

1200-59 
1209-4 
1210-20 
1205-36 

63 37654 

64 37649 

65 2464 

66 37650 

67 2463 
1207-12 

1 

1 

2 
2 
2 
2 

1 

1 

1 

2 
2 

Name and Description 

YOKE 
NUT, 3/8 UNF, I..H 

PIN, rOR ITEMS 46 & 47 
COTTER PIN 

ROD 

BELLCRANK 

BELLCRANK 

BUSH ING 

ROLL PIN, 5/16 X 1 1/4 LG. 

SETSCREW, 1/4 UNC X 3/4 LG. 
NUT, 1/4 UNC 

HYDRAULIC SWIVEL - SEE PAGE 12.8 FOR GOVERNOR CONTROL 
SNAP R INi 
BELLCRANK 

SETSCREW, 1/4 UNC X 1 LG. 
NUT, 1/4 UNC 

BELLCRANK 

YOKE 
NUT, 3/8 UNF 

PIN 
COTTER PIN, 1/8 X 3/4 LG. 

ROD 

LEVER 

LOCK 

CAPSCREW, 3/8 UNC X 1 LG. 
PLAINWASHER, 3/8 REG. 
LOCKWASHER, 3/8 MEO. 
NUT, 3/8uNC 

STRIP 

BRACKET 

CLEVIS 

ROD END 

PIN 
COTTER PIN, 1/8 X 1 LG. 

Wl-n~N nRnVR1Nr:. SPFTTFY RANTAM SF-RIAL NUMBER. PART NUMBER AND NAME OF PART REQUmED 



Model s-628 
Date REV. 1 OCT. 1972 TRANSMISS ION 

Ref. Part Quan. Name and Description 
No. Number Req'd 

68 1205-62 1 JAM NUT, 1/2 UNF" 

69 1219-555 2 ADAPTER 

70 1219-351 1 ADAPTER, 900 

71 A 16280 1 rt LTER ASS E}4BLY (PR I OR TO SER. #210, S625) 
13414 1 ELEMENT, f' OR ABOVE 

13lJ.16 1 GASKET 
13lJ.20 1 STUD GASKET 

72 A37261 1 HOSE ASSEMBLY 

73 A 37260 1 HOSE ASSEMBLY 

14 1219-287 1 ADAPTER, 900 

75 F"39993 1 BRACKET 

76 39997 1 PIN 

77 1209-9 6 PtA INWASHER 

78 1207-31 2 COTTER PIN 

Group No. 13 
Page 13.4A 

\';HEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly. Iowa 

Model S-628 
Cate 1 MAR CH 1972 BRAKE ACTUATOR ASSEMBLY 

Group No. 13 
Page 13.4B 

5 6 789101112 13 14 16 

17 18 19 

Ref. Part Quan. Name and Description No. Number Req'd, 

A41940 1 ACTUATOR COMPLETE - INCLUDES ITEMS 1 THRU 19 

1 1203-119 4 CAPSCREW 
1209-59 4 WASHER 

2 1207-22 1 COTTER PIN 

3 1204-6 , NUT 

4 121~-6~ 1 ADAPTER 
121 -14 1 "0" RING, F"OR ABOVE 

5 41942 1 fLANGE 

6 1218-178 1 "0" RING 

7 1218-181 1 BACK-UP RING 

8 1218-180 , "0" RING 

9 41943 1 PISTON 

10 1218-179 1 "0" RING 

11 41945 1 SPRING 

12 F41944 1 COVER 

13 1214-95 1 BUSHING 

14 41939 1 TUBE 

16 1218-182 1 WIPER SEAL 

17 41938 1 SHAFT 

18 41941 1 BLOCK 

19 1205-1<:£ , NUT 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model S-628 
Date 1 MARCH 1972 

Ref. Put 
No. Numbe, 

ENGINE 
To TRANS. 

1 34850 
2 
3 

4 23905 

5 23908 
5 23910 
5 2391~ 
5 2391 

6 26316 

6A 23918 

7 23919 
7 2~920 
7 2 318 

8 2~922 
8 2317 
8 23923 

9 23921 
10 
11 

12 12410-1 

13 

14 

14/ 
I 
I 

I ~ 
ENGINE TO TRANSMISSION \ 

TRANSMISSION TO REAR 

Pert Pert 
Numbe, Number 

TRANS. TRA NS. 
To fRONT To REAR 

34852 
34851 

23906 23907 

23909 23909 
23911 23912 
23914 23915 
23917 23917 

26316 26316 

23918 23918 

23919 23919 
2~920 
2 318 

2~920 
2 318 

2~922 
2317 

2~922 
2 317 

23923 23923 

23925 
23924 

23902 23902 

Quan. 
Req'd 

1 
1 
1 

1 

1 
1 
1 
1 

1 

1 

8 
8 
8 

12 
4 
4 

1 
1 
1 

1 

2 

3 

DRIVE SHAFTS 
Group No. 13 

Page '3.5 

i

n 1- 6 J I 7 4 5 10 ~A 13 

/[ J \ '1!lrT ;(l)1I1
J

1 

ji }:~~ --I~JJ~B·~. 
~~_ TRANSMISSION ~O FRONT 

Name and Description 

-

DRIVE SHAFT, COMPLETE 
DRIVE SHAFT, COMPLETE 
DRIVE SHAFT, COMPLETE 

SLIP YOKE 

DUST CUP 
FELT WASHER 
RETAINING WASHER 
THREADED RETAINER 

SPIDER & BEARING KIT W/FASTENERS 
(2 THREADED WING & 2 BLOCK BEARINGS') 

SPIDER & BEARING KIT W!FASTENERS 
(4 THREADED WING BEARINGS) 

CORK WASHER 
WASHER RETAINER 
DUST SHIELD 

CAPSCREW, FOR THREADED WING 8EM1HJG I 
CAPSCREW, FOR BLOCK BEARING 
LOCKPLATE 

STUB YOKE 
TUBE ASSEtJBL Y ~ 
STUB YOKE 

YOKE 

YOKE & SLINGER, AXLE 

TRANSMISSION YOKE - SEE ALLISON 
DEALER FOR REPLACEMENT 



Bantam - Division of Koehring Company - Waverly, Iowa 

S-628 Model 

O.t. REV. 1 JULY 1973 

/

29 18 19 

(C; ~ .. II 
flf@OI~ 

16 27 
28 

21 

25.92: 1 

6 

Ref. Part Part Quan. 
No. Number 

4-5/8: 1 
RATIO 

49560 

A23790 

1 A23860 

2 23861 

3 23859 

4 9612 

5 9588 

6 

8 

9 

10 

15 
15A 
15B 

23862 

23863 

23864 
23865 
23866 

A23867 

23868 
24462 
24578 
24579 

Number Req'd. 

7 -1/5: 1 
RATIO 

49559 

A23790 

A24492 

23861 

23859 

9612 

9588 

23862 

23863 

23864 
23865 
23866 

A23867 

24461 
24462 
24578 
24579 

2 

2 

1 

1 

4 

2 

2 

2 

1 

4 
8 

12 

1 

1 
12 
12 
12 

5 4 

AXLES 

1 

+ 

~15B 
~ 

Name and Description 

Group No. 

Page 

NO-SPIN DIFFERENTIAL· 
RCPlAcE' ITEM' 10 

fH"U 14 

PART No. 
4111 

AXL~ ASSEMBLY., COMPLETE .¥I.BJFFERENTIAL CARRIER 
(REPLACES A37001 & A303')o) BEG. SER. #1101 

AXLE ASSEMBLY, LESS DIFFERENTIAL CARRIER, SEE 
PAGE 14.3 

DIFFERENTIAL CARRIER ASSEMBLY, INCLUDES ITEMS 
2 THRU 29 

DIFFERENTIAL CARRIER & CAPS 

CAPSCREW, FOR ABOVE 

CONE 

CUP 

ADJUSTING RING 

DIFFERENTIAL CASE 

CAPSCREW, SHORT 
CAPSCREW, LONG 
NUT, FOR ABOVE CAPSCREWS 

DIFFERENTIAL, INCLUDES ITEMS 10 THRU 14, 
SERVICED AS AN ASSEMBLy ONLY. 

DRIVE GEAR AND PINION 
RIVET 
BOLT, REPLACES RIVET FOR FIELD REPAIR 
NUT, FOR ABOVE BOLT 

14 
14. 1 

I 

UTUJ;''''! (YDnJ;'IH"'!r! <::pJ;'rTJ;'V R.1N'l'.1M <::FRT.1T. NTTMRFR P.1H'l' NTTMRFH ANn NAMF: OF PART RFOT1IRFn 



Ref. 
No. 

16 

16 

16 

16 

17 

18 

19 

20 

20 

21 

22 

23 

24 

25 

27 

28 

29 

Bantam - Division of Koehring Company - Waverly, Iowa 

s-628 Model 

Date , MARCH '972 AXLES 
Part Quan. Name and Description Number Req'd 

23869 1 REAR BEARING 

23870 1 LOCKRING 

22257 1 NUT 

20259 1 WASHER 

23871 1 INNER CONE 

23872 1 OUTER CONE 

23873 2 CUP 

23874 1 SPACER, .445 

23875 1 SPACER, .477 

23876 1 DRIVE PINION CAGE ASSEMBLY 

A23877 1 SHIM KIT 

22263 1 DRIVE GEAR THRUST BLOCK 

22264 1 SCREW, FOR ABOVE 

20283 1 INSPECTION FILLER & OIL LEVEL PLUG 

23878 1 DRIVE PINION BEARING CAGE COVER W/OIL SEAL 

23879 8 CAPSCREW , FOR ABOVE 

23880 1 OIL SEAL 

23881 1 COVER GASKET 
1 

23902 1 MECHANICS YOKE & SLINGER (NOT SHOWN) 

, 

Group No. 

Page 

i 

I 

, 

I 

I 
! 

14 
14.2 



Model 5-628 
o.t. 1 M"~CH 1972 

:-1'3 
~ 

-!b-12 
Gaoe 
AlULA 

Bantam . Division of Koehring Company • Waverly, Iowa 

AXLES 

21 22 8 

5 
6 

Group No. 14 
Page 14.3 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waver-Iy, low& 

Model 5-628 
Date REV. 1 MARCH 1977 
Ref. Part Part Quan. 
No. Number Number Req'd. 

Pili I OR. 1.1134 BEG !~1 l~ 
Exc.111M & '1102 
THRU '11 3( THRU '1 13C 

1 23789 200)97 1 

5 
SA 
58 

6 

1 
8 

9 

10 

11 

12 

13 
,~ 

15 

16 

19 
20 
21 
22 

23 

23791 1 

23792 
23193 
23794 
23851 
23855 
23795 

23796 I 
24530 

26552 

~~A6 
23799 t 

23800 

23801 
29575 

23802 I 28898 
23803 
238M 
23805 
23806 
23807 
238~ 

23810 
23§11 
23812 
23813 
23814 
23815 
23816 
23817 

10 
4 

14 
1 
1 
1 

2 

2 

2 

16 
16 

2 

4 

2 
2 

2 

2 

2 

AR 

2 

8 
8 

2 
2 

2 

24 
24 

2 

2 

2 

2 

2 

AXLES 

Name and Ducription 

AXLE HOll) I NG 

CARR IER GASKET 

STUD, S.HORT 
STUD, LONQ 
WASHER & NUT 

F'lLl Pllla 
DRAIN PLOO 
OIL BREATHER 

TRUNN ION SOCKET 

BUSHltG 

BUSHING RETAINER 

STUO 
NUT (RE~LACES 23798) 

''0" RING 

KING PIN BUSHUG 

AXLE H()U) UG Oil SEAL 
RETA INER '011 ABOVI 

STEER I t«1 KNUCKLE F'LAtGE ASSEMBLY 

UPPER CAP 

LO«ER CAP 

SHIM, CAP 

THRL6T WASHER 

INNER CAPSCREW 

OUTER CAPSCREW 

UN IV ERSA L JO INT. & (R IVE SHAfT ASSEMBLY 
CENTER PARTS KIT 'OR ABOVE 

HlI3 SPINDLE 

STlD 
WASHER & NUT 

BUSH It«; 

OIL SEAL 

RETA INER & SEAL 

"0" RHG, RETAINER 

I NNER BEAR It«; QJP 

Group No. 14 
Page 14.4 

WHEN ORDERI:'-IG, SPECIFY BANTAM SERIAL NUMBER, PART ]'IjUMH~R AND NAME OF PART REQ.TJIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 JULY 1973 AXLES 

Ref. Part Quan. Name and Description 
No. Number Req'd. 

24 23818 2 INNER BEAR ING CONE 

25 2381 9 2 HUB 

26 23820 2 BRAKE DRUM 

27 23821 33 CAPS CREW 

23856 I 2 OIL DRA I N PLUG 
23855 2 FILL PLUG 

28 23822 24 WHEEL STUD 
23823 '24 NUT 

29 23824 2 OIL S II f\GER 

30 23825 2 OUTER BEARlf\G CUP 

3' 23826 2 OUTER BEARING CONE 

32 23827 2 Rlt\G GEAR HUB 

33 2 SLEEVE - NOT REPLACEABLE 

34 23829 2 ADJUST II'(; NUT 

35 23830 4 LOCK 

36 23831 2 FLOATING RING GEAR 

37 2~832 1fi CA PS CREW , PLANETARY RING. GEAR 
2 410 16 LOCKWASHER 
264'1 1 LOCKW IRE 

38 23833 2 I SUN GEAR, 20 TOOTH I 

39 23834 2 THRUST WASHER 

40 23835 2 SNAP RIl'G 

41 23836 2 PLANETARY SP IDER , 

42 23837 2 "0 II RING , F'OR ABOVE 

43 23838 32 CAPS CREW , SPIDER TO HUB 

44 23839 6 PLANET PIN I ON GEAR, 16 TOOTH 

45 23840 6 INNER THRUST WASHER 

L6 2384 , 6 OUTER THRUST WASHER 

47 23842 6 SHAFT , PINIO" GE4R 

48 23843 2 SPIDER COVER 

Group No. 14 
Page 14.5 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQl:mED 



Bantam . Division of Koehring Company • Waverly, Iowa 

----------------------
Model 5-628 

AXLES 
Group No. 14 

Page 14.6 
~~.--------------------~------------------~ p"t Pert 'Quan. i 

Det. REV. 1 MARCH 1977 
Ref. 
No. 

!t9 

50 

51· 

Name and D~scription 
Number Number Req'd. : 

PIt I OR JJ 1 ~~ BEa. -'-11381:~ ;-------.-;...---------
Exc:.#1102" & 11102, ~ 
T"ItU #1130 THRU 11130 

I 

23844 I 2 i GASKET 

2~5 

~ 

23850 29590 

23851 
23852 
23853 

20911 

2C1)10 

23854 
29591 

] 16 ; 
\ 1 

i 
, 
I 

2 
AR 

1 
1 

1 

~ 

I 
I , 
, 
i 
I 

I 

CAPSCREW 

TtRUST BUTTON 
SHIM, ,0It ABOVE 

11 E ROD VOKE, 12 THREAD 
TIE ROO YOKE, 16 THR£AD 

TIE ROD 

CLAMP BoLT & NUT 

2, LOCK PIN 

2 YOKE BOLT BUSH I pc; 

2. NUT 

I 1 LOCK NUT 

YOKE BOLT " 2 I : 

, 
2 [ STEER I t«i STOPS CREW 

, 
, 
I 

: 

~--II.. ___ --'-___ ..:. _ __..:' ___________________ .....J~ __ _ 

WHEN ORDERING, SPECIFY B.\NTAM SERIAL NUMBER, PART !\lUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly. Iowa 

Model s-628 
Oat. REV. 1 fEB. 1977 BRAKES (17 1/4" X 4") 

Group No. 14 
Page 14.7 

Rp.f. 
No. 

1 

2 

3 
4 

5 
6 

7 
8 

9 

10 
11 
12 
13 
14 

15 
16 
17 
18 

19 

Part 
Number 

26454 

26455 
26456 
23897 
27944 
201171 
23892 
23899 
238~ 

23900 
201172 
23884 
23885 
23889 
23890 
23888 
23895 
23894 
28918 
23893 
23896 
23901 
22231 
28917 
23915 
22783 

Quan. 
Req'd 

2 

2 

2 

4 
4 
4 
2 

2 

4 
4 
2 

1 
1 

2 

AR 

2 

4 
4 
4 
4 
4 
2 

4 
4 
4 
4 

Name and Description 

BRAKE SHOE & LINING ASS'Y. (CON FROM CYL.) REPL. 23882 
BRAKE SHOE & LINING ASS'Y. (CW FROM CYL.) REPL. 23883 
LINING KIT FOR ONE AXLE - INCL. LINING, RIVETS - REPL. 2D891 
BRAKE SHOE PIN 

NUT 
BLGHING 

BRAKE SHOE RETURN SPR ING 

BRAKE SHOE LINK 

SNAP R I f\K; 

CONNECT I NG LINK 
PIN 

DLBT SHIELD (CON FROM CYL.) - REPL. 23M7 
DLBT SHIELD (ON FROM CYL.) - REPL. 23886 
WHEEL CYLINDER, 1 3/4 DIA. 

REPAIR KIT FOR ONE CYLINDER 

ADAPTER, CYL I NDER 

ADJUST I NG CAM 

CAM BOLT 
WASHER 

CAM SPR ING 

INLET GASKETS - SEE INLET fiTTING & BOLT - PAGE 15.1 
BLEEDER SCREW 

CAPS CREW 
WASHER 

CAPSCREW 
LOCKWASHER 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQ1,;IRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. , JULY 1973 

Ref. Part 
No. Number 

14.00 16.00 17·50 
X 24 X 24 X 25 

1 F41739 F38823 F38026 

2 38827 38827 37614 

3 38828 38828 37615 

4 1218-10 1218-104 1218-1()l 

5 

6 

7 

37589 38829 
37591 

38830 38830 38~1 
38 3 

37425 

WHEELS & T I RES 
Group No. 14 

Page 14.8 

Quan. Name and Description 
Req'd 

20·5 
X 25 

F39973 1 WHEEL 

1 SIDE RING 

1 LOCK RING 

1218-145 1 "0" RING 

27296 2 FLANGE 

27297 1 BEAD SEAT BAND 

27298 1 LOCK RING 

30223 1 TIRE, 16 PLY 

1 TIRE, 14 PLY 

1 TIRE VALVE 
38 043 1 VALVE ADAPTOR 
37425 SPACER PLATE (4 REQD PER OUTR IGG R) 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 
Oat. REV. 1 OCT. 1972 HYDRAULIC BRAKES 

7--0 

18 

)Q~, 
,~ 1 

194 I 
. I 

Ref. Part Quan. 
Name and Description No. Number Req'd. 

1 F37128 1 PEDAL 

2 1221-19 1 PAD 

3 16079 1 PIN 
1207-31 1 COTTER PIN, 3/16 X 1 1/2 LG. 

4 37141 1 SPRING 

5 40903 1 CAPSCREW 
1210-17 1 LOCKWASHER, 5/16 MED. 
1205-25 1 NUT, 5/16 UNC 

6 6977 1 BUMPER 

7 1233-1 1 MACHINE SCREW, #10 X 1/2 LG. 

1209-1 1 PLAINWASHER, 3/16 REG. 

8 F37102 1 PUSH ROD 

9 16238 1 PIN 
1207-1 1 I COTTER PIN, 1/16 X 1/2 LG. 

Group No. 15 
Page 15.1 

I 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



.......... • --- -. _ ••• ...JO ................ - ....... ' •• ::1 - ....... ~ ...... " .... _-_ •• " ......... -

Model 5-628 
Date REV. 1 JULY 1973 HYDRAULI C BRAKES 

Ref. Part Quan. 
No. Number Req'd. 

10 40915 1 
A 22872 1 

11 1200-34 4 
4 
4 

1210-17 
1205-26 

12 1239-33 3 

13 6972 3 

14 6924 3 

15 6970 3 

,6 37671 1 
A15312-1 1 

17 1219-81 1 

18 1244-11 2 

1201~-221 1 
27~ 1 
27987 1 

19 

19A 1219-327 1 

20 1219-163 1 

21 37681 AR 

22 1219-727 1 

23 6975 1 

24 A6718 1 
8520 1 

25 6421 1 

26 1240-16 2 

27 6976 , 

2B 6969 1 

29 1219-83 2 

30 37680 1 

3()\ lt9214 1 

Name and Description 

MASTER CYLINDER 
REPAIR KIT, FOR ABOVE 

CAPSCRE.'tI, 5/16 UNF X 1 1/4 LG. 

LOCKWASHER, 5/16 MED. 
NUT, 5/16 UNF 

GASKET 

BLOCK CONNECTOR 

GASKET 

CONNECTOR BOLT 

TUBE UNIT 
TUBE UNIT (RAISED CAB, MODEL 5-627 ONLY) 

CONNECTOR 

HOSE ASSEMBLY 

900 ELBOW (RE~LACES 1219-724) 
SEAL KIT, FOR ABOVE wlROUND BODY 
SEAL KIT, ;OR ABOVE W/HEX BODY 

TUBE UNIT 

TEE 

BRAKE SW ITCH 

HYDROVAC ASSEMBLY 
REPAIR KIT, FOR ABOVE 

VACUUM HOSE 

CLAMP 

A iR CLEANER 

MICO BRAKE LOCK 

CONNECTOR 

TUBE UNIT 

TUBE UNIT 

31 1219-725 1 TEE 

3g 12019-145' TEE 

Group No. 15 
Page 15·2 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUlHED 



Bantam - Division of Koehring Company - Waverly. Iowa 

" -6-t').. Model ~ ,.~I 

R 1 J '9'75" Date ~""., U '- Y HYDi~AU II C BRF,KE:3 

Ref. Part Quan. Name and Description 
No. Number Req'd. 

32 37677 1 TUSt::' UNiT, F'R ONT 

37679 1 TUBE UNlT, REAR 

33 1244-14 3 1 HOSE UN IT 

31+ 1205-182 1 NUT J 11/16 UNF JAM 

35 49574 1 SUPPORT - REPLACES F37763 

36 6984 , TEE - REPLACES 1219-105 

37 ' 203-32 2 CAPS CREW 
1210-23 2 LOC KvJ AS H E.~ 
1205-47 2 NUT 

38 37676 2 TUBE UN IT 

39 6921 4 HOSE UNIT 

40 1205-85 4 JArVi NUT> 5/8 UNr 

41 38122 1 TUBE UNIT 

42 1219-726 1 TEE 

43 37678 2 TUBE UNIT 

44 1219-104 . CONNECTor~ I 

45 1240-26 6 CLAtvlP 

46 1275-32 1 HOSE 

47 67 19 2 eLBOW 

48 1219-10 1 CLOSE NIPPLE 

49 1219-66 1 TEE 

50 9262 1 VA, CUU~~ TANK 

51 926~ :s 1 STRAP 3[T ( I NCLUOES THO) 

52 1219-9 1 PIPE: PLUG, 1/2 NPT 

53 6980 1 CHECK V/!..LVE 

54 1275-4 1 H0SE 

55 37682 1 Tum: , CHRYSLER 

37939 1 TUBE, Gt-1 DJ ESEL 

56 1275-22 1 HOSE, CHRYS LER 

1275-10 1 HOSE, G~-1 DI ESEL 

Group No. 15 
Page 15·3 

\VHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART I{EQCIHED 



Banta." Division of Koehring Company - Waverly, Iowa 

Model ''1 -6 2f~, 
Date i-< i v. 1 J ~i l~' 1 97 3 

Ref. Part Quan. Name and Description 
No. Number Req'd. 

-7 1 ~~, 9-26:) "\ He,:; I: :'~IPPU ) 

67 19 1 c ;. !3:~ ~~,J 

58 1 "'4 ()- ':<!~ .C ..). 11 CU~,H IC'NG) Cj·l,j v1P 

59 ! 21[0-21 2 J IfTY CLIP 

60 2235 4 :i PF< I NG 

61 1240-38 4 CL':'!V1P 

62 1200-2 4 CAPSCR[W, 1/4 UNF x 3/4 LG. 

1205-22 4 NUT, 1/4 UNF SELF-LOCK!NG 

63 38124 4 SPR ING HOOK 

64 24237 4 F ITT ING 

65 23896 8 GASKETS 

66 24235 4 SPACER 

67 24236 4 GASKET 

(j) 24469 4 INLET CONNECTiON BOLT 

Group No. 15 
Page 15.4 



Model S-628 
Date 1 MARCH 1972 

~.2zr 
? 

Bantam . Division of Koehring Company • Waverly, Iowa 

P~ER STEER I NG 

15 

Group No. 16 
Page 16.1 

SEE PAGE 2.8 FOR MAIN AND AUXILIARY STEERING POWER CIRCUITS 

Ref. Part Quan. Name and Description No. Number Req'd. 

1 1 ORBITROl STEERING UNIT W/COlUMN, LESS WHEEL, SEE PAGE 
16.3 FOR PARTS BREAKDOWN 

2 1200-61 2 CAPSCREW, 3/8 UNC X 1 1/4 LG. 
1210-20 2 lOCKWASHER, 3/8 MED. 

3 36560 1 STEERING WHEEL 

4 1204-3 1 1 NUT I 5 37593 1 CAP 

6 121~-620 2 ADAPTER 
121 -34 1 "0" RING, FOR ABOVE 

7 A37085 2 HOSE ASSEMBLY 



Model S-628 
Date 1 MAR CH 1972 

Ref. 
No. 

8 

9 

10 

11 

12 

13 

14 

Part 
Number 

1219-605 
121e-144 

A37089 

1219-620 
1218-34 

A37837 
24393 

23954 

1200-95 
1210-26 
1205-58 

Quan. 
Req'd. 

6 
6 
1 

4 
1 

1 
2 

2 

4 
4 
4 

2 

1 

15 

1
16 

A37091 

121 9-774 

A37095 

A37090 

A37088 

A37092 

121 9-700 

4 

4 

6 

11"( 

2 

1

18 

119 
120 
I F37571 

1200-1()6 
1210-38 

2 

21 

22 

23 

87559 

1200-96 
1210-26 

8 
8 

8 

R 
8 

24 37599 AR 

1213-1 2 
25 1213-3 8 

26 1219-776 4 

27 49018 1 

28 A38201 2 

Bantam . Division of Koehring Company • Waverly, Iowa 

Group No. 

P().o/ER STEERING Page 

Name and Description 

ADAPTER 
"0" R I~, FOR ABOVE 
HOSE ASSEMBLY 

ADAPTER 
"0" RING, FOR ABOVE 

SOLENOID VALVE, WATERMAN (REPLACES 37093) - SEE REF. 27 
COIL, FOR ABOVE 

COIL ONLY, FOR 37093 RACINE VALVE 

CAPSCREW, 1/2 UNC X 1 LG., VALVE MOUNT 
LOCKWASHER, 1/2 MED. 
NUT, 1/2 UNC 

PLUG 

HOSE ASSEMBLY 

TEE 

HYDRAULIC CYLINDER, SEE PAGE 16.4 FOR PARTS BREAKDOWN 

HOSE ASSD-1BLY 

HOSE ASSEMBLY 

HOSE ASSEHBLY 

HOLD VALVE (NOT REQUIRED fOR ITEM 27) 

STEERING BRACKET 

CAPSCRGJ, 3/4 UNC X 1 3/4 LG. 
LOCKWASHER, 3/4 MED. 

PIN 

CAPSCREW, 1/2 UNF X 1 LG. 
LOCKWASHER, 1/2 MED. 

SPACING PLATE 

GREASE FITTING 
GREASE FITTING 

ADAPTER 

VALVE BANK VI/HOLD VALVE - SEE PAGE 16.5 

HOSE ASSEMBLY 

16 
16.2 

\VlIFN ORllFRIM;. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQCIHED 



Model S-628 
D~. 1 MA~CH 1972 

Ref. Part Quan. 
No. Number Req'd 

41937 1 

23689 1 

26733 1 

1 26726 , 
2 26~27 , 
~ 26 ~ , 

267 1 

~ 26729 1 
26730 7 

~ 2~18 1 
2 45 , 

9 26719 1 
10 26720 1 
11 26721 1 
12 26722 1 

~~ * 1 
26723 6 

15 2672~ 1 
2672 2 

16 * 1 
18 26700 1 
19 26717 , 

26716 1 
26715 1 

20 26712 1 
21 26714 1 
22 26703 1 

~~ 26713 4 
26731 , 

25 4 
26 267~2 , 
~~ 245 4 2 

24543 1 
29 24545 , 

Bantam - Division of Koehring Company - Waverly. Iowa 

STEERING UNIT 

Name and Description 

ORBITROL STEERING CONTROL UNIT W/COLUMN - REPLACES 
SEAL KIT, INCLUDES 1 EACH ITEMS 8, 18, 20, 22 
CONTROL UN IT ONLY, LESS COLUMN & WHEEL 
DR IVE 
SPACER 
PLATE 
GEROTOR 
END CAP 
CAPSCREW 
CONTROL PARTS ASSEMBLY, INCLUDES ITEMS 7 THRU 16 
"0" RING 
SEAL PWG 
CHECK SEAT 
STEEL BALL 
SPRI~ 

CONTROL SLEEVE 
CENTER ING SPR I~ 
CENTERI~ PIN 
NYLON DISC, F"OR ABOVE 
SPOOL 
"0" R I~ 
CAP LOCATOR (24542 F"OR 38125 UNIT) 
RACE, F"OR ABOVE ) 4 
NEEDLE BEARI~, F"OR ABOVE ) rOR 1937 UNIT ONLY 
QUAD RING SEAL 
MOUNT ING PLATE 
01 L SEAL 
CAPSCREW 
COWMN & fLANGE 
CAPSCREW, 3/8 UNC X 3/4 LG. 
SHAfT 
SNAP RI~ 

BEARING 
SNAP R I~ 

Group No. 16 
Page 16.3 

38125 

... 

V,im:~ ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUlHED 



l:Ian,.;arn • Uivision OJ n.oenrmg ,",ompany • waverlY. Iowa 

Model s-628 
Date REV. 1 MARCH 1977 STEER UG CYLINDER 

Ref. Part Quan. Name and Description No. Number Req'd 

31095 1 HYDRAULIC cYLINDER COMPLETE 

A 23698 1 SEAL KIT - INCLUDES ITEMS 5 THRU 10, 13, 14 

1 23690 1 PISTON 

2 23691 1 HEAD GLAND 

3 23692 1 SPACER 

4 23693 1 JAM NUT 

5 2 BACK-UP WASHER 

6 1 "0" RING, PISTON 

7 1 SEAL, ROD 

8 
SEAL 
KIT 1 SEA L, HEAD GLAND 

9 1 ''0" RING 

10 1 BACK-UP WASHER 

11 23694 1 LOCK R It«a 

12 23695 1 LOCK RING 

13 
, 

SEAL 1 SEAL GUARD 

14 KIT 1 SEAL LOCK R It«a , 
15 2 LUBE flTT-1 NG 

16 29052 1 TlEE ASSEMBLY 

17 29047 4 BUSH ING 

20 236~ 1 ROD 

,23 23697 1 MOUNT 

24 1205-116 1 JAM NUT, 1 "-14 

Group No. 16 
Page 16.4 

I 
I 

I 

,. 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model S-628 
Date 1 MAR CH 1972 

Ref. Part Quan. 
NC'. Number Req'd. 

49018 1 

1 26860 1 

2 26840 1 

3 26841 2 

4 26842 2 

5 26843 2 

6 2 

7 4 
8 2 

9 
10 

11 

12 

13 
14 

15 
,6 

'7 
18 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

Bantam . Division of Koehring Company • Waverly, Iowa 

STEER I NG VA LVE 

33 

24,25,26 23 

Name and Description 

STEERING VALVE ASS8v1BLY 

BODY 

SPOOL 

WASHER 

SPR ING 

SOLENO IDc CASE & TUBE ASS 'Y, INCL. 
ITEMS 0 THRU 21 

END PLATE 

SCREW 

HUBBARD WASHER 

SPR ING 

OUTER FLUX SLEEVE 

I NNER FLUX SLEEVE 

EXTERNAL PUSH PIN GUIDE 

"0" RING 

ACTUATOR PUSH PIN 

QUAD RING 

FEMALE CONE 

"0" RING 

"0" RING 

Group No. 16 
Page 16.5 



Mode! s-628 
Date 1 MA"CH 1972 
Ref. Part Quan. 
NC'. Number Req'd 

19 2 
, i 20 2 

, 

21 2' 
22 , 24263 2 

123 26845 1 
24 26844 2 
25 3 
26 3 : 

I 

26859 1 
I 

, 

27 1 
28 1 
29 2. 

30 2 
31 21 
32 2 
33 2 
34 I 2 
35 2 
36 2 

1 

I 

1 i I 
I 

I 

I 

, 
! 

Bantam . Division of Koehring Company • Waverly. Iowa 

STEER ING VALVE 

Name and Description 

PUSH PIN 

PLUNGER 

GUIDE TUBE 

SOLENO 10 CO I L 

"0" RING 

MOUNT ING BRACKET 

BOLT, 3/8 UNF X 3 1/4 LG. 

NUT, 3/8 UNF 

DOUBLE LOCK VALVE - INCLUDES ITEMS 

27 THIW 36 

BODY 

PISTON 

POPPET 

BALL 

PLUG 

"0" RING 

SPR lNG, SMALL 

SPR lNG, LARGE 

CAPSCREW 

"0" RING 

Group No. 16 
Page 16.6 

, 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model 5-628 
D~. REV. 1 JULY 1973 HYDRAULIC OUTRIGGERS 

Ref. Part Quan. Name and Description 
No. Number Req'd. 

1 F37616 1 OUTRIGGER BOX 

2 1229-162 4 CAPSCREW , 1 1/8 UNF X 3 LG., H.T. 

3 1210-56 4 LOCKWASHER, 1 1/8 MED. 

4 1205-154 4 NUT, 1 1 /8 U NF 

5 37661 2 SPACING BLOCK 

6 37663 AR SHIM, 1/8 

6 37664 AR SHIM, 16 GA. 

7 1242-64 h CAPSCREW, 5/8 UNcx4LG., H.T. 

8 1210-32 4 LOCKWASHER, 5/8 MED. 

Group No. 17 
Page 17.1 

I 
-

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUlHED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Date REV. 1 JULY 1973 HYDRAULIC OUTRIGGERS 

Group No. 17 
Page 1102 

Ref. 
No. 

9 

10 

1 1 

12 

13 

15 

16 

17 

18 

19 

Part Quan. 
Number Req'd. 

F36552 

37668 

1220-63 

F49320 
'242-35. 
1210-2b 
1205-65 

2 

2 

2 

4 

2 
2 
2 
2 

37662 2 
1227-260 2 

2 

1205-179 2 

F36553 

1217-254 

F39603 
F39604 
39610 
F39611 

2 

2 

2 

Name and Description 

HYDRAULIC CYLINDER - SEE PAGE 17.4 

OUTRIGGER BEAM 

PIN 

RETAINING RING 

PIN 
CAPSCREW, 1/2 UNC X 2 LG., HT 
LOCKWASHER, 1/2 MED. 
NUT, 1/2 UNC SELr-LOCKING 

PIN 
ROLL PIN, 1/4 X 2 LG. 

PIN - BEGIN. SER. #1054 (REPLACES F37665 PIN, 1207-57 C'PIN) 

NUT, 1 3/8 UNF ESNA 

PEDEST A L BAS E 

BALL JOINT (WELDED TO ITEM 10) 

BEAM & BASE 
BEAM ONLY, rOR rlELD REPAIR 
"U" BOLT 
BASE ONLY 

U'U,"'1\T npnI;'PTI\Ti! C::Pl<,('H;'V RANTAM SF.RTAL NTTMRF.R. PART NUMBER AND NAME OF PART REQClHED 



Model s-628 
Date REV. 1 OCT. 1912 

Ref. Part Quan. 
No. Number Req'd 

1 A 49oS1 2 

2 A49092 2 

3 A49091 1 

4 1 21~-470 4 
121 -34 4 

5 A49093 1 

6 A49oS9 1 

1 121~-44' 12 
121 -34 12 

8 12019-101 2 

9 1219-800 4 

10 1219-694 1 

11 1200-59 8 
1210-20 8 
1205-36 8 

HYDRAULIC OUTRIGGERS 

Name and Description 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

ADAPTER 
"0" RING, FOR ABOVE 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

ADAPTER 
"0" RING, FOR ABOVE 

ADAPTER 

TEE 

TEE 

CAPSCR~, 3/8 UNC X 1 LGo • 
LOC~ASHER, 3/8 NED. 
NUT, 3/8 UNC 

Group No. 17 
Page 17.2A 

I 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



~ 

I 

Bantam . Division of Koehring Company . Waverly. Iowa 

Model s-628 
Date REV. 1 OCT. 1972 HY~AULI C OUTR IGGERS 

Ref. , Part Quan. Name and Description 
No. Number Req'd 

12 A 49088 1 HOSE ASSEMBLY 

13 37093 1 VALVE ASSEMBLY - SEE PAGE 17.8 

14 39727 1 VALVE ASSEMBLY - SEE PAGE 17·9 

15 A49090 1 HOSE ASSEMBLY 

16 121~-916 1 ELBOW 
121 -34 1 "0" RI~, F'OR ABOVE 

17 A491 04 1 HOSE ASSEMBLY 
I 

18 A49095 1 HOSE ASSEMBLY 

19 4 HY~AULIC CYLINDER - SEE PAGE 7.4 

20 A49192 1 HOSE ASSEMBLY 

21 39714 1 RELIEF VALVE 

22 1219-624 1 PLLG 

23 A49401 1 HOSE ASSEMBLY 

24 A49402 1 HOSE ASSEMBLY 

Group No. 17 
Page 17.2B 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
D.te 1 MARCH 1972 

--
Ref. Part Quan. 
No. Number Req'd 

1 1 

2 1200-95 4 
1210-26 4 
12')1)-58 4 

3 121~-620 8 
121 -34 1 

4 A38558 2 

5 A37097 4 

6 1219-605 8 

7 37225 4 

8 A37098 2 

Bantam . Division of Koehring Company • Waverly. Iowa 

HYDRAULIC OUTRIGGERS 

11 FRONT 

Name and Description 

Group No. 17 
Page 17.: 

VALVE BANK ASSEMBLY, SEE PAGE 17.5 FOR PARTS BREAKDOWN 

CAPSCREW, 1/2 UNC X 1 LG. 

LOCKWASHER, 1/2 NED. 
NUT, 1/2 UNC 

ADAPTER 
"0" RING, FOR ABOVE 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

ADAPTER 

HYDRAULIC CYLINDER, SEE PAGE 17.4 FOR PARTS BREAKDOWN 

HOSE ASSEMBLY 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company • Waverly, Iowa 

Model s-628 
Oate REV. 1 OCTOBER 1972 HYDRAULIC OUTRIGGERS 

Group No. 17 
Page 17.4 

Ref. Part Quan. 
Name and Description No. Number Req'd 

49172 , OUTRIGGER CYLINDER COMPLETE - REPLACES 49035. REPLACES 
37225 WITH USE OF 1219-620 ADAPTERS. 

A23699 , SEAL KIT - INCLUDES ITEMS 8 THRU 14 

, 23700 , CASE I 

2 23701 1 PISTON ROD 

3 23702 1 GLAND ~ 

i 
4 23703 , PISTON 

5 23704 1 GLAND LOCK i , 

6 23705 1 LOCK NUT, ·1 -11~ 

7 23706 1 SPACER 

8 27092 1 "U" CUP SEAL - REPLACES 23707 CHEVRON SEAL AND 23703 
WAVY WASHER - SEE SERVICE BULLETIN #253 

10 23709 2 "0" RING 

1 1 23710 3 BACK-UP WASHER 

12 23711 1 "0" RING 

13 23712 1 WIPER 

14 237'3 1 NYLON PELLET , 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model S-628 
Date 1 MARCH 1972 

Ref. Part Quan. 
No. Number Req'd 

1 37087 1 

2 23733 4 

3 23734 1 

24262 9 
24263 9 

4 23291 8 

1 37838 1 

2 24527 1 

3 24528 3 
4 24529 1 

5 24393 9 

25036 8 
122~-4q~ AR 

~ 

Bantam . Division ot Koehrmg I;ompany • Waverly, Iowa 

SOLENOID VALVE BANK 

A37087 A37838 

Name and Description 

VALVE BANK ASSEMBLY, RACINE 

VALVE SECTION, COMPLETE 

DIVERSION VALVE SECTION, COMPLETE 

Group No. 17 
Page 17.5 

ENCAPSULATED SOLENOID ASSEMBLY, FO~ ABOVE VALVE SECTIONS 
COIL ONLY, FOP! A80VE SOLENOID 

SEAL, SECTION 

VALVE BANK ASSEMBLY, WATE~MAN 

VALVE SECTION COMPLETE 

VALVE SECTION COMPLETE 

DIVERSION VALVE SECTION COMPLETE 

COIL ONLY, FO~ A80VE VALVE SECTIONS 

"0" RING, FOR BETWEEN VALVE SECTIONS 
TERMINAL. FOR CONVERSION OF EARLY HARNESS FOR WATERMAN VA VE 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUffiED 



Bantam . Division of Koehring Company • Waverly. Iowa 

Model s-628 
Oat. REV. 1 MARCH 1977 Vf>.LVE BANK - WATERMAN 

Group No. 17 
Pag'! 17.6 

~ 
33· 

Ref. Part Quan. 
Name and Description No. Number Req'd 

37838 1 VALVE BANK COMPLETE 

245~ 1 VALVE SECTION - INCLUDES ITEMS 1 THRU 29 
245 3 VALVE SECTION - INCLUDES ITEMS 1 THRU 29 
24529 , VALVE SECT ION - INCLUDES ITEMS 1 THRU 33 

A29313 1 SEAL KIT - fOR ONE VALVE SECTION - INCL. 7, 12, 14, 20, ~ B , 26495 2 ROLL PIN 

2 26496 2 SPRING 

3 26523 2 RING 

4 26497 1 SLEEVE &. SPOOL ASSEMBLY - rOft 24527 &. 24528 SECTIONS 
26519 1 SLEEVE &. SPOOL ASSEMBLY - F'OR 24529 S EeT ! ON 

7 21429 4 "0" RING (REPLACES 22899) 

8 26498 2 RIVET 

9 26499 , NAME PLATE ITEMS 13 THRU 27~ 
QUANTITY SHOWN FOR , 

10 26501 1 BLOCK - 245~ SECTION ONE SOLENO I D. 

26500 1 BLOCK - 245 SECTION 
26521 1 BLOCK - 24529 SECTION 

, 1 26502 2 WASHER 

12 1218-27 2 "0" RING 

13 26503 2 WASHER 

14 26504 1 "0" RING 

15 26505 1 STOP 

16 24393 1 COl L 

17 26507 1 SHELL 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model 5-628 
Dde 1 MA~CH 1972 

Ref. Part 
No. Number 

I 18 26508 

J 19 26509 
i 

: 20 
I 

26510 
I 
\ 

26511 ' 21 
, i 

22 26512 

: 23 1 1218-31 
! 

24 26513 I 

125 ! 26515 , 

26 26516 

27 26517 
i 

28 26514 

29 1210-14 
I 

,I 

j 30 ! 26522 

: 31 

32 26520 

: 33; 26518 

Quan.: 
IReq'd' 

: 

I , 

I 

1 

I 

! 

, 

I , 

I 

, 

I 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

4 

4 

1 

4 

1 

1 

i , 

, 

j 

, 
I 
: 

, 

J 
j 

II:Isn1;srn • Uivision or Koenrmg ILoompany • waverlY, Iowa 

VALVE eANK - WATERMAN 

Name and Description 

PLUt-GER 

TueE 

"0" IUt-G 

PLATE w/aUSHING 

eUSHIt-G, FOR ABOVE 

flO" RING 

SPRING 

euTTON 

SNAil Rlt-G 

PIN 

CAPSCRfltI 

LOCKWASHER, 1/4 MED. 

PLATE 

CAPSCREW, 1/4 UNC X 7/8 LG. 

SPACER 

SPACER 

Group No. 17 
Page 1707 

WIU:N ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART HEQUIHED 



Bantam • Division of Koehring Company ~ Waverly. IOW8 

Model s-628 
Date REV. 1 MARCH 1977 VALVE 

Ref. Part Quan. 
Name and Description No. Number Req'd 

37093 VALVE COMPLETE 

A 29309 SEAL KIT 

1 26839 1 BODY 

2 26840 1 SPOOL 

3 26841 2 'vIAS HER 

4 26842 2 SPRING 

5 26843 2 SOLENOID CASE & TUBE ASSEMBLY - INCLUDES ITEMS 

6 268d> 2 END PLATE 

7 29595 4 SCREW 

8 26805 2 HUBBARD WASHER 

9 26802 2 SPRING 

10 29597 2 OUTER F'WX SLEEVE 

11 29598 2 INNER fLUX SLEEVE 

12 29599 2 EXTERNAL PUSH PIN GUIDE 

13 29311 2 "0" RING 

14 29624 2 ACTUATOR PUSH PIN 

15 29310 2 QUAD RING 

16 29602 2 F'EM4 LE CONE 

17 29311 2 "0" R It(i 

18 29312 2 "0" R IN; 

19 29603 2 PUSH PIN 

20 29605 2 PLUNGER 

21 29607 2 GUIDE TUBE 

22 24263 2 SOLENOID CO I L 

23 26845 1 "0" RING 

24 26844 2 MOUNTING BRACKET 

25 3 BOLT, 3/8 UHf X 3 1/4 LG. 

26 3 NUT, 3/8 UNf 

Group No. 17 
Pag_ 11.8 

6 THRU 21 

I 
i 
;1 

I 
! 
I 
~ 
,\ 

i 
! 
" t 
~ 
~ 
~ 

I 

WHEN ORDERING, SI>ECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Date REV. 1 OCT. 1912 OUTR IGGER VALVE 

Group No. 17 
Page 17.9 

Ref. 
NC". 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

inlet 

Part Quan. 
Number Req'd 

39727 

26810 4 

26846 1 

26841 2 

26848 1 

26849 4 

26850 3 

26851 3 

26852 2 

2 
4 

26853 4 

26854 8 

26855 4 

26856 4 

26857 4 

2 thru 7 

25 
24 

~~f.--22 
~~~~~~~~~~~~~~~~~23 

8,9 12 

Name and Description 

VALVE ASSEMBLY 

COIL 493482 

BODY ASSEMBLY, INLET, INCLUDES 707567 
ITEMS 5, 6, 7 

707568 BODY ASSEMBLY, MIDDLE, INCLUDES 

ITEMS 5, 6, 7 
701569 BODY ASSEMBLY, END, INCLUDES 

ITEM 5 
400925 PLUG 

"0" RING 407338 

SEAL PLATE 493494 

MOUNT I NG BRACKET 355345 

STUD, y8 UNF X 
NUT, 3 8 UNF 

10 7/8 LG. 405791 
401034 

SPOOL 355358 
SPR 11"(; 493483 

WASHER 493526 

PLUG ." / "0" RING 707554 

"0" RING 405393 
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQt,IRED 



Model S-628 
Date 1 MAli! CH 1972 

Ref. 
NC'. 

20 

21 

22 

23 

24 

25 

26 

i 

Part Quan. 
Number Req'd. 

2 

2 

2 

4 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

Bantam . Division of Koehring Company . Waverly, Iowa 

OUTRIGGER VALVE 

Name and Description 

SOLENOID GUIDE TUBE & CASE ASSEMBLY 
INCLUDES ITEMS 15 THRU 31 

SOLENO 10 CASE 

END PLATE 

SCREW 

HUBBARD WASHER 

SPR ING 

OUTER FLUX SLEEVE 

I NNER FLUX SLEEVE 

EXTERNAL PUSH PIN GUIDE 

"0" RING 

ACTUATOR PUSH PIN 

QUAD RING 

FEMALE CONE 

"0" RING 

"0" RING 

PUSH PIN 

PLUNGER 

GUIDE TUBE 

Group No.11 
Page 17.10 

I I 
~~~----~~--------------------------------------~-----

\\"JlEN OIWEHI:\G, SPECIFY BANTAM SERlAL NUMBER, PART NUMBER AND NAME OF PART REQCIHED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model 5-628 
Date 1 MARCH 1972 HYDRAULIC OUTRIGGERS (OPTIONAL) 

Group No. 17A 
Page 17. 1 

I 
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Date 1 MAftCH 1972 

R/!'f, 
,",,0. 

5 

6 

-"11 .) . 

.. ' r) 

')0 

53 

'::"7 
,.;' { 

Part Quan. 
Number Req'd 

r 41 301 2 

1229-162 8 
1210-56 8 
1205-154 8 

41160 
25476 

1200-96 
1210-26 
1205-59 

1219-441 

12 19-768 
121 9-853 

A41 305 

A41304 

A40571 

121 9-559 

1219-560 

1207-14 

12654 
1220-61 

A41~06 
J 

1219-4111 

1 
13 

4 
4 
4 

12 

4 
4 

4 

4 

4 

4 

4 

4 

4 ! 
4 

l 8 
! 
! 4 

4 

1

16 

4 I 
i ~ 

8 

Sh 1207-14 16 

A40843 8 I 
1219-441 ! 8 

66 A40680 4 
121q-624 4 

1203-133116 

Bantam . Division of Koehring Company • Waverly. Iowa 

HYDRAULIC OUTRIGGERS 

Name and Description 

OUTRIGGER BOX (NOT SHOWN) 

CAPSCREW, 1 1/8 UNf X 3 LG. 
LOCKWASHER, 1 1/8 MED. 
NUT, 1 1/8 UNf 

VALVE ASSEt-I3LY 
SOLENOID COIL, FOR ABOVE 

CAPS CREW 
LOCKWASHER 
NUT 

ADAPTER 

TEE 
REDUCER, FOR ABOVE 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

HYDRAULIC CYLINDER, SEE PAGE 17A.6 

ADAPTER 

ELBGJ 

PIN 

COTTER PIN 

PIN 
SNAP RING, FOR ABOVE 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

ADAPTER 

TELESCOPING PORT TUBE ASSEMBLY, SEE PAGE 17A.7 

PIN 

COTTER PIN 

HOSE 

ADAPTER 

HYDRAULIC CYLINDER, SEE PAGE 17A.4 
PLUG, FOR ABOVE 
COUNTERBORE CAPSCREW, CYLINDER TO BEAM 

Group No, 17A 
Page 17·2 

'-VtIEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Model s-628 
Oate 1 Mu CH 1972 

Ref. Part Quan. 
No. Number Req'd 

67 A32651- 1 2 

6~ r40685 4 

69 40690 4 
1207-30 4 

r40695 2 

Ref. Part Quan. 
No. Number Req'd 

1 1223-448 6 

2 41 340 1 

3 41 336 1 

4 41 339 1 

5 41 338 1 I , 

I 
i 

6 41 337 1 

7 12260-11C 1 

- -

8antam - DIvIsion of Koehrmg Company - Waverly, Iowa 

HYDRAULIC OUTRIGGERS 
Name and Oescription 

BEAM 

PAD 

PIN 
conER PIN 

BRACKET, OUTRIGGER PAD STORAGE 

Group No. 17A 
Page 17.3 

2- ;---'IfO-"nqrr 
O~"NG[ 

U-A:JLJ,"- TAN-WHITr 

5 

LEn 

SOlENOro VAL V[ RA.NK 

Name and Description 

SWITCH 

WIRE HARNESS, MAIN INSTRUMENT (REPLACES 38778) 

CONNECTOR W/WIRES (MAIN HARNESS CONNECTORS TO 

COLLECTOR RING LEADS - SEE REF. 5, PAGE 5. 1) 

WI IN W IRING HARNESS, LOW E R 

III ACK-"'''' r rr 

B"OWN-Jfll T( 

WIRE HARNESS, LOWER HARNESS TO COLLECTOR RINGS (WRAPPED 

TO SHIFT TUBE) 

HARNESS, OUTRIGGER VALVE GROUND 

DASH DECAL, OUTRIGGER 

WHEN ORDEHING, SPEClFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART RE(~t:IHr:D 



Model 5-628 
Date 1 MA~CH 1972 

Ref. Put Quan. 
No. Number Req'd 

A~o680 

A23682 1 

1 23684 1 
1207-27 1 

2 23424 1 

3 23432 1 

4 1 

5 23433 2 

6 23~04 1 

8 23676 1 

9 23677 1 

10 23678 1 

11 23406 1 

12 23431 1 

13 22029 1 

15 23679 AR 

16 23683 1 

19 A23436 1 
A23437 1 

20 23~38 1 

Bantam . Division of Koehring Company • Waverly. Iowa 

HYDRAULIC OUTRIGGERS 

19, 

Name and O.,cription 

HYDRAULIC CYLINDER, INCLUDES ITEMS 1 T"~U 46 

Group No. 17 A 
Page 17.4 

SEAL KIT, INCLUDES PISTON ~INQ', "0" RINGS, SACK-UP 
VAS HERS AND SEALS 

BUTTRESS HUT 
COTTER PIN 

PISTON 

SEAL & LOADING "0" RIP«; 

LOADING "0" RING 
i 

PISTON RING ! 

~ 
! 

STATIC "0" RING 

! SHAFT 
! 

CASE 
:1 
" 

~ 
HEAD l 

'I 
1 

STATIC "0" RING ! 
j , 

BAQ(-UP WASHER , 

"0" RING 1 

WIPER SEAL I 
PORT TUBE 

HOLD LOo( VALVE, INCLUDES ITEMS 20 THltU 39 
SEAL KIT, roft ABOVE 

BODY 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model S -628 
Dat. 1 MAR CI-! 1972 HYDRAULIC OUTRIGGERS 

Part Quan. Nllme and O.scription 

Group No. 17 A 

Page '7.5 
Ref. 
No. Number Req'd, 

~--------------------------------------------~-----
21 1219-38 

2Z 

23 

24 

25 

26 

27 

28 

30 

31 

32 

33 

1229-44 

23133 

23448 

23 131 

22845 

23444 

23442 

23440 

12HS-64 

23441 

23447 

1 

4 

21 

1 

1 

1 I 

1 

1 

2 

2 

I 

I 2 

2 i 

PIPE PLUG, 1/8 NPT SOCK. HO. 

CAPSCREW, 3/8 UNF X 2 3,14 LG., H.T. 

"0" RING, BODY TO CYLINDER 

RELIEf CAP & SEAT 

"0" RING, OUTER 

"0" RING, INNER 

BALL 

SPRING 

THREADED RETAINER PLUG 

"0" RING 

SPRING 

SEAT 

34 23443 2 BALL 

35 23439 '! SHUTILE SPOOL STRIKER 

37 23 142 2 "0" RING, FOR ITEM 33 

38 23445 2 SPRING STOP, MAIN 

39 23446 1 SPRING STOP, RELltF 

40 23681 1 DRAW RING 

41 23680 1 BACK-UP RING 

42 23450 2 SOCKET HEAD CAPSCREW, 1/4 UNC X 1 1/4 LG. 

43 1200-2 1 LOCKSCREW, 1/4 UNf X 3,14 LG. 

44 1219-441 2 ADAPTER 

45 23403 2 "0" RING 

46 1219-570 2 SWIVEL ELBOW 

WHEN ORDERING, SPECIFY BANTAM SERIAL NtJ1,lBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam - Division of Koehring Company - Waverly, Iowa 

Model s-628 
Oat. 1 MA~CH 1972 

Ref. Part Part 
No. Number Number 

A40571 

A23416 

1 1204-3 

1207-15 

2 23410 

3 2341 5 

4 23405 

5 23408 

6 23409 

7 2341 t 

8 21434 

9 

10 23412 

11 23414 

12 1218-81 

13 2341 3 

Quan. 
Req'd 

1 

1 

1 

t 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

HYDRAULIC OUTRIGGERS 

A40571 

Name and Description 

HYDRAULIC CYLINDER, IDENTIFY BY 
ABOVE AND PART NUMBER STAMPED 

SEAL KIT, FOR ABOVE 

SLOTTED HEX t>lJT 

COTTER PIN, FOR ABOVE 

PISTON 

SEAL & LOADING "0" RING 

"0" RING 

CASE 

SHAFT 

HEAD 

"0" RING 

"u" CUP SEAL 

WIPER SCRAPER SEAL 

BACK-UP WASHER 

DYNAMIC "0" RING 

BACK -UP WASHER 

Group No. 17 A 
Page 17.6 

ILLUSTRATION 
ON CYLINDER 

-
Wl-IF.N ()RnF.RTNG. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model s-628 Group No. 17 A 
Page 17.7 

Ref. 
No. 

1 

2 

3 

5 

7 

8 

9 

10 

11 

12 

Date 1 MARCH 1972 

Pert 
Number 

I , 

PART NO. 

o 
o 

Pert 
Numb.r 

A40572 

A2~421 
23 17 

23418 

2341 9 

23407 

23141 

23142 

23420 
I 

, 

HYDRAULIC OUTRIGGERS 

A40572 

Quan. Name and O.scription Req'd 

1 TELESCOPING PORT TUBE ASSEMBLY, INCLUDES ITEMS 
1 THRU 12 AS APPLICABLE - IDENTIFY 8V ILLUS-
TRATION OR PART NUMBER STAMPED ON CYLINDER 

SEAL KIT, INCLUOES SEALS, "O"RINGS &. WASHERS 
1 , OUT ER CASE TUBE 

1 INNER CASE TUBE 

2 HEAD GLAND 

2 "0" RI~ 

2 SNAP RING 

2 QUAD RI~ 

2 "0" RING, OYNAMIC 

2 BACK-UP WASHER 

2 ! STATIC "0" RING 

2 BACK-UP WASHER 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 5-628 
o.t. 1 MA~CH 1972 HYDRAULIC OUTRIGGERS 

Group No. t 7 A 
Page 17.8 

Ref. 
No. 

1 

2 

3 
4 

5 

6 

7 

Part Quan. 
NlJmber Req'd. 

41160 1 

25474 1 

25473 1 

25472 2 

25471 3 

25470 1 

25475 7 

25476 13 

SOLENOID VALVE 

END PLATE 

VALVE SECTION 

VALVE SECTION 

VALVE SECTION 

VALVE SECTION 

7 

"- FRO\IT LEFT 

'----- FRONT RIGHT 

o REAR LEFT 

() " ~ REAR RIGHT 

~ "- LEFT BEAMS 

RIGHT BEAMS 

Name and Description 

BANK ASSEMBLY, INCLUDES ITEMS 1 THRU 7 

COMPLETE 

COMPlETE 

COMPLETE 

COMPLETE 

SEAL PLATE 'wi /" 0" RINGS 

SOL;::NOID COIL 

WHF.N ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUffiED 



Model s-628 
Oat. 1 MARCH 1977 

o 

Ref. Part Quan. 
No. Number Req'd 

41160 
A 200272 1 
B 29475 2 
C 29476 4 
0 29478 1 
E 121~-860 1 

121 -144 1 
F 1~624 1 

~ 14 1 G 
1 1 
2 1 

~ 2684, , 
29620 1 

g 268~ 2 
268 2 

J 29595 8 

~96 2 
9 2 02 2 

10 295§J 2 
11 295 2 
12 29599 2 

~~ 29~11 2 
29 24 2 

15 29~10 2 
16 29 02 2 

~J 29311 2 

29~'2 2 
19 29 03 2 
20 29605 2 
21 2~07 2 
22 2 263 2 
,23 23291 1 

HYDRAULIC OUTR IGGERS 

(LATER MODELS) 

Name and Description 

SOLENOID VALVE BANK COMPLETE 
VALVE SECTION, DIVERSION 
VALVE SECTION, BEAM EXTEND 
VALVE SECT ION, VE"T I CAL CYLINDER 
~UNTI~ KIT 
PU.Ki w/"o" RING 
"0" RING, F'OR ABOV E 
PLUG w/"o" RING 

"B"~lNG A A R' 
F'OR ABOVE 

OODY 
SPOOL 
WASHER 
SPRING 
SOLENO ID CASE & TUBE ASSEMBLY -I NCL. 
END PLb.TE 
SCREW 
CASE 
SPR ING 
OUTER FLUX SLEEVE 
I NNER FLUX SLEEVE 
EXTERNAL PUSH PIN GUIDE 
"0" RING 
PUSH PIN 
QUAD RING 
FEMALE CONE 
"0" RING 
"0" RING 
PUSH PIN 
PLUNGER 
GUIDE TUBE 
COl L 
"0" RING 

Group No. 17A 
Page 17.9 

REPLACES TYPE SHOWN 
ON PAGE 17A 17.8. 
FOR COMPONENT PARTS, 
IDENTIFY VALVE 
VISUALLY. 

6 THRU 21 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
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.~ .---- I<03F: 

BANTAM HOSE AEROQUIP END A END B SLEEVE 
NUMBER LENGTH HOSE # AEROQUIP # AEROQUIP # NUMBER 

A 35448 14" 1509-4-12 4721-4-45 4721-4-45 

A 37072 48" 15d3 -16 476703-20-16 190469-16 

A 37073 30" PARKER PARKER PARKER 
1/2-821 1/2-8-30682-4 1/2-8-30682-4 

A37d31 54" PARKER PARKER PARKER 
13/32-201 13/32-8-20620-1 13/32-8-23920-1 

A 37d32 48" PARKER PARKER PARKER 
13/32-201 13/32-8-23920-1 13/32-8-23920-1 

A 37d33 24 " PARKER PARKER PARKER 
13/32-201 13/32-8-20620-1 13/32-8-23920-1 

A37d34 83" PARKER PARKER PARKER 
13/32-201 13/32-8-20620-1 13/32-8-23920-1 

A 37d35 80" PARKER PARKER PARKER 
5/16-201 5/16-6-20620-1 5/16-6-23920-1 

A 37d36 32" 13/32-201 13/32-8-23920-1 13/32-8-23920-1 

A37d38 109" PARKER PARKER PARKER 
5/16-201 5/16-6-23920-1 5/16-23920-1 

A37d39 40" PARKER PARKER PARKER 
5/16-201 5/16-6-23920-1 5/16-6-23920-1 

A37090 24 " PARKER PARKER PARKER 
5/16-201 5/16-6-20620-1 5/16-6-20620-1 

A 37091 53" PARKER PARKER PARKER 
5/16-201 5/16-6-23920-1 5/16-6-20620-1 

A 37092 85" PARKER PARKER PARKER 
5/16-201 5/16-6-23920-1 5/16-6-23920-1 

A 37094 21 " PARKER PARKER PARKER 
5/8-821 5/8 -10-30682-4 5/18-10-30682-4 

5-626, S-62B 

SLEEVE 
LENGTH 



BANTAM HOSE AEROQU I P END A END B SLEEVE SLEEVE 
NUMBER LENGTH HOSE # AEROQUIP # AEROQUIP II NUNBER LENGTH 

A 37097 100" PARKER PARKER PARKER 
5/16-201 5/16-6 -23920-1 5/16-6-24120-1 

A37C1f3 158" PARKER PARKER PARKER 
5/16-201 5/16-6-23920-1 5/16-6-24120-1 

A 37099 86 11 PARKER PARKER PARKER 
1/2-343 1/2-8-20634-1 1/2-8-20634-1 

A37101 114" PARKER PtKER PARKER 
1/2-343 1 2-8-20634-1 1/2-8-20634-1 

A37154 38" 1525-10 PARKER PARKER 
5/8-10-30682-4 5/8-10-30682-4 

A37155 28" PARKER PARKER PARKER 
5/8-821 5/8-10-30682-4 5/8-10-30682-4 

A37~56 24" 1503-16 4,,-16 411-16 

A37151 31 " 1503-16 411-16 412-16-16 

A31158 40" 15d3-16 190469-16s , 91400-20-16s 

A37159 40" PARKER PARKER PARKER 
3/4-343 1 3/4-12-20634-1 1 3/4-12-20634-1 

A37160 38" PARKER PARKER PARKER 
3/4-343 , 3/4-12-20634-1 1 3/4-12-20634-, 

A31161 20" PARKER 'PARKER PARKER 
3/4-821 3/4-12-30682-4 3/4-12-30682-4 

A 37226 41" rC107-06 rC9211-06-06s rC9211-06-06s 

A 37227 12" rCl07-06 rC9211-06-06s FC9235-06-06s 

A 31228 24 " rC107-06 rC9211-06-06s rC9235-06-06s 

A 37258 70" 107-10 rC9235-12-125 rC9232-12-125 

A 37259 86" 107-10 rC9235-12-125 rC9235-12-12S 

A37260 18" 107-12 rC9235-12-125 rC9235-12-125 

A37261 17" 101-12 rC9211-12-125 rC921'-12-125 

A 37967 28" 1503-8 411-& 190296-& 

A38183 18" 1503-6 190261-6 190261-6 

A38184 25" 1503-6 411-6 190261-6 

A 38201 115" PARKER PARKER PARKER 
5/16-201 5/16-6-23920-1 5/16.6-20620-1 

A38355 33" 1503-12 190261-125 411-125 
2 S -626, s -628 



BANTAM HOSE AEROQU I P END A END B I 'SLEEVE SLEEVE 
NUMBER LENGTH HOSE # AEROQU I P # AEROQUIP # NUMBER1 LENGTH 

A 38356 20" 1503-12 4,1-125 190261-125 

A 38394 17" 15cB-16 479003-20-16 190469-16 

A38395 23" 15cB-16 479003-20-16 190468-16 

A 38558 168" PARKER PARKER PARKER 
5/16-201 5/16-6-23920-1 5/16-6-24120-1 

A 38604 100" 1525-10 4797-108 4797-108 

A 38672 19" 1509-8 190264-85 4721-8-8 

A 38678 54 " 15oS-12 ' 190468-125 4730-125 

A 38679 48" 15oS-12 190469-125 4730-125 

A38752 132" 2781-8 fC9789-cB-08s 14725-10-85 

A 38775 75" fC152-6 I 190261-65 141,-65 

I fC921 1 -12-125 A 38832 70" 107-10 fC9235-1 2-1 25 
I 

A 38842 37" 2556-10 4797-108 I 
I 4797-100 
\ 
I 

A 38844 28" 1503-16 411-16 
I 

i 412-16-16 
I 

A 38845 24 " 1503-8 ~ 411-8 190296-8 

A 38996 21" 2781-8 190264-85 :: 4721-8-85 
I 

A 39779 50" 15cB-12 ! 4730-125 ' 4730-125 

A 39780 52" 1508-12 1 4,730-125 4730-125 

A 39781 53" 15oS-16 4730-165 190470-165 

A 39782 
, 

67" 15oS-16 4730-165 190469-16 

A4cB43 38" 1503-8 190296-8 190296-8 

A41189 540" 2781-12 ' 4722-12-125 4721-125 SLACK GRIP 
I KELLEM #00 :~-cB-004 

A41192 166" 2781-12 4721-125 190264-125 

A41193 I 176" 2781-125 I 190287-125 190264-12 

A41304 168" 1503-6 411-6 411-6 

A41305 105" 1503-6 411-6 411-6 

A413<X> 168" 1503-8 190296-8 190295-8 

A4'307 98" 1503-8 190296-8 190295-8 

3 S -626, s -628 



BANTAM HOSE AEROQUIP END A END B 5 LEEV E 5 LEEVE 
NUMBER LENGTH HOSE # AEROQU I P # AEROQU I P # NUMBER LENGTH 

A41794 142" 2781-12 190263-125 4721-125 

A41795 146" 2781-12 190263-125 4721-125 

A41796 11" 15d3-12 19047°-125 190469-125 

A41835 135" rCl07-06 rC9211-06-06s rC9211-06-06s 

A41836 100" FC107-04 rC9215-0404s rC9402-05-04s 

A41840 118" 1525-10 4797-100 4797-100 

A41841 21" 2781-8 190263-85 190263-85 

A41842 58" 15d3-16 473°-16 473°-16 

A41 843 62" 15d3-16 473°-16 473°-16 

A49036 172" 15d3-12 190468-12 473°-12 

A 49d37 104" 2781-8 190263-85 190264-85 

A 49088 lrj3" 2781-8 190263-85 4721-85 

A49d39 22" 2781-8 4721-8-85 4721-8-85 

A49090 158" 2781-8 190264-85 190264-85 

A49091 100" 2781-8 4721-8-85 i 190264-85 

A49092 79" 278,-8 . 190263-85 4721-8-8 

A49093 16" 2781-8 4721-8-85 I 4721-8-85 
I 

A 49095 168" 2781-8 190263-85 I 4721-85 
\ 

A491 00 2211 15d3-16 473°-165 190469-165 

A49101 32" PARKER PARKER PARKER 
3/4-821 3/4-12-30682-4 3/4-12-30682-4 

A49102 38" 15d3-16 4767°3-20-165 4730-165 

A491 03 20" 1503-8 190296-85 411-85 

A491 04 38" 2781-8 190264-85 4721-8-85 

A49192 114t1 2781-8 190263-85 190264-85 

A49345 38" 15d3-16 190469-165 190468-165 

A49346 11" 1503-16 19°261-16 ' 411-16 

A49347 35" 15d3-16 19069-165 19069-165 

A49348 19" 1503-16 411-16 411-16 

4 5 -626, 5 -628 



BANTAM HOSE AEROQU I P END A END B SLEEVE SLEEVE 
NUMBER LENGTH HOSE # AEROQU I P # AEROQUIP # NUMBER LENGTH 

A49349 i 112" 15oS-12 . 413°-125 419003-16-12 900705-6 24 " 

A49351 19" 1525-10 4191-106 4191-106 

A49366 20" 1503-16 ' 411-165 190261-16 
I 
I 

A49361 33" 1508-16 
1 
i 190469-165 . 413°-165 

A49368 23" 1508-16 I 190468-165 190469-16 

A49369 26" 1503-16 411-165 190261-16 

A49401 4" 2181-8 . 4121-8-85 I 4121-8-85 
, 

A 49402 5" 2181-8 14721-8-85 4121 -8-85 

A49434 26" 1508-16 190468-16 191400-20-16 

A49435 19" 1508-16 1190469-16 i 479°°3-20-16 

A50427 31" 1503-16 412-16-165 411-,65 

5 


